
Parts Catalogue
T303/353NC

Printed :  Printed :  Printed :  Printed :  2002002002008888/0/0/0/06  Version    6  Version    6  Version    6  Version    
Part  number of this book: 13019400020Part  number of this book: 13019400020Part  number of this book: 13019400020Part  number of this book: 13019400020

제제제제 작작작작 일일일일 2008.062008.062008.062008.06

작작작작 성성성성 백백백백 현현현현 미미미미

검검검검 토토토토 정정정정 재재재재 영영영영

승승승승 인인인인 이이이이 종종종종 열열열열



뒷뒷뒷뒷 표표표표 지지지지

Printed :2008/01 Version Printed :2008/01 Version Printed :2008/01 Version Printed :2008/01 Version 

Part  number of this book: 13019400020Part  number of this book: 13019400020Part  number of this book: 13019400020Part  number of this book: 13019400020

TONG YANG MOOLSAN CO., LTD
KTB network B/D 12F, 826-14 Yeoksam-dong, Kangnam-gu,Seoul,  
135-080, Korea
Head Office:
TEL: 82-2-3466-3331,FAX:82-2-3466-3386
Factory:
TEL:82-55-279-4346,4379,FAX:82-55-279-4447 



Important tips of Parts CatalogueImportant tips of Parts CatalogueImportant tips of Parts CatalogueImportant tips of Parts Catalogue
We thank you for your purchasing our product, manufactured under strict quality control, by We thank you for your purchasing our product, manufactured under strict quality control, by We thank you for your purchasing our product, manufactured under strict quality control, by We thank you for your purchasing our product, manufactured under strict quality control, by 
gathering plenty of experiences and new technology, designed for a comport and pleasant work. gathering plenty of experiences and new technology, designed for a comport and pleasant work. gathering plenty of experiences and new technology, designed for a comport and pleasant work. gathering plenty of experiences and new technology, designed for a comport and pleasant work. 

1. Part Composition1. Part Composition1. Part Composition1. Part Composition

This catalogue deals with engine and chassis. This catalogue deals with engine and chassis. This catalogue deals with engine and chassis. This catalogue deals with engine and chassis. 

Detailed classifications are listed in the following page.Detailed classifications are listed in the following page.Detailed classifications are listed in the following page.Detailed classifications are listed in the following page.

2.For locating parts easily,Please Note:2.For locating parts easily,Please Note:2.For locating parts easily,Please Note:2.For locating parts easily,Please Note:

A.If you know the assembly where the part is used.A.If you know the assembly where the part is used.A.If you know the assembly where the part is used.A.If you know the assembly where the part is used.

----Refer to the relevant figure from the identifying group symbol illustration,Refer to the relevant figure from the identifying group symbol illustration,Refer to the relevant figure from the identifying group symbol illustration,Refer to the relevant figure from the identifying group symbol illustration,

----Locate the relevant chapterLocate the relevant chapterLocate the relevant chapterLocate the relevant chapter

ChassisChassisChassisChassisEngineEngineEngineEngine

----Locate the relevant chapterLocate the relevant chapterLocate the relevant chapterLocate the relevant chapter

----Refer to the particular chapter desired.Refer to the particular chapter desired.Refer to the particular chapter desired.Refer to the particular chapter desired.

3. For ordering parts3. For ordering parts3. For ordering parts3. For ordering parts

To obtain spare parts please contact your nearest dealer and give him the details listed below.To obtain spare parts please contact your nearest dealer and give him the details listed below.To obtain spare parts please contact your nearest dealer and give him the details listed below.To obtain spare parts please contact your nearest dealer and give him the details listed below.

①①①①Tractor Model :            Tractor Tractor Model :            Tractor Tractor Model :            Tractor Tractor Model :            Tractor 

②②②②Tractor Serial Number : W050000        Tractor Serial Number : W050000        Tractor Serial Number : W050000        Tractor Serial Number : W050000        

③③③③Part Number :              16001032000Part Number :              16001032000Part Number :              16001032000Part Number :              16001032000

④④④④Description :                Air cleaner assemblyDescription :                Air cleaner assemblyDescription :                Air cleaner assemblyDescription :                Air cleaner assembly

⑤⑤⑤⑤Quantity required:                    1Quantity required:                    1Quantity required:                    1Quantity required:                    1

4. For ordering PARTS CATALOGUE4. For ordering PARTS CATALOGUE4. For ordering PARTS CATALOGUE4. For ordering PARTS CATALOGUE

This is Priced item and one is to order the same on part No. This is Priced item and one is to order the same on part No. This is Priced item and one is to order the same on part No. This is Priced item and one is to order the same on part No. 13019400020130194000201301940002013019400020

This supersedes all our editions.This supersedes all our editions.This supersedes all our editions.This supersedes all our editions.

Note)When replacing parts, please use original spare parts to be sure of the performance andNote)When replacing parts, please use original spare parts to be sure of the performance andNote)When replacing parts, please use original spare parts to be sure of the performance andNote)When replacing parts, please use original spare parts to be sure of the performance and

the longer life of the product the longer life of the product the longer life of the product the longer life of the product 

※The information in this catalogue may at any time be modified without a prior notice for the ※The information in this catalogue may at any time be modified without a prior notice for the ※The information in this catalogue may at any time be modified without a prior notice for the ※The information in this catalogue may at any time be modified without a prior notice for the 

improvement of performance,  please consult our spare parts dept. for the detailed inquiry.improvement of performance,  please consult our spare parts dept. for the detailed inquiry.improvement of performance,  please consult our spare parts dept. for the detailed inquiry.improvement of performance,  please consult our spare parts dept. for the detailed inquiry.

Serial NumberSerial NumberSerial NumberSerial Number



5. How to use parts catalogue5. How to use parts catalogue5. How to use parts catalogue5. How to use parts catalogue

P1P1P1P1FIG 023FIG 023FIG 023FIG 023 RADIATORRADIATORRADIATORRADIATOR
08 / 0308 / 0308 / 0308 / 03

Month/Year

2222 3333 4444

6666

1111

201201201201 5555

①①①① Group Indication  : Indicate the relevant location of the part with a symbol illustration.          Group Indication  : Indicate the relevant location of the part with a symbol illustration.          Group Indication  : Indicate the relevant location of the part with a symbol illustration.          Group Indication  : Indicate the relevant location of the part with a symbol illustration.          

②②②② Figure Number: Indicate the relevant section of the machine with a figure number.Figure Number: Indicate the relevant section of the machine with a figure number.Figure Number: Indicate the relevant section of the machine with a figure number.Figure Number: Indicate the relevant section of the machine with a figure number.

③③③③ Section Name  : Indicate the section name of the machineSection Name  : Indicate the section name of the machineSection Name  : Indicate the section name of the machineSection Name  : Indicate the section name of the machine

④④④④ Section Page   : Page number of the section in this catalogue.Section Page   : Page number of the section in this catalogue.Section Page   : Page number of the section in this catalogue.Section Page   : Page number of the section in this catalogue.

⑤⑤⑤⑤ Date : Show the Year/Month of the section made or updatedDate : Show the Year/Month of the section made or updatedDate : Show the Year/Month of the section made or updatedDate : Show the Year/Month of the section made or updated

NOTE

6666 7777 8888 9999 10101010 11111111 12121212

13131313

14141414

13131313

44442222 3333 1111

201201201201
5555



⑧⑧⑧⑧ Description :  Description of a part, Abbreviation means as follows.Description :  Description of a part, Abbreviation means as follows.Description :  Description of a part, Abbreviation means as follows.Description :  Description of a part, Abbreviation means as follows.

---- Indicate the mixture condition of a partIndicate the mixture condition of a partIndicate the mixture condition of a partIndicate the mixture condition of a part

ASSY : Assembly with a mixture of several parts,  so can be broke up retaining theirASSY : Assembly with a mixture of several parts,  so can be broke up retaining theirASSY : Assembly with a mixture of several parts,  so can be broke up retaining theirASSY : Assembly with a mixture of several parts,  so can be broke up retaining their

original formoriginal formoriginal formoriginal form

COMP : Assembly with a mixture of several parts,  but can not be broke up retainingCOMP : Assembly with a mixture of several parts,  but can not be broke up retainingCOMP : Assembly with a mixture of several parts,  but can not be broke up retainingCOMP : Assembly with a mixture of several parts,  but can not be broke up retaining

their original formtheir original formtheir original formtheir original form
SUB  : mean the same as ASSY but used in lower level in aid. SUB  : mean the same as ASSY but used in lower level in aid. SUB  : mean the same as ASSY but used in lower level in aid. SUB  : mean the same as ASSY but used in lower level in aid. 

SET  : Part consist of ASSY, COMP, and part(s) as a groupSET  : Part consist of ASSY, COMP, and part(s) as a groupSET  : Part consist of ASSY, COMP, and part(s) as a groupSET  : Part consist of ASSY, COMP, and part(s) as a group

---- Indicate the location of a partIndicate the location of a partIndicate the location of a partIndicate the location of a part

LH: Left,  RH: Right,  FR: Front,  RR: Rear,  UPR: Upper,  LOW: LowerLH: Left,  RH: Right,  FR: Front,  RR: Rear,  UPR: Upper,  LOW: LowerLH: Left,  RH: Right,  FR: Front,  RR: Rear,  UPR: Upper,  LOW: LowerLH: Left,  RH: Right,  FR: Front,  RR: Rear,  UPR: Upper,  LOW: Lower

⑥⑥⑥⑥ Key number  : Indicating number of each parts in the illustration. Key number  : Indicating number of each parts in the illustration. Key number  : Indicating number of each parts in the illustration. Key number  : Indicating number of each parts in the illustration. 

⑦⑦⑦⑦ Part Number : Unique part number maintained in our systemPart Number : Unique part number maintained in our systemPart Number : Unique part number maintained in our systemPart Number : Unique part number maintained in our system

The part number starting with V or M means it is TYMThe part number starting with V or M means it is TYMThe part number starting with V or M means it is TYMThe part number starting with V or M means it is TYM’s standard parts standard parts standard parts standard part

The alphabet at the end of part number means the status of material orThe alphabet at the end of part number means the status of material orThe alphabet at the end of part number means the status of material orThe alphabet at the end of part number means the status of material or

the color of paint the color of paint the color of paint the color of paint 

Legend : M:Machining,  DG:Dark Gray,  BR:Bright Red,  SW:Summer White,Legend : M:Machining,  DG:Dark Gray,  BR:Bright Red,  SW:Summer White,Legend : M:Machining,  DG:Dark Gray,  BR:Bright Red,  SW:Summer White,Legend : M:Machining,  DG:Dark Gray,  BR:Bright Red,  SW:Summer White,

PB:Pure Black, GB:Glossy Black, SR:Super Red, MS:Metallic SilverPB:Pure Black, GB:Glossy Black, SR:Super Red, MS:Metallic SilverPB:Pure Black, GB:Glossy Black, SR:Super Red, MS:Metallic SilverPB:Pure Black, GB:Glossy Black, SR:Super Red, MS:Metallic Silver

DD:Heat proof Black, TY: Tangerine Yellow etc.  DD:Heat proof Black, TY: Tangerine Yellow etc.  DD:Heat proof Black, TY: Tangerine Yellow etc.  DD:Heat proof Black, TY: Tangerine Yellow etc.  

LH: Left,  RH: Right,  FR: Front,  RR: Rear,  UPR: Upper,  LOW: LowerLH: Left,  RH: Right,  FR: Front,  RR: Rear,  UPR: Upper,  LOW: LowerLH: Left,  RH: Right,  FR: Front,  RR: Rear,  UPR: Upper,  LOW: LowerLH: Left,  RH: Right,  FR: Front,  RR: Rear,  UPR: Upper,  LOW: Lower

⑨⑨⑨⑨ Type  : Type of the standard items like bolt or nut Type  : Type of the standard items like bolt or nut Type  : Type of the standard items like bolt or nut Type  : Type of the standard items like bolt or nut 

⑩⑩⑩⑩ Quantity : Total quantity of the part referred to in the page. Quantity : Total quantity of the part referred to in the page. Quantity : Total quantity of the part referred to in the page. Quantity : Total quantity of the part referred to in the page. 

Symbol below indicate options. So, show the quantity of each option. Symbol below indicate options. So, show the quantity of each option. Symbol below indicate options. So, show the quantity of each option. Symbol below indicate options. So, show the quantity of each option. 

Note) AR means as requested quantity.Note) AR means as requested quantity.Note) AR means as requested quantity.Note) AR means as requested quantity.

⑪⑪⑪⑪ Repair Parts consumption frequency class: indicate the level of a part in aid of stocking Repair Parts consumption frequency class: indicate the level of a part in aid of stocking Repair Parts consumption frequency class: indicate the level of a part in aid of stocking Repair Parts consumption frequency class: indicate the level of a part in aid of stocking 

spares, anticipating the service requirements. spares, anticipating the service requirements. spares, anticipating the service requirements. spares, anticipating the service requirements. 

A :Fast moving part(frequently required)A :Fast moving part(frequently required)A :Fast moving part(frequently required)A :Fast moving part(frequently required)

B :Medium moving part (sometimes required)B :Medium moving part (sometimes required)B :Medium moving part (sometimes required)B :Medium moving part (sometimes required)

C :Slow moving part(rarely required)C :Slow moving part(rarely required)C :Slow moving part(rarely required)C :Slow moving part(rarely required)

⑫⑫⑫⑫ Modification :Modification :Modification :Modification :

Year/Year/Year/Year/MonthMonthMonthMonth~  : From which the change starts ~  : From which the change starts ~  : From which the change starts ~  : From which the change starts 

~ Year/~ Year/~ Year/~ Year/MonthMonthMonthMonth : To which the part installed        : To which the part installed        : To which the part installed        : To which the part installed        

⑬⑬⑬⑬ Notes    :  explain  some reference dataNotes    :  explain  some reference dataNotes    :  explain  some reference dataNotes    :  explain  some reference data

⑭⑭⑭⑭ Remark  :  indicate reference data or abbreviation in the content.Remark  :  indicate reference data or abbreviation in the content.Remark  :  indicate reference data or abbreviation in the content.Remark  :  indicate reference data or abbreviation in the content.



ENGINEERING GROUP INDEX ENGINEERING GROUP INDEX ENGINEERING GROUP INDEX ENGINEERING GROUP INDEX 

ENGINEENGINEENGINEENGINE

ENGINE ACCESSORIES & ENGINE ACCESSORIES & ENGINE ACCESSORIES & ENGINE ACCESSORIES & 
CONTROLCONTROLCONTROLCONTROL

CLUTCH,BRAKE,STEERINGCLUTCH,BRAKE,STEERINGCLUTCH,BRAKE,STEERINGCLUTCH,BRAKE,STEERING

TRANSMISSION & REAR AXLETRANSMISSION & REAR AXLETRANSMISSION & REAR AXLETRANSMISSION & REAR AXLE

HYDRAULICS & 3HYDRAULICS & 3HYDRAULICS & 3HYDRAULICS & 3----POINT LINKPOINT LINKPOINT LINKPOINT LINK

SHEET METAL & ROPSSHEET METAL & ROPSSHEET METAL & ROPSSHEET METAL & ROPS

ELECTRICALS & HARNESSELECTRICALS & HARNESSELECTRICALS & HARNESSELECTRICALS & HARNESS

9999 WEIGHT,LABEL,TOOLSWEIGHT,LABEL,TOOLSWEIGHT,LABEL,TOOLSWEIGHT,LABEL,TOOLS

1111

3333

4444

6666

8

72222

NUMERICAL INDEX NUMERICAL INDEX NUMERICAL INDEX NUMERICAL INDEX 
FRONT AXLE,SUPPORTER FRONT AXLE,SUPPORTER FRONT AXLE,SUPPORTER FRONT AXLE,SUPPORTER 
& DRIVE SHAFT& DRIVE SHAFT& DRIVE SHAFT& DRIVE SHAFT 101010105555



CONTENTSCONTENTSCONTENTSCONTENTS

ENGINEENGINEENGINEENGINE

ENGINE (S4L)   PART NO.ENGINE (S4L)   PART NO.ENGINE (S4L)   PART NO.ENGINE (S4L)   PART NO. 1489 101 100 0 1489 101 100 0 1489 101 100 0 1489 101 100 0 ------------T303NCEU/USMT303NCEU/USMT303NCEU/USMT303NCEU/USM

(S4L2) PART NO.(S4L2) PART NO.(S4L2) PART NO.(S4L2) PART NO. 1495 101 100 0 1495 101 100 0 1495 101 100 0 1495 101 100 0 ------------T353NCEU/USMT353NCEU/USMT353NCEU/USMT353NCEU/USM

FIGFIGFIGFIG 101101101101 CYLINDERCYLINDERCYLINDERCYLINDER HEADHEADHEADHEAD--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------04040404

FIGFIGFIGFIG 102102102102 VALVEVALVEVALVEVALVE MECHANISMMECHANISMMECHANISMMECHANISM--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------06060606

FIGFIGFIGFIG 103103103103 ROCKERROCKERROCKERROCKER COVERCOVERCOVERCOVER &&&& CAMSHAFTCAMSHAFTCAMSHAFTCAMSHAFT--------------------------------------------------------------------------------------------------------------------------------------------------------------------08080808

FIGFIGFIGFIG 104104104104 CRANKCRANKCRANKCRANK CASECASECASECASE----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------10101010

FIGFIGFIGFIG 105105105105 REARREARREARREAR PLATEPLATEPLATEPLATE &&&& MAINMAINMAINMAIN METALMETALMETALMETAL------------------------------------------------------------------------------------------------------------------------------------------------------------------------12121212

FIGFIGFIGFIG 106106106106 TIMINGTIMINGTIMINGTIMING GEARGEARGEARGEAR CASECASECASECASE----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------14141414

FIGFIGFIGFIG 107107107107 OILOILOILOIL PANPANPANPAN----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------16161616

FIGFIGFIGFIG 108108108108 MAINMAINMAINMAIN MOVINGMOVINGMOVINGMOVING PARTSPARTSPARTSPARTS------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------18181818

FIGFIGFIGFIG 109109109109 TIMINGTIMINGTIMINGTIMING GEARGEARGEARGEAR------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------20202020

FIGFIGFIGFIG 110110110110 INLETINLETINLETINLET &&&& EXHAUSTEXHAUSTEXHAUSTEXHAUST SYSTEMSYSTEMSYSTEMSYSTEM--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------22222222

FIGFIGFIGFIG 111111111111 OILOILOILOIL PUMPPUMPPUMPPUMP------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------24242424

1111

FIGFIGFIGFIG 111111111111 OILOILOILOIL PUMPPUMPPUMPPUMP------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------24242424

FIGFIGFIGFIG 112112112112 OILOILOILOIL SYSTEMSYSTEMSYSTEMSYSTEM----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------26262626

FIGFIGFIGFIG 113113113113 COOLINGCOOLINGCOOLINGCOOLING SYSTEMSYSTEMSYSTEMSYSTEM--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------28282828

FIGFIGFIGFIG 114114114114 FUELFUELFUELFUEL SYSTEMSYSTEMSYSTEMSYSTEM------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------30303030

FIGFIGFIGFIG 115115115115 NOZZLENOZZLENOZZLENOZZLE----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------32323232

FIGFIGFIGFIG 116116116116 FUELFUELFUELFUEL INJECTIONINJECTIONINJECTIONINJECTION PUMPPUMPPUMPPUMP--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------34343434

FIGFIGFIGFIG 117117117117 FUELFUELFUELFUEL FILTERFILTERFILTERFILTER----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------36363636

FIGFIGFIGFIG 118118118118 GOVERNORGOVERNORGOVERNORGOVERNOR--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------38383838

FIGFIGFIGFIG 119119119119 ELECTRICELECTRICELECTRICELECTRIC PARTSPARTSPARTSPARTS------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------40404040

FIGFIGFIGFIG 120120120120 STARTERSTARTERSTARTERSTARTER--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------42424242

FIGFIGFIGFIG 121121121121 ALTERNATORALTERNATORALTERNATORALTERNATOR------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------44444444

FIGFIGFIGFIG 122122122122 CONTROLCONTROLCONTROLCONTROL SYSTEMSYSTEMSYSTEMSYSTEM--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------46464646

FIGFIGFIGFIG 123123123123 INSTRUMENTINSTRUMENTINSTRUMENTINSTRUMENT------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------48484848

FIGFIGFIGFIG 124124124124 OVERHAULOVERHAULOVERHAULOVERHAUL GASKETGASKETGASKETGASKET KITKITKITKIT--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------50505050



FIGFIGFIGFIG 201201201201 AIRAIRAIRAIR CLEANERCLEANERCLEANERCLEANER--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------56565656

FIGFIGFIGFIG 202202202202 RADIATORRADIATORRADIATORRADIATOR----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------58585858

FIGFIGFIGFIG 203203203203 MUFFLERMUFFLERMUFFLERMUFFLER--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------60606060

FIGFIGFIGFIG 204204204204 FUELFUELFUELFUEL TANKTANKTANKTANK------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------62626262

FIGFIGFIGFIG 205205205205 ACCELERATORACCELERATORACCELERATORACCELERATOR----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------64646464

CLUTCH,BRAKE,STEERINGCLUTCH,BRAKE,STEERINGCLUTCH,BRAKE,STEERINGCLUTCH,BRAKE,STEERING

CHASSISCHASSISCHASSISCHASSIS

ENGINE ACCESSORIES & CONTROLENGINE ACCESSORIES & CONTROLENGINE ACCESSORIES & CONTROLENGINE ACCESSORIES & CONTROL2222

3333

FIGFIGFIGFIG 301301301301 CLUTCHCLUTCHCLUTCHCLUTCH PEDALPEDALPEDALPEDAL------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------70707070

FIGFIGFIGFIG 302302302302 FLYWHEELFLYWHEELFLYWHEELFLYWHEEL &&&& CLUTCHCLUTCHCLUTCHCLUTCH----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------72727272

FIGFIGFIGFIG 303303303303 BRAKEBRAKEBRAKEBRAKE PEDALPEDALPEDALPEDAL----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------74747474

TRANSMISSION & REAR AXLETRANSMISSION & REAR AXLETRANSMISSION & REAR AXLETRANSMISSION & REAR AXLE

FIGFIGFIGFIG 401401401401 TRANSMISSIONTRANSMISSIONTRANSMISSIONTRANSMISSION FRONTFRONTFRONTFRONT CASECASECASECASE----------------------------------------------------------------------------------------------------------------------------------------------------------------94949494

FIGFIGFIGFIG 402402402402 INPUTINPUTINPUTINPUT METALMETALMETALMETAL--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------96969696

FIGFIGFIGFIG 403403403403 INPUTINPUTINPUTINPUT GEARGEARGEARGEAR------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------98989898

FIGFIGFIGFIG 404404404404 4444WDWDWDWD DRIVEDRIVEDRIVEDRIVE GEARGEARGEARGEAR------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------100100100100

FIGFIGFIGFIG 405405405405 MAINMAINMAINMAIN CHANGECHANGECHANGECHANGE GEARSGEARSGEARSGEARS &&&& REVERSEREVERSEREVERSEREVERSE GEARSGEARSGEARSGEARS----------------------------------------------------------------------------------------------------------------102102102102

FIGFIGFIGFIG 406406406406 SUBSUBSUBSUB CHANGECHANGECHANGECHANGE GEARSGEARSGEARSGEARS--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------104104104104

FIGFIGFIGFIG 407407407407 PINIONPINIONPINIONPINION GEARSGEARSGEARSGEARS----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------106106106106

4444

FIGFIGFIGFIG 304304304304 BRAKEBRAKEBRAKEBRAKE----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------76767676

FIGFIGFIGFIG 305305305305 HANDHANDHANDHAND BRAKEBRAKEBRAKEBRAKE LINKAGELINKAGELINKAGELINKAGE------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------78787878

FIGFIGFIGFIG 306306306306 FRONTFRONTFRONTFRONT WHEELWHEELWHEELWHEEL MOUNTINGMOUNTINGMOUNTINGMOUNTING------------------------------------------------------------------------------------------------------------------------------------------------------------------------80808080

FIGFIGFIGFIG 307307307307 REARREARREARREAR WHEELWHEELWHEELWHEEL MOUNTINGMOUNTINGMOUNTINGMOUNTING------------------------------------------------------------------------------------------------------------------------------------------------------------------------82828282

FIGFIGFIGFIG 308308308308 STEERINGSTEERINGSTEERINGSTEERING WHEELWHEELWHEELWHEEL----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------84848484

FIGFIGFIGFIG 309309309309 STEERINGSTEERINGSTEERINGSTEERING VALVEVALVEVALVEVALVE &&&& TILTTILTTILTTILT--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------86868686

FIGFIGFIGFIG 310310310310 STEERINGSTEERINGSTEERINGSTEERING CYLINDERCYLINDERCYLINDERCYLINDER--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------88888888



FRONT AXLEFRONT AXLEFRONT AXLEFRONT AXLE

FIGFIGFIGFIG 501501501501 FRONTFRONTFRONTFRONT AXLEAXLEAXLEAXLE BRACKETBRACKETBRACKETBRACKET----------------------------------------------------------------------------------------------------------------------------------------------------------------------------134134134134

FIGFIGFIGFIG 502502502502 FRONTFRONTFRONTFRONT DIFFERENTIALDIFFERENTIALDIFFERENTIALDIFFERENTIAL GEARSGEARSGEARSGEARS &&&& SHAFTSHAFTSHAFTSHAFT------------------------------------------------------------------------------------------------------------------------136136136136

FIGFIGFIGFIG 503503503503 FRONTFRONTFRONTFRONT AXLEAXLEAXLEAXLE HOUSINGHOUSINGHOUSINGHOUSING--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------138138138138

FIGFIGFIGFIG 408408408408 PPPP....TTTT....OOOO DRIVEDRIVEDRIVEDRIVE SHAFTSHAFTSHAFTSHAFT--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------108108108108

FIGFIGFIGFIG 409409409409 PPPP....TTTT....OOOO CHANGECHANGECHANGECHANGE GEARSGEARSGEARSGEARS--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------110110110110

FIGFIGFIGFIG 410410410410 DIFFDIFFDIFFDIFF LOCKLOCKLOCKLOCK--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------112112112112

FIGFIGFIGFIG 411411411411 TRANSMISSIONTRANSMISSIONTRANSMISSIONTRANSMISSION REARREARREARREAR CASECASECASECASE----------------------------------------------------------------------------------------------------------------------------------------------------------------114114114114

FIGFIGFIGFIG 412412412412 REARREARREARREAR AXLEAXLEAXLEAXLE HOUSINGSHOUSINGSHOUSINGSHOUSINGS ((((1111))))------------------------------------------------------------------------------------------------------------------------------------------------------------116116116116

FIGFIGFIGFIG 413413413413 REARREARREARREAR AXLEAXLEAXLEAXLE HOUSINGSHOUSINGSHOUSINGSHOUSINGS ((((2222))))------------------------------------------------------------------------------------------------------------------------------------------------------------118118118118

FIGFIGFIGFIG 414414414414 MAINMAINMAINMAIN CHANGECHANGECHANGECHANGE LEVERLEVERLEVERLEVER------------------------------------------------------------------------------------------------------------------------------------------------------------------------120120120120

FIGFIGFIGFIG 415415415415 SUBSUBSUBSUB CHANGECHANGECHANGECHANGE LEVERLEVERLEVERLEVER--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------122122122122

FIGFIGFIGFIG 416416416416 REVERSEREVERSEREVERSEREVERSE LINKLINKLINKLINK----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------124124124124

FIGFIGFIGFIG 417417417417 REVERSEREVERSEREVERSEREVERSE CHANGECHANGECHANGECHANGE LEVERLEVERLEVERLEVER----------------------------------------------------------------------------------------------------------------------------------------------------------------126126126126

FIGFIGFIGFIG 418418418418 4444WDWDWDWD CHANGECHANGECHANGECHANGE LEVERLEVERLEVERLEVER--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------128128128128

5555

FIGFIGFIGFIG 504504504504 FRONTFRONTFRONTFRONT GEARGEARGEARGEAR CASECASECASECASE ((((1111))))----------------------------------------------------------------------------------------------------------------------------------------------------------------------------140140140140

FIGFIGFIGFIG 505505505505 FRONTFRONTFRONTFRONT GEARGEARGEARGEAR CASECASECASECASE ((((2222))))----------------------------------------------------------------------------------------------------------------------------------------------------------------------------142142142142

HYDRAULICS & 3HYDRAULICS & 3HYDRAULICS & 3HYDRAULICS & 3----POINT LINKPOINT LINKPOINT LINKPOINT LINK

FIGFIGFIGFIG 601601601601 GEARGEARGEARGEAR PUMPPUMPPUMPPUMP----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------148148148148

FIGFIGFIGFIG 602602602602 CYLINDERCYLINDERCYLINDERCYLINDER CASECASECASECASE----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------150150150150

FIGFIGFIGFIG 603603603603 LIFTLIFTLIFTLIFT ARMARMARMARM------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------152152152152

FIGFIGFIGFIG 604604604604 CYLINDERCYLINDERCYLINDERCYLINDER----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------154154154154

FIGFIGFIGFIG 605605605605 POSITIONPOSITIONPOSITIONPOSITION LINKLINKLINKLINK ((((1111))))--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------156156156156

FIGFIGFIGFIG 606606606606 POSITIONPOSITIONPOSITIONPOSITION LINKLINKLINKLINK ((((2222))))--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------158158158158

FIGFIGFIGFIG 607607607607 CONTROLCONTROLCONTROLCONTROL VALVEVALVEVALVEVALVE----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------160160160160

FIGFIGFIGFIG 608608608608 POSITIONPOSITIONPOSITIONPOSITION LEVERLEVERLEVERLEVER------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------162162162162

FIGFIGFIGFIG 609609609609 HYDRAULICHYDRAULICHYDRAULICHYDRAULIC PIPEPIPEPIPEPIPE ((((1111))))------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------164164164164

FIGFIGFIGFIG 609609609609AAAA HYDRAULICHYDRAULICHYDRAULICHYDRAULIC PIPEPIPEPIPEPIPE ((((1111))))------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------166166166166

FIGFIGFIGFIG 610610610610 HYDRAULICHYDRAULICHYDRAULICHYDRAULIC PIPEPIPEPIPEPIPE ((((2222))))------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------168168168168

FIGFIGFIGFIG 611611611611 EXTERIOREXTERIOREXTERIOREXTERIOR HYDHYDHYDHYD....VALVEVALVEVALVEVALVE----------------------------------------------------------------------------------------------------------------------------------------------------------------------------170170170170

6666



FIGFIGFIGFIG 611611611611AAAA EXTERIOREXTERIOREXTERIOREXTERIOR HYDHYDHYDHYD....VALVEVALVEVALVEVALVE----------------------------------------------------------------------------------------------------------------------------------------------------------------172172172172

FIGFIGFIGFIG 612612612612 3333----POINTPOINTPOINTPOINT LINKLINKLINKLINK------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------174174174174

FIGFIGFIGFIG 613613613613 HITCHHITCHHITCHHITCH &&&& COVERCOVERCOVERCOVER------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------176176176176

FIGFIGFIGFIG 701701701701 HOODHOODHOODHOOD ((((1111))))--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------182182182182

FIGFIGFIGFIG 702702702702 BONNETBONNETBONNETBONNET--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------184184184184

FIGFIGFIGFIG 704704704704 FENDERFENDERFENDERFENDER &&&& REARREARREARREAR FRAMEFRAMEFRAMEFRAME----------------------------------------------------------------------------------------------------------------------------------------------------------------------------186186186186

FIGFIGFIGFIG 704704704704AAAA FENDERFENDERFENDERFENDER &&&& REARREARREARREAR FRAMEFRAMEFRAMEFRAME------------------------------------------------------------------------------------------------------------------------------------------------------------------------190190190190

FIGFIGFIGFIG 705705705705 DASHPANELDASHPANELDASHPANELDASHPANEL--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------194194194194

FIGFIGFIGFIG 706706706706 FLOORFLOORFLOORFLOOR PANELPANELPANELPANEL------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------196196196196

FIGFIGFIGFIG 707707707707 SEATSEATSEATSEAT----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------198198198198

FIGFIGFIGFIG 708708708708 FRONTFRONTFRONTFRONT &&&& REARREARREARREAR MOUNTINGMOUNTINGMOUNTINGMOUNTING----------------------------------------------------------------------------------------------------------------------------------------------------------------200200200200

FIGFIGFIGFIG 708708708708AAAA FRONTFRONTFRONTFRONT &&&& REARREARREARREAR MOUNTINGMOUNTINGMOUNTINGMOUNTING------------------------------------------------------------------------------------------------------------------------------------------------------------202202202202

FIGFIGFIGFIG 709709709709 ROPSROPSROPSROPS----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------204204204204

ELECTRICALS & HARNESSELECTRICALS & HARNESSELECTRICALS & HARNESSELECTRICALS & HARNESS8888

SHEET METAL & R.O.P.SSHEET METAL & R.O.P.SSHEET METAL & R.O.P.SSHEET METAL & R.O.P.S7777

ELECTRICALS & HARNESSELECTRICALS & HARNESSELECTRICALS & HARNESSELECTRICALS & HARNESS

FIGFIGFIGFIG 801801801801 BATTERYBATTERYBATTERYBATTERY &&&& MOUNTINGMOUNTINGMOUNTINGMOUNTING------------------------------------------------------------------------------------------------------------------------------------------------------------------------210210210210

FIGFIGFIGFIG 802802802802 LAMPLAMPLAMPLAMP--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------212212212212

FIGFIGFIGFIG 803803803803 INSTRUMENTINSTRUMENTINSTRUMENTINSTRUMENT PANELPANELPANELPANEL------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------214214214214

FIGFIGFIGFIG 804804804804 ELECTRICELECTRICELECTRICELECTRIC SYSTEMSYSTEMSYSTEMSYSTEM----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------216216216216

FIGFIGFIGFIG 805805805805 HARNESSHARNESSHARNESSHARNESS ((((1111))))--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------218218218218

FIGFIGFIGFIG 806806806806 HARNESSHARNESSHARNESSHARNESS ((((2222))))--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------220220220220

8888

WEIGHT,LABEL,TOOLSWEIGHT,LABEL,TOOLSWEIGHT,LABEL,TOOLSWEIGHT,LABEL,TOOLS

FIGFIGFIGFIG 901901901901 WEIGHTWEIGHTWEIGHTWEIGHT--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------226226226226

FIGFIGFIGFIG 902902902902 TOOLTOOLTOOLTOOL &&&& ACCESSORYACCESSORYACCESSORYACCESSORY----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------228228228228

FIGFIGFIGFIG 903903903903 LABELLABELLABELLABEL------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------230230230230

9999

NUMERICAL INDEX NUMERICAL INDEX NUMERICAL INDEX NUMERICAL INDEX 10101010

ENGINEENGINEENGINEENGINE----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------237237237237

CHASSISCHASSISCHASSISCHASSIS----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------240240240240



엔진엔진엔진엔진( ENGINE )( ENGINE )( ENGINE )( ENGINE )

ENGINE (S4L)   PART NO.ENGINE (S4L)   PART NO.ENGINE (S4L)   PART NO.ENGINE (S4L)   PART NO. 1498 101 100 0 1498 101 100 0 1498 101 100 0 1498 101 100 0 ------------T303NCEU/USMT303NCEU/USMT303NCEU/USMT303NCEU/USM

(S4L2) PART NO.(S4L2) PART NO.(S4L2) PART NO.(S4L2) PART NO. 1495 101 100 0 1495 101 100 0 1495 101 100 0 1495 101 100 0 ------------T353NCEU/USMT353NCEU/USMT353NCEU/USMT353NCEU/USM

FIGFIGFIGFIG 101101101101 CYLINDERCYLINDERCYLINDERCYLINDER HEADHEADHEADHEAD--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------04040404

FIGFIGFIGFIG 102102102102 VALVEVALVEVALVEVALVE MECHANISMMECHANISMMECHANISMMECHANISM--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------06060606

FIGFIGFIGFIG 103103103103 ROCKERROCKERROCKERROCKER COVERCOVERCOVERCOVER &&&& CAMSHAFTCAMSHAFTCAMSHAFTCAMSHAFT--------------------------------------------------------------------------------------------------------------------------------------------------------------------08080808

FIGFIGFIGFIG 104104104104 CRANKCRANKCRANKCRANK CASECASECASECASE----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------10101010

FIGFIGFIGFIG 105105105105 REARREARREARREAR PLATEPLATEPLATEPLATE &&&& MAINMAINMAINMAIN METALMETALMETALMETAL------------------------------------------------------------------------------------------------------------------------------------------------------------------------12121212

FIGFIGFIGFIG 106106106106 TIMINGTIMINGTIMINGTIMING GEARGEARGEARGEAR CASECASECASECASE----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------14141414

FIGFIGFIGFIG 107107107107 OILOILOILOIL PANPANPANPAN----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------16161616

FIGFIGFIGFIG 108108108108 MAINMAINMAINMAIN MOVINGMOVINGMOVINGMOVING PARTSPARTSPARTSPARTS------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------18181818

FIGFIGFIGFIG 109109109109 TIMINGTIMINGTIMINGTIMING GEARGEARGEARGEAR------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------20202020

FIGFIGFIGFIG 110110110110 INLETINLETINLETINLET &&&& EXHAUSTEXHAUSTEXHAUSTEXHAUST SYSTEMSYSTEMSYSTEMSYSTEM--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------22222222

FIGFIGFIGFIG 111111111111 OILOILOILOIL PUMPPUMPPUMPPUMP------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------24242424

1111

FIGFIGFIGFIG 111111111111 OILOILOILOIL PUMPPUMPPUMPPUMP------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------24242424

FIGFIGFIGFIG 112112112112 OILOILOILOIL SYSTEMSYSTEMSYSTEMSYSTEM----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------26262626

FIGFIGFIGFIG 113113113113 COOLINGCOOLINGCOOLINGCOOLING SYSTEMSYSTEMSYSTEMSYSTEM--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------28282828

FIGFIGFIGFIG 114114114114 FUELFUELFUELFUEL SYSTEMSYSTEMSYSTEMSYSTEM------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------30303030

FIGFIGFIGFIG 115115115115 NOZZLENOZZLENOZZLENOZZLE----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------32323232

FIGFIGFIGFIG 116116116116 FUELFUELFUELFUEL INJECTIONINJECTIONINJECTIONINJECTION PUMPPUMPPUMPPUMP--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------34343434

FIGFIGFIGFIG 117117117117 FUELFUELFUELFUEL FILTERFILTERFILTERFILTER----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------36363636

FIGFIGFIGFIG 118118118118 GOVERNORGOVERNORGOVERNORGOVERNOR--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------38383838

FIGFIGFIGFIG 119119119119 ELECTRICELECTRICELECTRICELECTRIC PARTSPARTSPARTSPARTS------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------40404040

FIGFIGFIGFIG 120120120120 STARTERSTARTERSTARTERSTARTER--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------42424242

FIGFIGFIGFIG 121121121121 ALTERNATORALTERNATORALTERNATORALTERNATOR------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------44444444

FIGFIGFIGFIG 122122122122 CONTROLCONTROLCONTROLCONTROL SYSTEMSYSTEMSYSTEMSYSTEM--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------46464646

FIGFIGFIGFIG 123123123123 INSTRUMENTINSTRUMENTINSTRUMENTINSTRUMENT------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------48484848

FIGFIGFIGFIG 124124124124 OVERHAULOVERHAULOVERHAULOVERHAUL GASKETGASKETGASKETGASKET KITKITKITKIT--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------50505050



CHASSISCHASSISCHASSISCHASSIS

ENGINE ACCESSORIES & CONTROLENGINE ACCESSORIES & CONTROLENGINE ACCESSORIES & CONTROLENGINE ACCESSORIES & CONTROL2222

FIGFIGFIGFIG 201201201201 AIRAIRAIRAIR CLEANERCLEANERCLEANERCLEANER--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------56565656

FIGFIGFIGFIG 202202202202 RADIATORRADIATORRADIATORRADIATOR----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------58585858

FIGFIGFIGFIG 203203203203 MUFFLERMUFFLERMUFFLERMUFFLER--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------60606060

FIGFIGFIGFIG 204204204204 FUELFUELFUELFUEL TANKTANKTANKTANK------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------62626262

FIGFIGFIGFIG 205205205205 ACCELERATORACCELERATORACCELERATORACCELERATOR----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------64646464



CLUTCH,BRAKE,STEERINGCLUTCH,BRAKE,STEERINGCLUTCH,BRAKE,STEERINGCLUTCH,BRAKE,STEERING3333

FIGFIGFIGFIG 301301301301 CLUTCHCLUTCHCLUTCHCLUTCH PEDALPEDALPEDALPEDAL------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------70707070

FIGFIGFIGFIG 302302302302 FLYWHEELFLYWHEELFLYWHEELFLYWHEEL &&&& CLUTCHCLUTCHCLUTCHCLUTCH----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------72727272

FIGFIGFIGFIG 303303303303 BRAKEBRAKEBRAKEBRAKE PEDALPEDALPEDALPEDAL----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------74747474

FIGFIGFIGFIG 304304304304 BRAKEBRAKEBRAKEBRAKE----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------76767676

FIGFIGFIGFIG 305305305305 HANDHANDHANDHAND BRAKEBRAKEBRAKEBRAKE LINKAGELINKAGELINKAGELINKAGE------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------78787878

FIGFIGFIGFIG 306306306306 FRONTFRONTFRONTFRONT WHEELWHEELWHEELWHEEL MOUNTINGMOUNTINGMOUNTINGMOUNTING------------------------------------------------------------------------------------------------------------------------------------------------------------------------80808080

FIGFIGFIGFIG 307307307307 REARREARREARREAR WHEELWHEELWHEELWHEEL MOUNTINGMOUNTINGMOUNTINGMOUNTING------------------------------------------------------------------------------------------------------------------------------------------------------------------------82828282

FIGFIGFIGFIG 308308308308 STEERINGSTEERINGSTEERINGSTEERING WHEELWHEELWHEELWHEEL----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------84848484

FIGFIGFIGFIG 309309309309 STEERINGSTEERINGSTEERINGSTEERING VALVEVALVEVALVEVALVE &&&& TILTTILTTILTTILT--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------86868686

FIGFIGFIGFIG 310310310310 STEERINGSTEERINGSTEERINGSTEERING CYLINDERCYLINDERCYLINDERCYLINDER--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------88888888



TRANSMISSION & REAR AXLETRANSMISSION & REAR AXLETRANSMISSION & REAR AXLETRANSMISSION & REAR AXLE4444

FIGFIGFIGFIG 401401401401 TRANSMISSIONTRANSMISSIONTRANSMISSIONTRANSMISSION FRONTFRONTFRONTFRONT CASECASECASECASE----------------------------------------------------------------------------------------------------------------------------------------------------------------94949494

FIGFIGFIGFIG 402402402402 INPUTINPUTINPUTINPUT METALMETALMETALMETAL--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------96969696

FIGFIGFIGFIG 403403403403 INPUTINPUTINPUTINPUT GEARGEARGEARGEAR------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------98989898

FIGFIGFIGFIG 404404404404 4444WDWDWDWD DRIVEDRIVEDRIVEDRIVE GEARGEARGEARGEAR------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------100100100100

FIGFIGFIGFIG 405405405405 MAINMAINMAINMAIN CHANGECHANGECHANGECHANGE GEARSGEARSGEARSGEARS &&&& REVERSEREVERSEREVERSEREVERSE GEARSGEARSGEARSGEARS----------------------------------------------------------------------------------------------------------------102102102102

FIGFIGFIGFIG 406406406406 SUBSUBSUBSUB CHANGECHANGECHANGECHANGE GEARSGEARSGEARSGEARS--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------104104104104

FIGFIGFIGFIG 407407407407 PINIONPINIONPINIONPINION GEARSGEARSGEARSGEARS----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------106106106106

FIGFIGFIGFIG 408408408408 PPPP....TTTT....OOOO DRIVEDRIVEDRIVEDRIVE SHAFTSHAFTSHAFTSHAFT--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------108108108108

FIGFIGFIGFIG 409409409409 PPPP....TTTT....OOOO CHANGECHANGECHANGECHANGE GEARSGEARSGEARSGEARS--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------110110110110

FIGFIGFIGFIG 410410410410 DIFFDIFFDIFFDIFF LOCKLOCKLOCKLOCK--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------112112112112

FIGFIGFIGFIG 411411411411 TRANSMISSIONTRANSMISSIONTRANSMISSIONTRANSMISSION REARREARREARREAR CASECASECASECASE----------------------------------------------------------------------------------------------------------------------------------------------------------------114114114114

FIGFIGFIGFIG 412412412412 REARREARREARREAR AXLEAXLEAXLEAXLE HOUSINGSHOUSINGSHOUSINGSHOUSINGS ((((1111))))------------------------------------------------------------------------------------------------------------------------------------------------------------116116116116

FIGFIGFIGFIG 413413413413 REARREARREARREAR AXLEAXLEAXLEAXLE HOUSINGSHOUSINGSHOUSINGSHOUSINGS ((((2222))))------------------------------------------------------------------------------------------------------------------------------------------------------------118118118118

FIGFIGFIGFIG 414414414414 MAINMAINMAINMAIN CHANGECHANGECHANGECHANGE LEVERLEVERLEVERLEVER------------------------------------------------------------------------------------------------------------------------------------------------------------------------120120120120FIGFIGFIGFIG 414414414414 MAINMAINMAINMAIN CHANGECHANGECHANGECHANGE LEVERLEVERLEVERLEVER------------------------------------------------------------------------------------------------------------------------------------------------------------------------120120120120

FIGFIGFIGFIG 415415415415 SUBSUBSUBSUB CHANGECHANGECHANGECHANGE LEVERLEVERLEVERLEVER--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------122122122122

FIGFIGFIGFIG 416416416416 REVERSEREVERSEREVERSEREVERSE LINKLINKLINKLINK----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------124124124124

FIGFIGFIGFIG 417417417417 REVERSEREVERSEREVERSEREVERSE CHANGECHANGECHANGECHANGE LEVERLEVERLEVERLEVER----------------------------------------------------------------------------------------------------------------------------------------------------------------126126126126

FIGFIGFIGFIG 418418418418 4444WDWDWDWD CHANGECHANGECHANGECHANGE LEVERLEVERLEVERLEVER--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------128128128128



FRONT AXLEFRONT AXLEFRONT AXLEFRONT AXLE5555

FIGFIGFIGFIG 501501501501 FRONTFRONTFRONTFRONT AXLEAXLEAXLEAXLE BRACKETBRACKETBRACKETBRACKET----------------------------------------------------------------------------------------------------------------------------------------------------------------------------134134134134

FIGFIGFIGFIG 502502502502 FRONTFRONTFRONTFRONT DIFFERENTIALDIFFERENTIALDIFFERENTIALDIFFERENTIAL GEARSGEARSGEARSGEARS &&&& SHAFTSHAFTSHAFTSHAFT------------------------------------------------------------------------------------------------------------------------136136136136

FIGFIGFIGFIG 503503503503 FRONTFRONTFRONTFRONT AXLEAXLEAXLEAXLE HOUSINGHOUSINGHOUSINGHOUSING--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------138138138138

FIGFIGFIGFIG 504504504504 FRONTFRONTFRONTFRONT GEARGEARGEARGEAR CASECASECASECASE ((((1111))))----------------------------------------------------------------------------------------------------------------------------------------------------------------------------140140140140

FIGFIGFIGFIG 505505505505 FRONTFRONTFRONTFRONT GEARGEARGEARGEAR CASECASECASECASE ((((2222))))----------------------------------------------------------------------------------------------------------------------------------------------------------------------------142142142142



HYDRAULICS & 3HYDRAULICS & 3HYDRAULICS & 3HYDRAULICS & 3----POINT LINKPOINT LINKPOINT LINKPOINT LINK6666

FIGFIGFIGFIG 601601601601 GEARGEARGEARGEAR PUMPPUMPPUMPPUMP----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------148148148148

FIGFIGFIGFIG 602602602602 CYLINDERCYLINDERCYLINDERCYLINDER CASECASECASECASE----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------150150150150

FIGFIGFIGFIG 603603603603 LIFTLIFTLIFTLIFT ARMARMARMARM------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------152152152152

FIGFIGFIGFIG 604604604604 CYLINDERCYLINDERCYLINDERCYLINDER----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------154154154154

FIGFIGFIGFIG 605605605605 POSITIONPOSITIONPOSITIONPOSITION LINKLINKLINKLINK ((((1111))))--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------156156156156

FIGFIGFIGFIG 606606606606 POSITIONPOSITIONPOSITIONPOSITION LINKLINKLINKLINK ((((2222))))--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------158158158158

FIGFIGFIGFIG 607607607607 CONTROLCONTROLCONTROLCONTROL VALVEVALVEVALVEVALVE----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------160160160160

FIGFIGFIGFIG 608608608608 POSITIONPOSITIONPOSITIONPOSITION LEVERLEVERLEVERLEVER------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------162162162162

FIGFIGFIGFIG 609609609609 HYDRAULICHYDRAULICHYDRAULICHYDRAULIC PIPEPIPEPIPEPIPE ((((1111))))------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------164164164164

FIGFIGFIGFIG 609609609609AAAA HYDRAULICHYDRAULICHYDRAULICHYDRAULIC PIPEPIPEPIPEPIPE ((((1111))))------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------166166166166

FIGFIGFIGFIG 610610610610 HYDRAULICHYDRAULICHYDRAULICHYDRAULIC PIPEPIPEPIPEPIPE ((((2222))))------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------168168168168

FIGFIGFIGFIG 611611611611 EXTERIOREXTERIOREXTERIOREXTERIOR HYDHYDHYDHYD....VALVEVALVEVALVEVALVE--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------170170170170

FIGFIGFIGFIG 611611611611AAAA EXTERIOREXTERIOREXTERIOREXTERIOR HYDHYDHYDHYD....VALVEVALVEVALVEVALVE--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------172172172172

FIGFIGFIGFIG 612612612612 3333----POINTPOINTPOINTPOINT LINKLINKLINKLINK------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------174174174174FIGFIGFIGFIG 612612612612 3333----POINTPOINTPOINTPOINT LINKLINKLINKLINK------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------174174174174

FIGFIGFIGFIG 613613613613 HITCHHITCHHITCHHITCH &&&& COVERCOVERCOVERCOVER------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------176176176176



SHEET METAL & R.O.P.SSHEET METAL & R.O.P.SSHEET METAL & R.O.P.SSHEET METAL & R.O.P.S7777

FIGFIGFIGFIG 701701701701 HOODHOODHOODHOOD ((((1111))))--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------182182182182

FIGFIGFIGFIG 702702702702 HOODHOODHOODHOOD ((((2222))))--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------184184184184

FIGFIGFIGFIG 704704704704 FENDERFENDERFENDERFENDER &&&& REARREARREARREAR FRAMEFRAMEFRAMEFRAME----------------------------------------------------------------------------------------------------------------------------------------------------------------------------186186186186

FIGFIGFIGFIG 704704704704AAAA FENDERFENDERFENDERFENDER &&&& REARREARREARREAR FRAMEFRAMEFRAMEFRAME----------------------------------------------------------------------------------------------------------------------------------------------------------------------------190190190190

FIGFIGFIGFIG 705705705705 DASHPANELDASHPANELDASHPANELDASHPANEL--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------194194194194

FIGFIGFIGFIG 706706706706 FLOORFLOORFLOORFLOOR PANELPANELPANELPANEL------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------196196196196

FIGFIGFIGFIG 707707707707 SEATSEATSEATSEAT----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------198198198198

FIGFIGFIGFIG 708708708708 FRONTFRONTFRONTFRONT &&&& REARREARREARREAR MOUNTINGMOUNTINGMOUNTINGMOUNTING----------------------------------------------------------------------------------------------------------------------------------------------------------------200200200200

FIGFIGFIGFIG 708708708708AAAA FRONTFRONTFRONTFRONT &&&& REARREARREARREAR MOUNTINGMOUNTINGMOUNTINGMOUNTING------------------------------------------------------------------------------------------------------------------------------------------------------------202202202202

FIGFIGFIGFIG 709709709709 ROPSROPSROPSROPS----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------204204204204



ELECTRICALS & HARNESSELECTRICALS & HARNESSELECTRICALS & HARNESSELECTRICALS & HARNESS8888

FIGFIGFIGFIG 801801801801 BATTERYBATTERYBATTERYBATTERY &&&& MOUNTINGMOUNTINGMOUNTINGMOUNTING------------------------------------------------------------------------------------------------------------------------------------------------------------------------210210210210

FIGFIGFIGFIG 802802802802 LAMPLAMPLAMPLAMP--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------212212212212

FIGFIGFIGFIG 803803803803 INSTRUMENTINSTRUMENTINSTRUMENTINSTRUMENT PANELPANELPANELPANEL------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------214214214214

FIGFIGFIGFIG 804804804804 ELECTRICELECTRICELECTRICELECTRIC SYSTEMSYSTEMSYSTEMSYSTEM----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------216216216216

FIGFIGFIGFIG 805805805805 HARNESSHARNESSHARNESSHARNESS ((((1111))))--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------218218218218

FIGFIGFIGFIG 806806806806 HARNESSHARNESSHARNESSHARNESS ((((2222))))--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------220220220220



WEIGHT,LABEL,TOOLSWEIGHT,LABEL,TOOLSWEIGHT,LABEL,TOOLSWEIGHT,LABEL,TOOLS9999

FIGFIGFIGFIG 901901901901 WEIGHTWEIGHTWEIGHTWEIGHT--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------226226226226

FIGFIGFIGFIG 902902902902 TOOLTOOLTOOLTOOL &&&& ACCESSORYACCESSORYACCESSORYACCESSORY----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------228228228228

FIGFIGFIGFIG 903903903903 LABELLABELLABELLABEL------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------230230230230



NUMERICAL INDEXNUMERICAL INDEXNUMERICAL INDEXNUMERICAL INDEX10101010

ENGINEENGINEENGINEENGINE----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------237237237237

CHASSISCHASSISCHASSISCHASSIS------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------240240240240



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 101FIG 101FIG 101FIG 101 CYLINDER HEADCYLINDER HEADCYLINDER HEADCYLINDER HEAD

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

4444



S4L S4L2

101 001 31A01-15011 HEAD ASSY,CYLINDER 1 - C

101 001 31A01-15021 HEAD ASSY,CYLINDER - 1 C

101 002 * HEAD SUB ASSY,CYL 1 1

101 00201 MD000245 CAP,SEALING 1 1 B

101 00202 MF665538 CAP,SEALING 7 7 B

101 00203 * SEAT,VALVE,INLET 4 4

101 00204 * SEAT,VALVE,EXHAUST 4 4

101 00205 31A01-02500 GUIDE,EXHAUST VALVE 4 4 B

101 00206 31A01-02800 GUIDE,INLET VALVE 4 4 B

101 00207 * HEAD,CYLINDER 1 1

101 00208 31A03-13500 JET,COMBUSTION 4 -

101 00208 31A03-13600 JET,COMBUSTION - 4

101 003 MS661140 PLUG,TAPERED 1 1

101 004 31A01-11101 BOLT,CYLINDER HEAD 14 14

101 005 31A01-33300 GASKET,CYLINDER HEAD 1 1 B

101 006 MM408470 HANGER,ENGINER 2 2

101 007 MF241280 BOLT,W/WASHER 2 2

REMARKS

P1CYLINDER HEADCYLINDER HEADCYLINDER HEADCYLINDER HEAD

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO.

2008 / 06

PART NO. DESCRIPSTION SPEC.
QTY.

FIG 101FIG 101FIG 101FIG 101

T303NC / T353NC

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

 5 5 5 5

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 102FIG 102FIG 102FIG 102 VALVE MECHANISMVALVE MECHANISMVALVE MECHANISMVALVE MECHANISM

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

6666



S4L S4L2

102 001 31A04-40100 VALVE,INLET 4 4 B

102 002 31A04-30200 VALVE,EXHAUST 4 4 B

102 003 31A04-01301 SPRING,VALVE 8 8 A

102 004 MM433-30601 RETAINER,VALVE STEM 8 8

102 005 MD016483 VALVE,LOCK 16 16

102 006 MD115472 SEAL,VALVE STEM 8 8 A

102 007 31A04-00700 CAP,VALVE 8 8

102 008 * ROCKER & SHAFT ASSY 1 1

102 00801 F1035-05010 BOLT 1 1

102 00802 MF522010 RING,SNAP 2 2

102 00803 31A04-11024 ROCKER ASSY 8 8

102 00804 F2325-08000 NUT,JAM 8 8

102 00805 * ROCKER,ARM 8 8

102 00808 32A04-02401 SCREW,ROCKER 8 8

102 00809 31A04-21010 SHAFT ASSY,ROCKER 1 1

102 00810 MD021204 CAP,SEALING 2 2

102 00811 * SHAFT,ROCKER 1 1

102 00812 31A04-34100 BRACKET,ROCKER SHAFT 1 1

102 00813 31A04-34300 BRACKET,ROCKER SHAFT 3 3

2008 / 06

P1

REMARKS

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO.

VALVE MECHANISMVALVE MECHANISMVALVE MECHANISMVALVE MECHANISM

PART NO. DESCRIPSTION SPEC.
QTY.

FIG 102FIG 102FIG 102FIG 102

T303NC / T353NC

102 00813 31A04-34300 BRACKET,ROCKER SHAFT 3 3

102 00814 32C04-04501 SPRING,ROCKER 3 3

102 00815 32C04-06101 BOLT,ROCKER BRACKET 4 4

102 009 31A65-03090 SHAFT,FUEL INJ PUMP 1 1

102 010 MD703856 BEARING,RADIAL BALL 1 1 B

102 011 MD000425 WASHER 1 1

102 012 MF476018 KEY,SUNK 1 1

102 013 MF241251 BOLT,W/WASHER 1 1

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

 7 7 7 7

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 103FIG 103FIG 103FIG 103 ROCKER COVER & CAMSHAFTROCKER COVER & CAMSHAFTROCKER COVER & CAMSHAFTROCKER COVER & CAMSHAFT

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

8888



S4L S4L2

103 001 31A04-20032 COVER ASSY,ROCKER 1 1 C

103 00101 * PIPE 1 1

103 00102 * COVER,ROCKER 1 1

103 002 31A04-33202 GASKET,ROCKER COVER 1 1 B

103 003 MS470059 CLIP 1 1

103 004 MF241261 BOLT,W/WASHER 5 5

103 005 MD008784 CAP,OIL FILLER 1 1

103 006 31A05-00031 CAMSHAFT 1 1

103 007 MF476215 KEY,WOODRUFF 1 1

103 008 30405-31403 PLATE,THRUST 1 1

103 009 MF240051 BOLT,W/WASHER 2 2

103 010 31A05-00300 TAPPET 8 8

103 011 31A05-01300 ROD,PUSH 8 8

103 012 MM400380 PIPE,BREATHER 1 1

2008 / 06

P1

REMARKS

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO.

ROCKER COVER & CAMSHAFTROCKER COVER & CAMSHAFTROCKER COVER & CAMSHAFTROCKER COVER & CAMSHAFT

PART NO. DESCRIPSTION SPEC.
QTY.

FIG103FIG103FIG103FIG103

T303NC / T353NC

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

 9999

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 104FIG 104FIG 104FIG 104 CRANKCASECRANKCASECRANKCASECRANKCASE

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

10101010



S4L S4L2

104 001 31A07-16010 BLOCK ASSY,CYLINDER 1 1 C

104 002 * BLOCK SUB ASSY,CYL 1 1

104 00201 04826-22000 CAP,SEALING 3 3 B

104 00202 04826-23500 CAP,SEALING 3 3 B

104 00203 31A07-00801 BOLT,BEARING CAP 10 10

104 00204 31A07-03100 BUSH,CAMSHAFT 1 1

104 00205 * CAP SET,METAL 1 1

104 00206 * CAP,METAL FRONT 1 1

104 00207 * CAP,METAL NO.2 1 1

104 00208 * CAP,METAL NO.3 1 1

104 00209 * CAP,METAL NO.4 1 1

104 00210 * CAP,METAL REAR 1 1

104 00211 * BLOCK,CYLINDER 1 1

104 003 MM430613 GUIDE,OIL LEVEL 1 1

104 004 MF665532 CAP,SEALING 1 1

104 005 MF665533 CAP,SEALING 1 1

104 006 MS661140 PLUG,TAPERED 1 2

104 007 MS471104 BUSHING,KNOCK 4 4

104 008 MS471105 BUSHING,KNOCK 2 2

2008 / 06

P1

REMARKS

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO.

CRANKCASE CRANKCASE CRANKCASE CRANKCASE 

PART NO. DESCRIPSTION SPEC.
QTY.

FIG 104FIG 104FIG 104FIG 104

T303NC / T353NC

104 008 MS471105 BUSHING,KNOCK 2 2

104 009 MS471110 BUSHING,KNOCK 1 1

104 010 MF665511 PLUG,EXPANSION 1 1

104 011 MF472404 PIN,DOWEL 1 1

104 012 MM409645 PIN,DOWEL 2 2

104 013 31A23-00051 SHAFT ASSY,IDLER 1 1

104 01301 * BALL,STEEL 1 1

104 01302 * SHAFT,IDLER 1 1

104 014 31A07-12200 SEAL,SIDE 4 4

104 015 30L07-00700 SHAFT,OIL FILTER 1 1

104 016 F2846-05000 PIN,DOWEL 2 2

104 017 MD024256 PLUG,TAPERED 1 1

104 018 31A07-02500 STUD 2 2

104 019 MF100110 BOLT 4 4

104 020 04827-90130 PLUG,TAPERED MEC 2 2

104 021 MS661142 PLUG,TAPER 1 1

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

 11 11 11 11

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 105FIG 105FIG 105FIG 105 REAR PLATE & MAIN METALREAR PLATE & MAIN METALREAR PLATE & MAIN METALREAR PLATE & MAIN METAL

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

12121212



S4L S4L2

105 001 31A07-11601 CASE,OIL SEAL 1 1

105 002 31A07-11701 GASKET,OIL SEAL CASE 1 1 B

105 003 31A07-02300 SEAL,OIL 1 1

105 004 MF100055 BOLT 5 5

105 005 31A46-12400 JOINT,WATER DRAIN 1 1

105 006 31A09-01050 BEARING SET STD 1 1 B

105 007 31A09-01060 BEARING SET U.S 0.25 1 1 B

105 008 31A09-01070 BEARING SET U.S 0.50 1 1 B

105 009 31A09-01080 BEARING SET U.S 0.75 1 1 B

105 010 31A07-02401 GASKET,REAR 1 1 B

FIG 105FIG 105FIG 105FIG 105

T303NC / T353NC

2008 / 06

P1REAR PLATE & MAIN METALREAR PLATE & MAIN METALREAR PLATE & MAIN METALREAR PLATE & MAIN METAL

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO. REMARKSPART NO. DESCRIPSTION SPEC.
QTY.

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

13131313

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 106FIG 106FIG 106FIG 106 TIMING GEAR CASETIMING GEAR CASETIMING GEAR CASETIMING GEAR CASE

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

14141414



S4L S4L2

106 001 31A11-02100 PLATE,FRONT 1 1

106 002 31A07-11901 GASKET,FRONT PLATE 1 1 B

106 003 MF240051 BOLT,W/WASHER 5 5

106 004 31A11-00802 CASE,GEAR P.T.O. 1 1

106 005 31A11-11101 GASKET,GEAR 1 1 B

106 006 MF100064 BOLT 8 8

106 007 MD008762 SEAL,OIL 1 1 B

106 008 31A11-05101 HOUSING,GEAR 1 1

106 009 31A11-05201 GASKET,HOUSING 1 1 B

106 010 30A11-00101 GASKET,O/PUMP COVER 2 2 B

106 011 MF241257 BOLT,W/WASHER 1 1

106 012 MS401427 STUD 1 1

106 013 MS401435 STUD 1 1

106 014 MS401426 STUD 2 2

2008 / 06

P1

REMARKS

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO.

TIMING GEAR CASETIMING GEAR CASETIMING GEAR CASETIMING GEAR CASE

PART NO. DESCRIPSTION SPEC.
QTY.

FIG 106FIG 106FIG 106FIG 106

T303NC / T353NC

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

15151515

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 107FIG 107FIG 107FIG 107 OIL PANOIL PANOIL PANOIL PAN

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

16161616



S4L S4L2

107 001 31A13-03010 PAN ASSY,OIL 1 1

107 00101 MF660065 GASKET,OIL DRAIN 2 2

107 00102 MF665004 PLUG,DRAIN 2 2 B

107 00103 * PAN,OIL 1 1

107 002 30H13-00801 BOLT,FLANGE 16 16

107 003 F1035-08040 BOLT 1 1

107 004 F2515-08000 WASHER,SPRING 1 1

2008 / 06

P1

REMARKS

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO.

OIL PAN OIL PAN OIL PAN OIL PAN 

PART NO. DESCRIPSTION SPEC.
QTY.

FIG 107FIG 107FIG 107FIG 107

T303NC / T353NC

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

17171717

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 108FIG 108FIG 108FIG 108 MAIN MOVING PARTSMAIN MOVING PARTSMAIN MOVING PARTSMAIN MOVING PARTS

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

18181818



S4L S4L2

108 001 31A17-09100 PISTON STD 4 4 B

108 002 31A17-09200 PISTON O.S 0.25 4 4 B

108 003 31A17-09300 PISTON O.S 0.50 4 4 B

108 004 31A17-00010 RING SET,PISTON STD 4 4 B

108 00401 * RING,PISTON NO.1 4 4

108 00402 * RING,PISTON NO.2 4 4

108 00403 * RING ASSY,OIL 4 4

108 005 31A17-00020 RING SET,PISTON O.S 0.25 4 4 B

108 006 31A17-00030 RING SET,PISTON O.S 0.50 4 4 B

108 007 31A17-10602 PIN,PISTON 4 4

108 008 31A19-10024 ROD ASSY,CONNECTING 4 - B

108 008 31A19-01023 ROD ASSY,CONNECTING - 4 B

108 00801 MD006704 NUT,CONNECTING ROD 8 8

108 00802 MD021105 BOLT,CONNECTING ROD 8 8

108 00803 * CAP,CONNECTING ROD 4 4

108 00804 * CONNECTING ROD 4 4

108 009 30A19-00040 BEARING,CON-ROD STD 4 4 B

108 010 30A19-10010 BEARING,CON-ROD U.S 0.25 4 4 B

108 011 30A19-10020 BEARING,CON-ROD U.S 0.50 4 4 B

2008 / 06

P1

REMARKS

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO.

MAIN MOVING PARTSMAIN MOVING PARTSMAIN MOVING PARTSMAIN MOVING PARTS

PART NO. DESCRIPSTION SPEC.
QTY.

FIG 108FIG 108FIG 108FIG 108

T303NC / T353NC

108 011 30A19-10020 BEARING,CON-ROD U.S 0.50 4 4 B

108 012 30A19-10030 BEARING,CON-ROD U.S 0.75 4 4 B

108 013 31A20-00103 CRANKSHAFT 1 - C

108 013 31A20-00201 CRANKSHAFT - 1 C

108 014 MF476215 KEY,WOODRUFF 2 2

108 015 MF450010 WASHER,PLAIN 1 1

108 016 MF450410 WASHER,SPRING 1 1

108 017 MF430126 NUT 1 1

108 018 31A20-22102 PULLEY,CRANKSHAFT 1 1

108 019 31A21-03800 BOLT,DRIVE PLATE 4 4

108 020 31A23-01302 GEAR,CRANKSHAFT Z=28 1 1

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

19191919

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 109FIG 109FIG 109FIG 109 TIMING GEARTIMING GEARTIMING GEARTIMING GEAR

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

20202020



S4L S4L2

109 001 31A23-03400 GEAR,CAMSHAFT Z=56 1 1

109 002 31A23-03600 GEAR,INJECTION PUMP Z=56 1 1

109 003 31A23-03020 GEAR ASSY,IDLER Z=39 1 1

109 00301 * BUSHING,IDLER GEAR 1 1

109 00301 * GEAR,IDLER 1 1

109 004 31A23-03500 GEAR,PRESS OIL PUMP Z=28 1 1

109 005 MD712517 BEARING,REAR 2 2 B

2008 / 06

P1

REMARKS

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO.

TIMING GEARTIMING GEARTIMING GEARTIMING GEAR

PART NO. DESCRIPSTION SPEC.
QTY.

FIG 109FIG 109FIG 109FIG 109

T303NC / T353NC

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

21212121

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 110FIG 110FIG 110FIG 110 INLET & EXHAUST SYSTEMINLET & EXHAUST SYSTEMINLET & EXHAUST SYSTEMINLET & EXHAUST SYSTEM

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

22222222



S4L S4L2

110 001 31A30-05030 COVER ASSY,INLET 1 1

110 00101 * PIPE 1 1

110 00102 * COVER,INLET 1 1

110 002 31A30-05600 GASKET,INLET COVER 1 1

110 003 31A30-03600 PIPE,INLET 1 1

110 004 31A30-03700 GASKET,INLET PIPE 1 1

110 005 MF241259 BOLT,W/WASHER 8 8 A

110 006 MF241253 BOLT,W/WASHER 2 2 A

110 007 31A32-00402 MANIFOLD ASSY,EXH 1 1

110 008 31A32-01200 GASKET,EXHAUST 1 1

110 009 MF401936 STUD 4 4

110 010 F1035-08020 BOLT 6 6 A

110 011 MF101266 BOLT 2 2 A

110 012 31A32-02100 CLAMP 1 1 A

2008 / 06

P1

REMARKS

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO.

INLET & EXHAUST SYSTEMINLET & EXHAUST SYSTEMINLET & EXHAUST SYSTEMINLET & EXHAUST SYSTEM

PART NO. DESCRIPSTION SPEC.
QTY.

FIG 110FIG 110FIG 110FIG 110

T303NC / T353NC

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

23232323

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 111FIG 111FIG 111FIG 111 OIL PUMPOIL PUMPOIL PUMPOIL PUMP

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

24242424



S4L S4L2

111 001 31A35-30010 PUMP ASSY,OIL 1 1

111 00101 31A35-02300 PACKING,BODY 1 1

111 002 MF101256 BOLT 3 3 A

2008 / 06

P1

REMARKS

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO.

OIL PUMPOIL PUMPOIL PUMPOIL PUMP

PART NO. DESCRIPSTION SPEC.
QTY.

FIG 111FIG 111FIG 111FIG 111

T303NC / T353NC

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

25252525

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 112FIG 112FIG 112FIG 112 OIL SYSTEMOIL SYSTEMOIL SYSTEMOIL SYSTEM

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

26262626



S4L S4L2

112 001 31A35-05050 STRAINER ASSY 1 1 B

112 00101 MF430729 NUT,JAM 1 1

112 00102 * STRAINER,OIL 1 1

112 00103 MF660036 GASKET 1 1

112 003 32A36-05012 VALVE ASSY,RELIEF 1 1

112 00301 * HOUSING,VALVE 1 1

112 00302 * PLUG 1 1

112 00303 * GASKET 1 1

112 00304 * SPRING,RELIEF 1 1

112 00305 * PLUNGER,RELIEF 1 1

112 004 34340-00700 GASKET 1 1 B

112 005 31A40-02100 ELEMENT,OIL FILTER 1 1

112 006 31A42-10100 GAGE,OIL LEVEL 1 1

112 007 MM430-59801 DRIVEN UNIT,METER 1 1

112 00701 MD701788 O-RING 1 1 B

112 00702 MF472535 PIN,SPRING 1 1 B

112 00703 MF520012 O-RING 1 1 B

112 00704 MM407171 GEAR Z=16 1 1

112 00705 MM430-41901 SLEEVE 1 1

2008 / 06

P1

REMARKS

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO.

OIL SYSTEM OIL SYSTEM OIL SYSTEM OIL SYSTEM 

PART NO. DESCRIPSTION SPEC.
QTY.

FIG 112FIG 112FIG 112FIG 112

T303NC / T353NC

112 00705 MM430-41901 SLEEVE 1 1

112 008 MD701789 PLATE 1 1

112 009 MF241223 BOLT,W/WASHER 1 1

112 010 * PLUG SHIPPING 1 1

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

27272727

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 113FIG 113FIG 113FIG 113 COOLING SYSTEMCOOLING SYSTEMCOOLING SYSTEMCOOLING SYSTEM

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

28282828



S4L S4L2

113 001 MM409303 PUMP ASSY,WATER 1 1 B

113 00101 MF240031 BOLT,W/WASHER 2 2

113 00102 MM409304 JOINT,WATER PUMP 1 1

113 00103 MM409326 GASKET,WATER PUMP 1 1 B

113 00104 MM409327 PLATE,WATER PUMP 1 1

113 002 30H45-00101 GASKET,WATER PUMP 1 1 B

113 003 MF244860 BOLT,W/WASHER 3 3

113 004 MF244863 BOLT,W/WASHER 1 1

113 005 31A45-20700 PULLEY,W/PUMP 1 1

113 006 31A48-00200 FAN,COOLING 1 1

113 007 MM434493 SPACER,FAN 1 1

113 008 MF241229 BOLT,W/WASHER 4 4

113 009 MD041704 V-BELT 1 1 A

113 010 31A46-03011 THERMOSTAT ASSY 1 1

113 01001 K6516441 THERMOSTAT 1 1

113 01002 MF140227 BOLT,FLANGE 2 2

113 01003 MM409-31302 COVER,THERMOSTAT 1 1

113 01004 31A46-00020 CASE ASSY,THERMOSTAT 1 1

113 01005 * PIPE,THERMOSTAT 1 1

2008 / 06

P1

REMARKS

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO.

COOLING SYSTEMCOOLING SYSTEMCOOLING SYSTEMCOOLING SYSTEM

PART NO. DESCRIPSTION SPEC.
QTY.

FIG 113FIG 113FIG 113FIG 113

T303NC / T353NC

113 01005 * PIPE,THERMOSTAT 1 1

113 01006 * CASE,THERMOSTAT 1 1

113 01007 31A46-11200 GASKET,THERMOSTAT 1 1 B

113 011 31A46-10101 GASKET,THERMO CASE 1 1 B

113 012 MF241266 BOLT,W/WASHER 3 3

113 013 31A46-05010 HOSE ASSY 1 1

113 01301 31A46-02600 HOSE 1 1

113 01302 F4300-02000 CLAMP,HOSE 2 2

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

29292929

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 114FIG 114FIG 114FIG 114 FUEL SYSTEMFUEL SYSTEMFUEL SYSTEMFUEL SYSTEM

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

30303030



S4L S4L2

114 001 MD070717 GASKET,HOLDER 4 4 B

114 002 MD068355 GASKET,FUEL RETURN 4 4 B

114 003 MD068353 NUT 4 4

114 004 31A61-07101 PIPE,INJECTION NO.1 1 1

114 005 31A61-07201 PIPE,INJECTION NO.2 1 1

114 006 31A61-07301 PIPE,INJECTION NO.3 1 1

114 007 31A61-07401 PIPE,INJECTION NO.4 1 1

114 008 MM430703 CLAMP 3 3

114 009 MM430614 CLAMP 3 3

114 010 MF243628 BOLT,W/WASHER 3 3

114 011 31A61-12600 PIPE,FUEL LEAK OFF 1 1

114 012 31A61-03200 HOSE ASSY,AIR VENT 1 1

114 01201 MM400886 JOINT 1 1

114 01202 MM430130 HOSE,FUEL 1 1

114 01203 MS602063 HOSE,FUEL 1 1

114 01204 MS604043 HOSE,FUEL 1 1

114 01205 MS660163 CLIP 2 2

114 01206 MS660169 CLIP 4 4

114 01207 31A61-01200 HOSE,RUBBER 1 1 B

FIG 114FIG 114FIG 114FIG 114

T303NC / T353NC

2008 / 06

P1FUEL SYSTEMFUEL SYSTEMFUEL SYSTEMFUEL SYSTEM

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO. REMARKSPART NO. DESCRIPSTION SPEC.
QTY.

114 01207 31A61-01200 HOSE,RUBBER 1 1 B

114 013 MM409036 SHIM T=0.7 AR AR

114 014 MM409037 SHIM T=0.8 AR AR

114 015 MM409038 SHIM T=0.9 AR AR

114 016 MM409039 SHIM T=1.0 AR AR

114 017 MM409031 SHIM T=0.2 AR AR

114 018 MF100055 BOLT 6 6

114 019 MK661-14000 WASHER,SEAL 2 2

114 020 31A65-00600 COLLAR,UNION 1 1

114 021 31A60-00300 PUMP ASSY,FUEL 1 1 B

114 022 MF241229 BOLT,W/WASHER 2 2

114 023 MD107589 WASHER 2 2

114 024 31B61-05200 HOSE ASSY,FUEL 1 1

114 02401 MS603029 HOSE,FUEL 1 1

114 02402 MS660164 CLIP 2 2

114 025 MM409276 HOSE ASSY,FUEL 1 1 A

114 02501MS603016 HOSE,FUEL 1 1

114 02502MS660164 CLIP 2 2

114 026 05379-22020 TUBE,SPIRAL 1 1

114 027 05379-22030 TUBE,SPIRAL 1 1

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

31313131

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 115FIG 115FIG 115FIG 115 NOZZLENOZZLENOZZLENOZZLE

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

32323232



S4L S4L2

115 001 MM435-94101 NOZZLE & HOLDER ASSY 093500-3840 DEN 4 4

115 00101 MM514045 HOLDER ASSY 4 4

115 00102 MM514048 BODY SUB ASSY 4 4

115 00103 MD603490 WASHER T=1.25 AR AR

115 00103 MD603491 WASHER T=1.30 AR AR

115 00103 MD603492 WASHER T=1.35 AR AR

115 00103 MD603493 WASHER T=1.40 AR AR

115 00103 MD603494 WASHER T=1.45 AR AR

115 00103 MD603495 WASHER T=1.50 AR AR

115 00103 MD603496 WASHER T=1.55 AR AR

115 00103 MD603497 WASHER T=1.60 AR AR

115 00103 MD603498 WASHER T=1.65 AR AR

115 00103 MD603499 WASHER T=1.70 AR AR

115 00104 MM514047 SPRING,PRESSURE 4 4 B

115 00105 MM501838 PIN,PRESSURE 4 4

115 00106 MM501841 PIECE,DISTANCE 4 4

115 00107 MD603660 NOZZLE ASSY 4 4

115 00108 MM501916 NUT,NOZZLE RETAINING 4 4

2008 / 06

P1

REMARKS

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO.

NOZZLE NOZZLE NOZZLE NOZZLE 

PART NO. DESCRIPSTION SPEC.
QTY.

FIG 115FIG 115FIG 115FIG 115

T303NC / T353NC

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

33333333

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 116FIG 116FIG 116FIG 116 FUEL INJECTION PUMPFUEL INJECTION PUMPFUEL INJECTION PUMPFUEL INJECTION PUMP

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

34343434



S4L S4L2

116 001 31A65-14030 PUMP ASSY,FUEL INJ 094500-6444 NDC 1 1

116 00101 09011-05070 HOUSING SUB ASSY 1 1

116 00102 47X01-13200 HOLDER,DELIVERY 4 4

116 00103 47X01-13300 SPRING,DELIVERY 4 4

116 00104 09013-70130 GASKET,DELIVERY 4 4

116 00105 47X01-07700 VALVE SUB ASSY 4 4

116 00106 47X01-19900 ELEMENT SUB ASSY 4 4

116 00107 09016-10210 SLEEVE,CONTROL 4 4

116 00108 09016-30082 SEAT,SPRING UPPER 4 4

116 00109 09016-40172 SPRING,PLUNGER 4 4 B

116 00110 09017-00170 TAPPET SUB ASSY 4 4

116 00111 09021-00440 RACK ASSY,CONTROL 1 1

116 00112 09030-10060 SEAT,SPRING LOWER 4 4

116 00113 90802-20150 O-RING 4 4 B

116 00114 09018-30050 PIN,TAPPET GUIDE 4 4

116 00115 MM500232 PLATE 2 2

116 00116 09006-80020 PLATE,ADJUSTING 3 3

116 00117 94904-80800 BOLT,WASHER HEAD 3 3

116 00118 09024-40180 SCREW,AIR BLEEDER 1 1

FIG 116FIG 116FIG 116FIG 116

T303NC / T353NC

2008 / 06

P1FUEL INJECTION PUMPFUEL INJECTION PUMPFUEL INJECTION PUMPFUEL INJECTION PUMP

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO. REMARKSPART NO. DESCRIPSTION SPEC.
QTY.

116 00118 09024-40180 SCREW,AIR BLEEDER 1 1

116 00119 34461-25239 SCREW,HOLLOW 1 1

116 00120 94901-81020 WASHER,PLATE 1 1

116 00121 * PLATE SHIM AR AR

116 00122 47X01-21700 NAME PLATE 1 1

116 00123 94903-00030 RIVET 2 2

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

35353535

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 117FIG 117FIG 117FIG 117 FUEL FILTERFUEL FILTERFUEL FILTERFUEL FILTER

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

36363636



S4L S4L2

117 001 31A62-00300 FILTER ASSY,FUEL 1 1 B

117 00101 31A62-00310 BODY SUB ASSY 1 1

117 00102 31A62-00312 CAP,FILTER 1 1

117 00103 31A62-00317 ELEMENT 1 1 A

117 00104 31A62-00318 O-RING 1 1

117 00105 31A62-00319 O-RING 1 1

117 002 31A62-13200 BRACKET,FUEL FILTER 1 1

117 003 MF240051 BOLT,W/WASHER 2 2

117 004 MF240053 BOLT,W/WASHER 1 1

FIG 117FIG 117FIG 117FIG 117

T303NC / T353NC

2008 / 06

P1FUEL FILTERFUEL FILTERFUEL FILTERFUEL FILTER

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO. REMARKSPART NO. DESCRIPSTION SPEC.
QTY.

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

37373737

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 118FIG 118FIG 118FIG 118 GOVERNORGOVERNORGOVERNORGOVERNOR

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

38383838



S4L S4L2

118 001 31A64-03022 CASE ASSY,GOVERNOR 1 1

118 00101 F2850-03020 PIN,SPRING 1 1

118 00102 F3150-01010 O-RING 1 1

118 00103 K8712630 PIN,GROOVED 1 1

118 00104 MF430004 NUT 1 1

118 00105 MF430725 NUT,JAM 1 1

118 00106 MF450405 WASHER,SPRING 1 1

118 00107 30L63-00030 BOLT ASSY,HIGH SPEED 1 1

118 00108 30L63-02600 C-RING,HIGH SPEED 1 1

118 00109 31A63-03500 SPRING,GOVERNOR 1 1

118 00110 31A63-00400 TIE-ROD 1 1

118 00111 31A63-00500 SPRING,TIE-ROD 1 1

118 00112 31A63-05300 SPRING,START 1 1

118 00113 31A63-01800 COVER,GOVERNOR 1 1

118 00114 31A63-15200 SHIM,GOVERNOR SHAFT 1 1

118 00115 31A63-02600 SHAFT,GOVERNOR 1 1

118 00116 31A63-02700 LEVER,GOV SPRING 1 1

118 00117 31A64-01080 SPRING SET,TORQUE 1 1

118 00118 MD000961 NUT 1 1

118 00119 MD065628 SCREW,ADJUSTING 1 1

FIG 118FIG 118FIG 118FIG 118

T303NC / T353NC

P1

2008 / 06

GOVERNORGOVERNORGOVERNORGOVERNOR

Year / Month

 KEY NO. PART NO. DESCRIPSTION SPEC. REMARKS REPAIR ENG.SERIAL NO.
QTY.

118 00119 MD065628 SCREW,ADJUSTING 1 1

118 00120 30L63-00600 NUT,TORQUE SET 1 1

118 00121 31A64-00200 CASE,TORQUE SPRING 1 1

118 00122 31A64-01800 SPRING,TORQUE 2 2

118 00123 MM434541 STIPPER,SPRING 1 1

118 00124 31A63-07901 BOLT,LOW IDLE SET 1 1

118 00125 31A63-11301 LEVER,SPEED CONTROL 1 1

118 00126 31A63-01010 LEVER ASSY,TENSION 1 1

118 00127 31A63-22100 CASE,GOVERNOR 1 1

118 00128 31A63-15500 LEVER ASSY,GOVERNOR 1 1

118 00129 30L63-00700 C-RING,TORQUE SET 1 1

118 002 31A63-12201 GASKET,GOVERNOR CASE 1 1

118 003 31A63-10305 SHAFT,SLIDING SLEEVE 1 1 B

118 004 31A63-20201 SLEEVE,SLIDING 1 1

118 005 31A63-11061 WEIGHT ASSY,GOVERNOR 1 1

118 006 MK992-00001 METAL 1 1

118 007 MK993-00240 WIRE 1 1

118 008 MM433614 CAP,TORQUE SET 1 1

118 009 MF100064 BOLT 3 3

118 010 31A63-02301 BOLT,GOVERNOR CASE 1 1

118 011 MM435288 OIL INLET 1 1

118 012 MM435249 PROTECTOR,OIL INLET 1 1

118 013 MF241226 BOLT,W/WASHER 4 4

118 014 30H42-04020 CAP ASSY,OIL FILLER 1 1

118 01401 MF520402 O-RING 1 1

118 01402 * CAP,OIL FILTER 1 1

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

39393939



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 119FIG 119FIG 119FIG 119 ELECTRIC PARTSELECTRIC PARTSELECTRIC PARTSELECTRIC PARTS

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

40404040



S4L S4L2

119 001 32A66-03100 PLUG,GLOW 4 4 B

119 002 31A66-04101 PLATE,CONNECTION 1 1

119 003 31A68-20300 BOLT,ALTERNATOR 1 1

119 004 30A66-00101 GASKET,STARTER 1 1

119 005 31A68-02100 PLATE,ADJUSTING 1 1

119 006 MD001521 WASHER 1 1

119 007 MF140026 BOLT,FLANGE 1 1

119 008 MF430006 NUT 1 1

119 009 MF450406 WASHER,SPRING 1 1

119 010 MF450006 WASHER,PLAIN 1 1

FIG 119FIG 119FIG 119FIG 119

T303NC / T353NC

2008 / 06

P1ELECTRIC PARTSELECTRIC PARTSELECTRIC PARTSELECTRIC PARTS

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO. REMARKSPART NO. DESCRIPSTION SPEC.
QTY.

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

41414141

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 120FIG 120FIG 120FIG 120 STARTERSTARTERSTARTERSTARTER

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

42424242



S4L S4L2

120 001 31A66-00102 STARTER ASSY M008T70471A MEC 1 1

120 00101 M414X-04875 SCREW SET 1 1

120 00102 M641X-D2471 BRACKET ASSY,FRONT 1 1

120 00103 M863X-08871 LEVER ASSY,SET 1 1

120 00104 M372X-03271 SWITCH ASSY 1 1

120 00105 S409S-00008 BALL 1 1

120 00106 M578X-29171 PACKING SET 1 1

120 00107 M106X-43572 ARMATURE ASSY 1 1

120 00108 M931X-01270 BEARING 1 1

120 00109 M901X-00371 BOLT SET 1 1

120 00110 M605X-75371 PINION SET 1 1

120 00111 M385X-03771 STOPPER SET 1 1

120 00112 M357X-91974 SHAFT ASSY,CLUTCH 1 1

120 00113 M191X-94271 CLUTCH,OVER RUNNING 1 1

120 00114 M135X-01581 GEAR ASSY,INTERNAL 1 1

120 00115 M982X-38871 WASHER SET 1 1

120 00116 M357X-66485 SHAFT ASSY,GEAR 1 1

120 00117 M230X-00471 GEAR ASSY 3 3

120 00118 M800X-73876 YOKE ASSY 1 1

2008 / 06

P1

REMARKS

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO.

STARTERSTARTERSTARTERSTARTER

PART NO. DESCRIPSTION SPEC.
QTY.

FIG 120FIG 120FIG 120FIG 120

T303NC / T353NC

120 00118 M800X-73876 YOKE ASSY 1 1

120 00119 M648X-40771 BRUSH 2 2

120 00120 M649X-20471 HOLDER ASSY,BRUSH 1 1

120 00121 M391X-04371 SPRING,BRUSH 4 4

120 00122 M642X-35771 BRACKET ASSY,REAR 1 1

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

43434343

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 121FIG 121FIG 121FIG 121 ALTERNATORALTERNATORALTERNATORALTERNATOR

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

44444444



S4L S4L2

121 001 31A68-00402 ALTERNATOR ASSY A007T02071C MEC 1 1 B

121 00101 A981X-20771 NUT SET 1 1

121 00102 A628T-62170 PULLEY ASSY 1 1

121 00103 A414X-19271 BOLT SET 1 1

121 00104 A640X-67070 BRACKET ASSY,FRONT 1 1

121 00105 A414X-21271 SCREW SET 1 1

121 00106 A930X-94570 BEARING,FRONT 1 1

121 00107 A880X-83770 ROTOR ASSY 1 1

121 00108 S930P-63670 BEARING,REAR 1 1

121 00109 A383X-56570 STATOR ASSY 1 1

121 00110 A642X-A9970 BRACKET ASSY,REAR 1 1

121 00111 A866X-44682 REGULATOR SET 1 1

121 00112 A647X-50170 BRUSH SET 2 2

121 00113 A860T-40670 RECTIFIER ASSY 1 1

121 00114 A529X-07871 NUT SET 1 1

FIG 121FIG 121FIG 121FIG 121

T303NC / T353NC

2008 / 06

P1ALTERNATORALTERNATORALTERNATORALTERNATOR

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO. REMARKSPART NO. DESCRIPSTION SPEC.
QTY.

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

45454545

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 122FIG 122FIG 122FIG 122 CONTROL SYSTEMCONTROL SYSTEMCONTROL SYSTEMCONTROL SYSTEM

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

46464646



S4L S4L2

122 001 30A87-10042 SOLENOID & NUT SET 1 1

122 00101 MM409671 NUT 1 1 B

122 00102 30A87-20402 SOLENOID ASSY 1 1

FIG 122FIG 122FIG 122FIG 122

T303NC / T353NC

2008 / 06

P1CONTROL SYSTEMCONTROL SYSTEMCONTROL SYSTEMCONTROL SYSTEM

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO. REMARKSPART NO. DESCRIPSTION SPEC.
QTY.

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

47474747

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 123FIG 123FIG 123FIG 123 INSTRUMENTINSTRUMENTINSTRUMENTINSTRUMENT

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

48484848



S4L S4L2

123 001 05204-50200 UNIT,SENDER 1 1

123 002 30A87-00600 CONNECTOR 1 1

123 003 MM316248 PLUG,DRAIN 1 1

123 004 05946-01601 WASHER SEALING 1 1

123 005 31A90-00300 SWITCH,OIL PRESSURE 1 1

123 006 MD040556 GEAR,RING FLYWHEEL Z=110 1 1

2008 / 06

P1

REMARKS

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO.

INSTRUMENTINSTRUMENTINSTRUMENTINSTRUMENT

PART NO. DESCRIPSTION SPEC.
QTY.

FIG 123FIG 123FIG 123FIG 123

T303NC / T353NC

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

49494949

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



2008 / 06

Year / Month

T303/353NC

P1P1P1P1FIG 124FIG 124FIG 124FIG 124 OVERHAUL GASKET KITOVERHAUL GASKET KITOVERHAUL GASKET KITOVERHAUL GASKET KIT

NOTE S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)S4L(FOR 331),S4L2(FOR 335)

50505050



S4L S4L2

124 001 31A94-06010 GASKET KIT,OVERHAUL 1 1 B

124 00101 34340-00700 GASKET 1 1 B

124 00102 31A46-11200 GASKET,THERMOSTAT 1 1 B

124 00103 MD068355 GASKET,FUEL RETURN 4 4 B

124 00104 MD070717 GASKET,HOLDER 4 4 B

124 00105 MD115472 SEAL,VALVE STEM 8 8 B

124 00106 MD701788 O-RING 1 1 B

124 00107 MF520012 O-RING 1 1 B

124 00108 MF660036 GASKET 1 1 B

124 00109 MF660065 GASKET,OIL DRAIN 2 2 B

124 00110 30A11-00101 GASKET,O/PUMP COVER 3 3 B

124 00111 30H45-00101 GASKET,WATER PUMP 1 1 B

124 00112 MM409326 GASKET,WATER PUMP 1 1 B

124 00113 30A66-00101 GASKET,STARTER 1 1 B

124 00114 F3153-06000 O-RING,FILTER CUP NOT SHOWN 1 1 B

124 00115 MM435249 PROTECTOR,OIL INLET 1 1 B

124 00116 30A30-00200 GASKET,MUFFLER 2 2 B

124 00117 05946-01601 WASHER,SEALING NOT SHOWN 4 4 B

124 00118 31A01-33300 GASKET,CYLINDER HEAD 1 1 B

2008 / 06

P1

REMARKS

Year / Month

 KEY NO.  REPAIR ENG.SERIAL NO.

OVERHAUL GASKET KITOVERHAUL GASKET KITOVERHAUL GASKET KITOVERHAUL GASKET KIT

PART NO. DESCRIPSTION SPEC.
QTY.

FIG 124FIG 124FIG 124FIG 124

T303NC / T353NC

124 00118 31A01-33300 GASKET,CYLINDER HEAD 1 1 B

124 00119 31A04-33202 GASKET,ROCKER COVER 1 1 B

124 00120 31A07-02401 GASKET,REAR 1 1 B

124 00121 31A07-11701 GASKET,OIL SEAL CASE 1 1 B

124 00122 31A07-11901 GASKET,FRONT PLATE 1 1 B

124 00123 31A07-12200 SEAL,SIDE 4 4 B

124 00124 31A11-05201 GASKET,HOUSING 1 1 B

124 00125 31A11-11101 GASKET,GEAR 1 1 B

124 00126 31A30-00801 GASKET,INLET PIPE NOT SHOWN 1 1 B

124 00127 31A30-10902 GASKET,INLET COVER NOT SHOWN 1 1 B

124 00128 31A32-01200 GASKET,EXHAUST 1 1 B

124 00129 31A35-02300 PACKING,BODY 1 1 B

124 00130 31A46-10101 GASKET,THERMO CASE 1 1 B

124 00131 31A63-12201 GASKET,GOVERNOR CASE 1 1 B

124 00132 32A91-05100 GASKET,LIQUID NOT SHOWN 1 1 B

124 00133 MD050317 GASKET,OIL DRAIN NOT SHOWN 2 2 B

124 00134 49168-15200 GASKET NOT SHOWN 3 3 B

124 00135 MM434046 GASKET,TURBO NOT SHOWN 1 1 B

124 00136 MF660063 GASKET NOT SHOWN 2 2 B

124 00137 32C39-00200 O-RING,OIL COOLER NOT SHOWN 1 1 B

124 00138 MF520004 O-RING,LEVEL GAGE NOT SHOWN 1 1 B

124 00139 30A63-00101 GASKET,TIE-ROD COVER NOT SHOWN 1 1 B

124 00140 F4202-14000 GASKET NOT SHOWN 2 2 B

124 00141 MD000312 GASKET NOT SHOWN 2 2 B

NOTE   S4L(FOR T303) ,S4L2(FOR 353)

51515151

NOTE   S4L(FOR T303) ,S4L2(FOR 353)



104 00201 04826-22000 101 00208 31A03-13600 108 013 31A20-00103

104 00202 04826-23500 102 007 31A04-00700 108 013 31A20-00201

104 020 04827-90130 102 003 31A04-01301 108 018 31A20-22102

123 001 05204-50200 102 00803 31A04-11024 108 019 31A21-03800

114 026 05379-22020 103 001 31A04-20032 104 013 31A23-00051

114 027 05379-22030 102 00809 31A04-21010 108 020 31A23-01302

123 004 05946-01601 102 002 31A04-30200 109 003 31A23-03020

124 00117 05946-01601 103 002 31A04-33202 109 001 31A23-03400

116 00116 09006-80020 124 00119 31A04-33202 109 004 31A23-03500

116 00101 09011-05070 102 00812 31A04-34100 109 002 31A23-03600

116 00104 09013-70130 102 00813 31A04-34300 124 00126 31A30-00801

116 00107 09016-10210 102 001 31A04-40100 110 003 31A30-03600

116 00108 09016-30082 103 006 31A05-00031 110 004 31A30-03700

116 00109 09016-40172 103 010 31A05-00300 110 001 31A30-05030

116 00110 09017-00170 103 011 31A05-01300 110 002 31A30-05600

116 00114 09018-30050 104 00203 31A07-00801 124 00127 31A30-10902

116 00111 09021-00440 105 003 31A07-02300 110 007 31A32-00402

116 00118 09024-40180 105 010 31A07-02401 110 008 31A32-01200

116 00112 09030-10060 124 00120 31A07-02401 124 00128 31A32-01200

103 008 30405-31403 104 018 31A07-02500 110 012 31A32-02100

106 010 30A11-00101 104 00204 31A07-03100 111 00101 31A35-02300

124 00110 30A11-00101 105 001 31A07-11601 124 00129 31A35-02300

108 009 30A19-00040 105 002 31A07-11701 112 001 31A35-05050

108 010 30A19-10010 124 00121 31A07-11701 111 001 31A35-30010

108 011 30A19-10020 106 002 31A07-11901 112 005 31A40-02100

108 012 30A19-10030 124 00122 31A07-11901 112 006 31A42-10100

124 00116 30A30-00200 104 014 31A07-12200 113 005 31A45-20700

124 00139 30A63-00101 124 00123 31A07-12200 113 01004 31A46-00020

119 004 30A66-00101 104 001 31A07-16010 113 01301 31A46-02600

124 00113 30A66-00101 105 006 31A09-01050 113 010 31A46-03011

123 002 30A87-00600 105 007 31A09-01060 113 013 31A46-05010

122 001 30A87-10042 105 008 31A09-01070 113 011 31A46-10101

122 00102 30A87-20402 105 009 31A09-01080 124 00130 31A46-10101

107 002 30H13-00801 106 004 31A11-00802 113 01007 31A46-11200

118 014 30H42-04020 106 001 31A11-02100 124 00102 31A46-11200

113 002 30H45-00101 106 008 31A11-05101 105 005 31A46-12400

124 00111 30H45-00101 106 009 31A11-05201 113 006 31A48-00200

104 015 30L07-00700 124 00124 31A11-05201 114 021 31A60-00300

118 00107 30L63-00030 106 005 31A11-11101 114 01207 31A61-01200

118 00120 30L63-00600 124 00125 31A11-11101 114 012 31A61-03200

118 00129 30L63-00700 107 001 31A13-03010 114 004 31A61-07101

118 00108 30L63-02600 108 004 31A17-00010 114 005 31A61-07201

101 00205 31A01-02500 108 005 31A17-00020 114 006 31A61-07301

101 00206 31A01-02800 108 006 31A17-00030 114 007 31A61-07401

101 004 31A01-11101 108 001 31A17-09100 114 011 31A61-12600

101 001 31A01-15011 108 002 31A17-09200 117 001 31A62-00300

101 001 31A01-15021 108 003 31A17-09300 117 00101 31A62-00310

101 005 31A01-33300 108 007 31A17-10602 117 00102 31A62-00312

124 00118 31A01-33300 108 008 31A19-01023 117 00103 31A62-00317

101 00208 31A03-13500 108 008 31A19-10024 117 00104 31A62-00318

117 00105 31A62-00319 116 00122 47X01-21700 120 00109 M901X-00371

117 002 31A62-13200 124 00134 49168-15200 120 00108 M931X-01270

118 00110 31A63-00400 116 00113 90802-20150 120 00115 M982X-38871

118 00111 31A63-00500 116 00120 94901-81020 101 00201 MD000245

118 00126 31A63-01010 116 00123 94903-00030 124 00141 MD000312

118 00113 31A63-01800 116 00117 94904-80800 102 011 MD000425

118 010 31A63-02301 121 00109 A383X-56570 118 00118 MD000961

118 00115 31A63-02600 121 00103 A414X-19271 119 006 MD001521

118 00116 31A63-02700 121 00105 A414X-21271 108 00801 MD006704

118 00109 31A63-03500 121 00114 A529X-07871 106 007 MD008762

118 00112 31A63-05300 121 00102 A628T-62170 103 005 MD008784

118 00124 31A63-07901 121 00104 A640X-67070 102 005 MD016483

118 003 31A63-10305 121 00110 A642X-A9970 108 00802 MD021105

118 005 31A63-11061 121 00112 A647X-50170 102 00810 MD021204

PART NO.

 KEY NO. PART NO.PART NO.

237237237237

 KEY NO.  KEY NO. KEY NO.

 KEY NO. PART NO.  KEY NO.

PART NO. PART NO.

ENGINEENGINEENGINEENGINE

118 005 31A63-11061 121 00112 A647X-50170 102 00810 MD021204

118 00125 31A63-11301 121 00113 A860T-40670 104 017 MD024256

118 002 31A63-12201 121 00111 A866X-44682 123 006 MD040556

124 00131 31A63-12201 121 00107 A880X-83770 113 009 MD041704

118 00114 31A63-15200 121 00106 A930X-94570 124 00133 MD050317

118 00128 31A63-15500 121 00101 A981X-20771 118 00119 MD065628

118 004 31A63-20201 102 00801 F1035-05010 114 003 MD068353

118 00127 31A63-22100 110 010 F1035-08020 114 002 MD068355

118 00121 31A64-00200 107 003 F1035-08040 124 00103 MD068355

118 00117 31A64-01080 102 00804 F2325-08000 114 001 MD070717

118 00122 31A64-01800 107 004 F2515-08000 124 00104 MD070717

118 001 31A64-03022 104 016 F2846-05000 114 023 MD107589

114 020 31A65-00600 118 00101 F2850-03020 102 006 MD115472

102 009 31A65-03090 118 00102 F3150-01010 124 00105 MD115472

116 001 31A65-14030 124 00114 F3153-06000 115 00103 MD603490

120 001 31A66-00102 124 00140 F4202-14000 115 00103 MD603491

119 002 31A66-04101 113 01302 F4300-02000 115 00103 MD603492

121 001 31A68-00402 113 01001 K6516441 115 00103 MD603493

119 005 31A68-02100 118 00103 K8712630 115 00103 MD603494

119 003 31A68-20300 120 00107 M106X-43572 115 00103 MD603495

123 005 31A90-00300 120 00114 M135X-01581 115 00103 MD603496

124 001 31A94-06010 120 00113 M191X-94271 115 00103 MD603497

114 024 31B61-05200 120 00117 M230X-00471 115 00103 MD603498

102 00808 32A04-02401 120 00116 M357X-66485 115 00103 MD603499

112 003 32A36-05012 120 00112 M357X-91974 115 00107 MD603660

119 001 32A66-03100 120 00104 M372X-03271 112 00701 MD701788

124 00132 32A91-05100 120 00111 M385X-03771 124 00106 MD701788

102 00814 32C04-04501 120 00121 M391X-04371 112 008 MD701789

102 00815 32C04-06101 120 00101 M414X-04875 102 010 MD703856

124 00137 32C39-00200 120 00106 M578X-29171 109 005 MD712517

112 004 34340-00700 120 00110 M605X-75371 105 004 MF100055

124 00101 34340-00700 120 00102 M641X-D2471 114 018 MF100055

116 00119 34461-25239 120 00122 M642X-35771 106 006 MF100064

116 00105 47X01-07700 120 00119 M648X-40771 118 009 MF100064

116 00102 47X01-13200 120 00120 M649X-20471 104 019 MF100110

116 00103 47X01-13300 120 00118 M800X-73876 111 002 MF101256

116 00106 47X01-19900 120 00103 M863X-08871 110 011 MF101266

119 007 MF140026 104 005 MF665533 104 007 MS471104

113 01002 MF140227 101 00202 MF665538 104 008 MS471105

113 00101 MF240031 114 019 MK661-14000 104 009 MS471110

103 009 MF240051 118 006 MK992-00001 114 01203 MS602063

106 003 MF240051 118 007 MK993-00240 114 02501 MS603016

117 003 MF240051 123 003 MM316248 114 02401 MS603029

117 004 MF240053 103 012 MM400380 114 01204 MS604043

112 009 MF241223 114 01201 MM400886 114 01205 MS660163

118 013 MF241226 112 00704 MM407171 114 02402 MS660164

113 008 MF241229 101 006 MM408470 114 02502 MS660164

114 022 MF241229 114 017 MM409031 114 01206 MS660169

102 013 MF241251 114 013 MM409036 101 003 MS661140

110 006 MF241253 114 014 MM409037 104 006 MS661140

106 011 MF241257 114 015 MM409038 104 021 MS661142

110 005 MF241259 114 016 MM409039 120 00105 S409S-00008

103 004 MF241261 114 025 MM409276 121 00108 S930P-63670

113 012 MF241266 113 001 MM409303

101 007 MF241280 113 00102 MM409304

114 010 MF243628 113 01003 MM409-31302

113 003 MF244860 113 00103 MM409326

113 004 MF244863 124 00112 MM409326

110 009 MF401936 113 00104 MM409327

118 00104 MF430004 104 012 MM409645

119 008 MF430006 122 00101 MM409671

108 017 MF430126 114 01202 MM430130

118 00105 MF430725 112 00705 MM430-41901

112 00101 MF430729 112 007 MM430-59801

119 010 MF450006 104 003 MM430613

108 015 MF450010 114 009 MM430614

118 00106 MF450405 114 008 MM430703

119 009 MF450406 102 004 MM433-30601

108 016 MF450410 118 008 MM433614

104 011 MF472404 124 00135 MM434046

112 00702 MF472535 113 007 MM434493

102 012 MF476018 118 00123 MM434541

103 007 MF476215 118 012 MM435249

108 014 MF476215 124 00115 MM435249

124 00138 MF520004 118 011 MM435288

112 00703 MF520012 115 001 MM435-94101

124 00107 MF520012 116 00115 MM500232

118 01401 MF520402 115 00105 MM501838

102 00802 MF522010 115 00106 MM501841

112 00103 MF660036 115 00108 MM501916

124 00108 MF660036 115 00101 MM514045

PART NO. PART NO. KEY NO.

238238238238

 KEY NO. PART NO.  KEY NO.

124 00108 MF660036 115 00101 MM514045

124 00136 MF660063 115 00104 MM514047

107 00101 MF660065 115 00102 MM514048

124 00109 MF660065 106 014 MS401426

107 00102 MF665004 106 012 MS401427

104 010 MF665511 106 013 MS401435

104 004 MF665532 103 003 MS470059

239239239239



2008 / 06

Year / Month

T303/353NC

P1FIG 201FIG 201FIG 201FIG 201 AIR CLEANERAIR CLEANERAIR CLEANERAIR CLEANER

NOTE

56565656



201 001 13151035001 AIR CLEANER SUB ASSY,G057512 1  

201 00101 13151035010 .BODY ASSY,P533762  1

201 00102 13151035020 .ELEMENT ASSY,P821575  1

201 00103 13151035040 .ELEMENT ASSY,P822858  1  

201 00104 13151035030 .COVER ASSY,P533761 1  

201 002 13151032300 BRACKET COMP , GUIDE 1

201 003 13251030021 HOSE , AIR INLET  1 C

201 004 13251030031 HOSE , AIR OUTLET 1 C

201 005 14151010401 CLIP, 64  2  

201 006 15645100100 CLAMP , WORM 65  1  

201 007 V2173608020 BOLT , HEX /SP M8X20 2

201 008 13251032201GB PLATE , STAY 1

REMARKS

2008 / 01

P1

 KEY NO. PART NO.

FIG 201FIG 201FIG 201FIG 201

T303NC / T353NC

AIR  CLEANER  AIR  CLEANER  AIR  CLEANER  AIR  CLEANER  

Year / Month

DESCRIPSTION SPEC. QTY.  REPAIR EFFECTIVE DATE

NOTE

57575757

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 202FIG 202FIG 202FIG 202 RADIATORRADIATORRADIATORRADIATOR P1

NOTE

58585858



202 001 14241010040  4  

202 002 14526210301  2  

202 003 13011042100  1  

202 004 V3802600080  2  

202 005 V2323606016 8

202 006 13011042200  1  

202 007 13011042300GB  1  

202 008 13011040020  1 C

202 009 13011040010  1 C

202 012 V2193606025 1

202 013 V2183608040 2

202 014 13011062100GB 1

202 015 14941040141  1 C

202 016 14571020070  1  

202 017 13011040321 1

202 018 14521042360 2

202 019 14521042341 2

SPONGE , FRONT

BOLT , HEX/SP

BRACKET COMP , FIX RADIATOR

HOSE

TUBE , CORRUGATE 180

INSULATOR, RADIATOR

SPONGE , SIDE

CLIP , 45

CUSHION RUBBER , RADIATOR

RADIATOR SET

NUT , HEX FLANGE

HOSE , RADIATOR

BOLT , HEX/SPL

BOLT , C/R HEX/SP

SHROUD

NET COMP

HOSE . RADIATOR

2008 / 01

DESCRIPSTION REMARKS REPAIR

RADIATORRADIATORRADIATORRADIATOR P1FIG 202FIG 202FIG 202FIG 202

T303NC / T353NC

EFFECTIVE DATE KEY NO. TYM PART NO. SPEC. QTY.

Year / Month

NOTE  

59595959



2008 / 06

Year / Month

T303/353NC

FIG 203FIG 203FIG 203FIG 203 MUFFLERMUFFLERMUFFLERMUFFLER P1

NOTE

60606060



203 001 15001030011 GASKET  1

203 002 V2173608025 BOLT , HEX/S M8X25 4

203 003 V2173608020 BOLT , HEX/S M8X20 2

203 004 13011052000DD MUFFLER COMP  1

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 203FIG 203FIG 203FIG 203

T303NC / T353NC

2008 / 01

P1

REMARKS

MUFFLER MUFFLER MUFFLER MUFFLER 

NOTE

61616161



2008 / 06

Year / Month

T303/353NC

FIG 204FIG 204FIG 204FIG 204 FUEL TANKFUEL TANKFUEL TANKFUEL TANK P1

NOTE

62626262



204 001 14881116200 TANK SUB ASSY  1  EU

204 001A 14821116200 TANK SUB ASSY 1 USM

204 002 14881112100 TANK COMP , FUEL  1  EU

204 002A 14821112100 TANK COMP , FUEL 1 USM

204 003 14481112300 FILTER  1  

204 004 13603102000 CAP ASSY , TANK  1  EU

204 004A 36523102201 CAP ASSY , TANK 1 USM

204 005 V2053605010 BOLT , HEX C/R M5X10 5  

204 006 16706642301 GAUGE ASSY , FUELTANK  1 C

204 007 16996210370 PACKING  1  

204 008 13764020030 BAND , 140 3  

204 009 14046210300 GROMMET 4  

204 010 15991040050 COLLAR , 08X12X08  4  

204 011 35602010150 WASHER , BIND SHAFT  4  

204 012 V2173608025 BOLT , HEX/S M8X25 4  

204 013 13251113100 HOSE COMP, FUEL 1680  1 C

204 014 13764020030 BAND , 140 3  

204 015 14501410050 CLAMP , WORM 14.5  3  

204 016 37481850030 BAND , HOSE 18.5  1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 204FIG 204FIG 204FIG 204

T303NC / T353NC

2008 / 01

P1

REMARKS

FUEL TANKFUEL TANKFUEL TANKFUEL TANK

204 016 37481850030 BAND , HOSE 18.5  1  

204 017 14941112200 HOSE , FUEL(2500)COMP  1 C

NOTE

63636363

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 205FIG 205FIG 205FIG 205 ACCELERATORACCELERATORACCELERATORACCELERATOR P1

NOTE

64646464



205 001 16001220000GB PLATE COMP , ACCELERATOR  1  

205 002 14941162100 CABLE ASSY , ACCELERATOR  1 C

205 003 15601160083 PIN , 06X16  1  

205 004 V4111600060 WASHER , PLAIN M6 1  

205 005 V5001920020 PIN , SPLIT 2X20 1  

205 006 13424020060 BAND , 250  1  

205 007 36502200050 SPRING , FOOT PEDAL  1  

205 008 16791162004GB BRACKET COMP  1  

205 014 14941162200 PLATE COMP  1  

205 015 V3042600080 NUT , HEX/2 M8 1  

205 016 V4111600080 WASHER , PLAIN M8 1  

205 017 V5001918015 PIN  1  

205 020 16791220010 PAD  1  

205 021 16997021960 INSULATOR , 32  1  

205 022 V2173608020 BOLT , HEX/S M8X20 2  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 205FIG 205FIG 205FIG 205

T303NC / T353NC

2008 / 01

P1

REMARKS

 ACCELERATOR ACCELERATOR ACCELERATOR ACCELERATOR

NOTE

65656565

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 301FIG 301FIG 301FIG 301 CLUTCH PEDALCLUTCH PEDALCLUTCH PEDALCLUTCH PEDAL P1

NOTE

70707070



301 001 14571332000 PEDAL ASSY , CLUTCH  1  

301 002 36707030080 BUSH , 20X23X20  2  

301 003 15241220010 PAD  1 C

301 004 V2013608030 BOLT , HEX M8X30 1  

301 005 V3042600080 NUT , HEX/2 M8 1  

301 006 V2013608025 BOLT , HEX M8X25 1  

301 007 V3042600080 NUT , HEX/2 M8 1  

301 008 16601220020 TURNBUCKLE , M8 L60  1  

301 009 15601320073 NUT , HEX LH  1  

301 010 V3042600080 NUT , HEX/2 M8 1  

301 011 14041200080 RETURN SPRING , CLUTCH  1  

301 012 15601320011 TUBE , CORRUGATE 1050  1  

301 013 15441230050 ROD  1  

301 014 V5001920020 PIN , SPLIT 2X20 1  

301 015 V4111600060 WASHER , PLAIN M6 1  

301 016 16701333200 ROD COMP , 150  1  

301 017 16701333101 ROD COMP, 174  1  

301 018 14322420010 PIN  2  

301 019 V4111600080 WASHER , PLAIN M8 2  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 301FIG 301FIG 301FIG 301

T303NC / T353NC

2008 / 01

P1

REMARKS

CLUTCH PEDALCLUTCH PEDALCLUTCH PEDALCLUTCH PEDAL

301 019 V4111600080 WASHER , PLAIN M8 2  

301 020 V5001925020 PIN , SPLIT 2.5X20 2  

301 021 16701330001 ROD ASSY , CLUTCH  1  

NOTE

71717171

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 302FIG 302FIG 302FIG 302 FLYWHEEL & CLUTCHFLYWHEEL & CLUTCHFLYWHEEL & CLUTCHFLYWHEEL & CLUTCH P1

NOTE

72727272



302 000 14941009800 FLYWHEEL ASSY  1  

302 001 14941010010M FLYWHEEL  1  

302 002 MD040556 GEAR , RING  1  See ENGINE FIG 123

302 003 V2173608025 BOLT , HEX/S M8X25 6  

302 004 MD952231 BOLT , FLYWHEEL  4  See ENGINE FIG 108

302 005 14581212000 CLUTCH ASSY  1  

302 006 14581212100 DISK ASSY , CLUTCH  1 B

302 007 14601212200 COVER , CLUTCH  1 C

302 008 V5211008016 PIN , PARALLEL/B 8X16 3  

302 009 14941010501GB FLYWHEEL SUB  1  

302 011 V2144610030 BOLT , HEX FINE M10X30 2  

302 014 14941002021 COUPLING , PTO  1  

302 015 V2024612030 BOLT , HEX FINE M12X30 9  

302 016 V4011600120 WASHER , SPRING M12 9  

302 017 V2144612035 BOLT , HEX FINE M12X35 1

302 018 V2024610030 BOLT , HEX FINE M10X30 4

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 302FIG 302FIG 302FIG 302

T303NC / T353NC

2008 / 01

P1

REMARKS

FLYWHEEL & CLUTCHFLYWHEEL & CLUTCHFLYWHEEL & CLUTCHFLYWHEEL & CLUTCH

NOTE

73737373

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 303FIG 303FIG 303FIG 303 BRAKE PEDALBRAKE PEDALBRAKE PEDALBRAKE PEDAL P1

NOTE

74747474



303 000 16703292000GB PEDAL SET , LH  1  

303 001 16703292200 PEDAL COMP , LH BRAKE  1  

303 002 V5111008050 PIN , TAPER SPLIT 8X50 1  

303 003 14573292302GB PEDAL COMP , RH BRAKE  1  

303 004 36707030080 BUSH , 20X23X20  2  

303 005 15241220010 PAD  2 C

303 006 V4111600200 WASHER , PLAIN M20 1  

303 007 V7041400200 C-RING , SHAFT 20 1  

303 008 16703292501GB ROD COMP , HOOK 504  2  

303 009 14322420010 PIN  4  

303 010 V4111600080 WASHER , PLAIN M8 6  

303 011 V5001925020 PIN , SPLIT 2.5X20 4  

303 012 14041200080 RETURN SPRING , CLUTCH  2  

303 013 15601320011 TUBE , CORRUGATE 1050  2  

303 014 V7041400250 C-RING , SHAFT 25 4  

303 015 V7631500000 NIPPLE , GREASE/B-PT B-PT1/8 1  

303 016 14573283101 PIN COMP , 87  1  

303 017 14573283101 PIN COMP , 87  1  

303 018 V2173608020 BOLT , HEX/S M8X20 4  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 303FIG 303FIG 303FIG 303

T303NC / T353NC

2008 / 01

P1

REMARKS

BRAKE PEDALBRAKE PEDALBRAKE PEDALBRAKE PEDAL

303 018 V2173608020 BOLT , HEX/S M8X20 4  

303 019 V7641500000 NIPPLE , GREASE/C-PT C-PT1/8 1  

303 020 16703283301GB ARM COMP , LH BRAKE  1  

303 021 16703283401GB ARM COMP , RH BRAKE  1  

303 022 16703282302 ROD COMP , HOOK 644  2  

303 023 14723280030 PIN ,10X30  2  

303 024 V4111600100 WASHER , PLAIN M10 2  

303 025 V5001930020 PIN , SPLIT 3X20 2  

303 026 14043120060 PIN , YOKE  2  

303 027 V5001920020 PIN , SPLIT 2X20 2  

303 028 16601220020 TURNBUCKLE , M8 L60  2  

303 029 V3043600080 NUT , HEX/2 M8 2  

303 030 15601320073 NUT , HEX LH  4  

303 031 14573282200 ROD COMP , FORK 100  2  

303 032 14573292100 ARM , BRAKE  1  

NOTE

75757575

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 304FIG 304FIG 304FIG 304 BRAKEBRAKEBRAKEBRAKE P1

NOTE

76767676



304 013 V4111600160 WASHER , PLAIN 2

304 014 V7201024021 O RING , P 2

304 015 V3343600160 NUT , HEX FINE/2 2  

304 016 V4011600160 WASHER , SPRING M16 2  

304 017 13013270090 ARM , BRAKE  2  EU

304 017A 16703270090 ARM , BRAKE 2 USM

304 018 V7441253506 SEAL , OIL/D D25356 2

304 019 16703102011 COVER , LH BRAKE  1  

304 020 16703272030 SPRING , RETURN  6  

304 021 V2173608020 BOLT , HEX/S M8X20 16  

304 023 16703270011 CAM  4  

304 024 16703270021 METAL , RH BRAKE  1  

304 025 14443272021 PLATE , SEPARATE  8  

304 026 15603102011 PLATE COMP , DISK  8

304 027 V6802000019 BALL , STEEL 19/32 8  

304 028 16703270040 METAL , LH BRAKE  1  

304 029 16703102020 COVER , RH BRAKE  1  

304 031 13013102001 DISK ASSY , LH BRAKE 1  EU

304 031A 16703102001 DISK ASSY , LH BRAKE 1 USM

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 304FIG 304FIG 304FIG 304

T303NC / T353NC

2008 / 01

P1

REMARKS

BRAKEBRAKEBRAKEBRAKE

304 031A 16703102001 DISK ASSY , LH BRAKE 1 USM

304 032 13013102101 DISK ASSY , RH BRAKE 1 EU

304 032A 16703102101 DISK ASSY , RH BRAKE 1 USM

304 034 16703270030 PIN, TORQUE 2

NOTE

77777777

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 305FIG 305FIG 305FIG 305 HAND BRAKE LINKAGEHAND BRAKE LINKAGEHAND BRAKE LINKAGEHAND BRAKE LINKAGE P1

NOTE

78787878



305 001 13613202100 BRAKE , HAND 1 EU

305 002 V2183608020 BOLT , HEX/SP M8X20 4 EU

305 003 13613402110 PLATE,HANDBRAKE 1  EU

305 004 14753406201 ROD SUB ASSY 1  EU

305 005 14723400031 ROD , 60 2 EU

305 006 14723402603 ROD COMP , LOW HAND BRAKE 2 EU

305 007 16601220020 TURNBUCKLE , M8 L60 2 EU

305 008 V3042600080 NUT , HEX/2 M8 2 EU

305 009 15601320073 NUT , HEX LH 2 EU

305 010 14723280030 PIN ,10X30 2 EU

305 011 V4111600100 WASHER , PLAIN M10 2 EU

305 012 V5001930020 PIN , SPLIT 2 EU

305 013 V4111600080 WASHER , PLAIN M8 3 EU

305 014 V5001920015 PIN , SPLIT 3 EU

305 015 13613402100 BRACKET COMP , HAND BRAKE 1 EU

305 016 13613402201 SHAFT COMP , HANDBRAKE 1 EU

305 017 14723402302 ARM COMP , HAND BRAKE 1 EU

305 018 V7201024016 O-RING , P 2 EU

305 019 V7041400200 C-RING , SHAFT 2 EU

2008 / 01

P1

REMARKS

HAND BRAKE LINKAGEHAND BRAKE LINKAGEHAND BRAKE LINKAGEHAND BRAKE LINKAGE

Year / Month

EFFECTIVE DATE

FIG 305FIG 305FIG 305FIG 305

T303NC / T353NC

QTY.  REPAIR KEY NO. PART NO. DESCRIPSTION SPEC.

305 019 V7041400200 C-RING , SHAFT 2 EU

305 020 V2173608016 BOLT , HEX/S M8X16 4 EU

305 021 V5801405036 PIN , SPRING 1 EU

NOTE

79797979



2008 / 06

Year / Month

T303/353NC

FIG 306FIG 306FIG 306FIG 306 FRONT WHEEL MOUNTINGFRONT WHEEL MOUNTINGFRONT WHEEL MOUNTINGFRONT WHEEL MOUNTING P1

NOTE

80808080



306 001 V2014616030 BOLT , HEX M16X30 8

306 002 V4011600160 WASHER , SPRING M16 12  

306 003 V3043600160 NUT , HEX/2 M16 4  

306 004 15603200010 BOLT ,STUD M16X30 4

306 005 13534172000 TIRE ASSY , LH 1 R4

306 005A 13524172000 TIRE ASSY , LH 1 R3

306 006 13534172100 TIRE ASSY , RH 1 R4

306 006A 13524172100 TIRE ASSY , RH 1 R3

306 007 14583172200MS RIM , 15x8J R3,R4 2 B

306 008 14585172110 TIRE , 27/1050x15 R4 2 B R4

306 008A 14583172110 TIRE, 27/1050LLx15 R3 2 B R3

306 009 13154179000 VALVE SUB , TIRE  2

306A 001 V2014616030 BOLT , HEX M16X30 8  

306A 002 V4011600160 WASHER , SPRING M16 12  

306A 003 15603200010 BOLT , STUD M16X30 4  

306A 004 V3043600160 NUT , HEX/2 M16 4  

306A 005 14474172000 TIRE ASSY , LH FR  1  

306A 006 14574172201MS RIM , 5.5F-16  2  

306A 007 14474172100 TIRE , 7-16  2 B

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 306FIG 306FIG 306FIG 306

T303NC / T353NC

2008 / 01

P1

REMARKS

FRONT WHEEL MOUNTINGFRONT WHEEL MOUNTINGFRONT WHEEL MOUNTINGFRONT WHEEL MOUNTING

306A 007 14474172100 TIRE , 7-16  2 B

306A 008 14474170010 TUBE , 7-16  2 B

306A 009 V9993000010 CAP , VALVE/TIRE A Type 2  

306A 010 14474172300 TIRE ASSY , RH FR 1  

NOTE

81818181

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 307FIG 307FIG 307FIG 307 REAR WHEEL MOUNTINGREAR WHEEL MOUNTINGREAR WHEEL MOUNTINGREAR WHEEL MOUNTING P1

NOTE

82828282



307 001 V2014616030 BOLT , HEX M16X30 8

307 002 V4011600160 WASHER , SPRING M16 12

307 003 V3043600160 NUT , HEX/2 M16 4

307 004 15603200010 BOLT ,STUD M16X30 4

307 005 13533312100 TIRE ASSY , LH 1 R4

307 005A 13523312100 TIRE ASSY , LH 1 R3

307 006 13533312200 TIRE ASSY , RH 1 R4

307 006A 13523312200 TIRE ASSY , RH 1 R3

307 007 14584172201MS RIM , 15x8J R3,R4 2 B

307 008 14586172110 TIRE , 27/1050x15 R4 2 B R4

307 008A 14584172110 TIRE, 41/1400x20 R3 2 B R3

307 009 13153409000 VALVE SUB , TIRE  2

307A 001 V2014616030 BOLT , HEX M16X30 8  

307A 002 V4011600160 WASHER , SPRING M16 12  

307A 003 15603200010 BOLT , STUD M16X30 4  

307A 004 V3043600160 NUT , HEX/2 M16 4  

307A 005 14474172000 TIRE ASSY , LH FR  1  

307A 006 14574172201MS RIM , 5.5F-16  2  

307A 007 14474172100 TIRE , 7-16  2 B

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 307FIG 307FIG 307FIG 307

T303NC / T353NC

2008 / 01

P1

REMARKS

REAR WHEEL MOUNTINGREAR WHEEL MOUNTINGREAR WHEEL MOUNTINGREAR WHEEL MOUNTING

307A 007 14474172100 TIRE , 7-16  2 B

307A 008 14474170010 TUBE , 7-16  2 B

307A 009 V9993000010 CAP , VALVE/TIRE A Type 2  

307A 010 14474172300 TIRE ASSY , RH FR  1   

NOTE

83838383

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 308FIG 308FIG 308FIG 308 STEERING WHEELSTEERING WHEELSTEERING WHEELSTEERING WHEEL P1

NOTE

84848484



308 001 14724012002 WHEEL ASSY , STEERING  1  

308 00101 14724012100 WHEEL , STEERING  1  

308 00102 16994012020 COVER , STEERING  1  

308 003 16994011990 BOOT , STEERING 1 2009.01.23~

308 004 14724010052 BOOT , TILT  1  

308 005 V4011600160 WASHER , SPRING M16 1  

308 006 21615250020 GRIP , LEVER/RED  1  

308 007 14322420040 CLIP  1  

308 008 15605110054 GRIP  THROTTLE  1  

308 009 13016031011 COVER , UPR DASHPANEL  1  

308 010 16706031020 COVER , LOW DASHPANEL  1  

308 011 V2163808020 BOLT , HEX/P M8X20 7  

308 012 V1122605012 SCREW , C/R FLAT 1

308 013 V2113606012 BOLT , HEX /S M6X12 2

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 308FIG 308FIG 308FIG 308

T303NC / T353NC

2008 / 01

P1

REMARKS

STEERING WHEELSTEERING WHEELSTEERING WHEELSTEERING WHEEL

NOTE

85858585

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 309FIG 309FIG 309FIG 309 STEERING VALVE & TILTSTEERING VALVE & TILTSTEERING VALVE & TILTSTEERING VALVE & TILT P1

NOTE

86868686



309 001 14724043302GB BRACKET COMP , STEERING  1  ~2009.01.22

309 001A 14524043302GB BRACKET COMP , STEERING 1 2009.01.23~

309 002 14724054000 VALVE UNIT,STEERING  1 C ~2009.01.22

309 002A 14524054001 VALVE UNIT,STEERING 1 C 2009.01.23~

309 003 14945103401 HOSE ASSY , HYD 980  1 C

309 004 16704052201 HOSE ASSY , HYD 1150  1 C

309 005 14944052300 HOSE ASSY , HYD 1320  2 C

309 007 V2183608020 BOLT , HEX/SP M8X20 4  

309 008 14724040201GB PLATE , GUIDE  1  

309 009 V2113606010 BOLT , HEX /S M6X10 1  

309 010 16754042100GB PIN COMP , LH 16X21  2  

309 011 V2173608016 BOLT , HEX/S M8X16 2  

309 012 14724042401GB LEVER COMP , TILT  1  

309 013 16001200080 RETURN SPRING , CLUTCH  1  

309 014 16703293303GB LEVER COMP , PARKING  1

309 015 V4111600160 WASHER , PLAIN M16 3  

309 016 14321200040 SPRING , TENSION 31  1  

309 017 V7041400160 C-RING , SHAFT 16 1  

309 021 16704052701 HOSE ASSY , HYD 400  1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 309FIG 309FIG 309FIG 309

T303NC / T353NC

2008 / 01

P1

REMARKS

STEERING VALVE & TILTSTEERING VALVE & TILTSTEERING VALVE & TILTSTEERING VALVE & TILT

309 021 16704052701 HOSE ASSY , HYD 400  1  

       

NOTE

87878787

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 310FIG 310FIG 310FIG 310 STEERING CYLINDERSTEERING CYLINDERSTEERING CYLINDERSTEERING CYLINDER P1

NOTE

88888888



310 000 13014055000 CYLINDER ASSY 1

310 001 14944053000GB .CYLINDER COMP 1 C

310 002 14884074101 .JOINT SET , LH BALL 1 C

310 003 16704363201 ..JOINT ASSY , LH BALL 1 C

310 00303 16604362230 ...COVER . DUST 1

310 004 16704074300 ..JOINT , BALL 1 C

310 00401 15264074341 ...COVER , DUST 1 C

310 005 V3343600160 ..NUT , HEX FINE/2 M16 1 C

310 007 14884074201 .JOINT SET , RH BALL 1 C

310 008 16704364201 ..JOINT ASSY , RH BALL 1 C

310 00803 16604362230 ...COVER . DUST 1

310 009 16704074300 ..JOINT , BALL 1 C

310 00901 15264074341 ...COVER , DUST 1 C

310 010 V3343600160 ..NUT , HEX FINE/2 M16 1 C

310 012 17682600140 .NUT , NYLON 2

310 014 V2034612090 BOLT , HEX FINE M12X90 4

310 015 V4011600120 WASHER , SPRING M12 4

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 310FIG 310FIG 310FIG 310

T303NC / T353NC

2008 / 01

P1

REMARKS

STEERING CYLINDER STEERING CYLINDER STEERING CYLINDER STEERING CYLINDER 

NOTE

89898989



2008 / 06

Year / Month 

T303/353NC

FIG 401FIG 401FIG 401FIG 401 TRANSMISSION FRONT CASETRANSMISSION FRONT CASETRANSMISSION FRONT CASETRANSMISSION FRONT CASE P1

NOTE

94949494



401 001 16702100014M CASE , FR TRANSMISSION  1  

401 002 V2013612060 BOLT , HEX M12X60 2  

401 003 V4011600120 WASHER , SPRING M12 8  

401 004 V2173612030 BOLT , HEX/S M12X30 2  

401 005 V5201010022 PIN , PARALLEL/A 10X22 2  

401 006 V3043600120 NUT , HEX/2 M12 2  

401 007 V2513412032 BOLT , STUD/2 M12X32 2  

401 008 13267060022 PLUG , DRAIN  1  

401 010 V2013612045 BOLT , HEX M12X45 2  

401 012 V2013612080 BOLT , HEX M12X80 1  

401 013 13012011110 CONNECTOR , PT3/8  1  

401 014 15134080020 HOSE , OIL  1  

401 015 V2514410025 BOLT , STUD/2 M10X25 2  

401 016 14722010040 BOLT , STUD M12X85 1  

401 017 V4111600120 WASHER-PLAIN 1  

401 018 V3343600120 NUT , HEX/2 1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 401FIG 401FIG 401FIG 401

T303NC / T353NC

2008 / 01

P1

REMARKS

 TRANSMISSION FRONT CASE TRANSMISSION FRONT CASE TRANSMISSION FRONT CASE TRANSMISSION FRONT CASE

NOTE

95959595

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 402FIG 402FIG 402FIG 402 INPUT METALINPUT METALINPUT METALINPUT METAL P1

NOTE

96969696



402 001 14601210050 BEARING , CLUTCH RELEASE  1 C

402 002 16701210022M SLEEVE  1  

402 003 16701302003 SHAFT SET , CLUTCH RELEASE  1  

402 00301 16701302103 BAR  1  

402 00302 14571302010 FORK , RELEASE  1  

402 004 16701210013M METAL , INPUT  1  

402 005 16701031060 PACKING , INPUT METAL  1 B

402 006 14572100030 BOLT , SEAL M8X20 4

402 007 16701200040 SPRING , TENSION 25 2

402 008 14151210090 BOLT , REAMER 1

402 009 V4011600080 WASHER , SPRING M8 1  

402 010 V7201035022 O-RING , P P22A 1  

402 011 16702121012 SHAFT  1  

402 012 16702121023 GEAR, HELICAL 22T  1  

402 013 V2173608012 BOLT , HEX/S M8X12 1  

402 014 16702160090 PLATE  1  

402 015 V7641500000 NIPPLE , GREASE/C-PT C-PT1/8 1  

402 016 V7611500000 NIPPLE , GREASE/A-PT A-PT1/8 1  

402 017 16701300010 PIN , 08X36  1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 402FIG 402FIG 402FIG 402

T303NC / T353NC

2008 / 01

P1

REMARKS

INPUT METALINPUT METALINPUT METALINPUT METAL

402 017 16701300010 PIN , 08X36  1  

402 018 V5901012150 WIRE , STEEL 1.2X150 1  

402 019 V6041106004 BEARING , BALL/HL1 6004HL1 2

402 020 V7051400420 C-RING , HOLE 42 1

NOTE

97979797

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 403FIG 403FIG 403FIG 403 INPUT GEARINPUT GEARINPUT GEARINPUT GEAR P1

NOTE

98989898



403 001 V7441304508 SEAL , OIL/D D30458 1 B

403 002 V6041106206 BEARING , BALL/HL1 6206HL1 1  

403 003 16702110132 GEAR , HELICAL 19T  1  

403 004 V6001106908 BEARING , BALL 6908 1  

403 005 V7441203208 SEAL , OIL/D D20328 1 B

403 006 V7051400320 C-RING , HOLE 32 1  

403 007 V6001106204 BEARING , BALL 6204 1  

403 008 16702161011 SHAFT , INPUT  1  

403 009 16702191050 WASHER , 15.2X21X2  1  

403 010 V6544141813 BEARING , NEEDLE KT141813 1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 403FIG 403FIG 403FIG 403

T303NC / T353NC

2008 / 01

P1

REMARKS

INPUT GEARINPUT GEARINPUT GEARINPUT GEAR

NOTE

99999999

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 404FIG 404FIG 404FIG 404 4WD DRIVE GEAR4WD DRIVE GEAR4WD DRIVE GEAR4WD DRIVE GEAR P1

NOTE

100100100100



404 001 V7441254708 SEAL , OIL/D D25478 1 B

404 002 V7051400470 C-RING , HOLE 47 1  

404 003 V6001106005 BEARING , BALL 6005 1  

404 004 16702610042 SHAFT , 4WD DRIVE  1  

404 005 V6802000010 BALL , STEEL  2  

404 006 16702610023 4WD GEAR , SPUR 28T  1  

404 007 V7041400280 C-RING , SHAFT 28 1  

404 008 V6001106204 BEARING , BALL 6204 1  

404 009 13022250030 SPRING , SHIFTER 1  

 

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 404FIG 404FIG 404FIG 404

T303NC / T353NC

2008 / 01

P1

REMARKS

4WD DRIVE GEAR4WD DRIVE GEAR4WD DRIVE GEAR4WD DRIVE GEAR

NOTE

101101101101

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 405FIG 405FIG 405FIG 405 MAIN CHANGE GEARS & REVERSE GEARSMAIN CHANGE GEARS & REVERSE GEARSMAIN CHANGE GEARS & REVERSE GEARSMAIN CHANGE GEARS & REVERSE GEARS P1

NOTE

102102102102



405 001 V6041106305 BEARING , BALL/HL1 6305HL1 1  

405 002 16702142010 BUSH , 17X25X19  1  

405 003 16702131021 GEAR , HELICAL 42T  1  

405 004 V7041400400 C-RING , SHAFT 40 2  

405 005 V6544202612 BEARING , NEEDLE.ROLLER KT202612 2  

405 006 16702090021 HUB , 25X51X20  1  

405 007 14482092100 SYNCHRONIZER ASSY  1 C

405 008 16702131032 GEAR , HELICAL 39T  1  

405 009 V6544283313 BEARING , NEEDLE.ROLLER KT283313 1  

405 010 16702130031 WASHER , 27X39X8  1  

405 011 16702110012 GEAR , HELICAL 17T  1  

405 012 14572220050 GEAR , HELICAL 21T  1  

405 013 14572220060 GEAR , HELICAL 24T  1  

405 014 V7041400350 C-RING , SHAFT 35 2  

405 015 14572220020 GEAR , HELICAL 29T  1  

405 016 V6041106206 BEARING , BALL/HL1 6206HL1 1  

405 017 16702200201M METAL , BEARING  1  

405 018 V6041106304 BEARING , BALL/HL1  1  

405 019 V7041400280 C-RING , SHAFT 28 1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 405FIG 405FIG 405FIG 405

T303NC / T353NC

2008 / 01

P1

REMARKS

MAIN CHANGE GEARS & REVERSE GEARSMAIN CHANGE GEARS & REVERSE GEARSMAIN CHANGE GEARS & REVERSE GEARSMAIN CHANGE GEARS & REVERSE GEARS

405 019 V7041400280 C-RING , SHAFT 28 1  

405 020 16702210020 WASHER , 28X46X05  1  

405 021 16702211042 GEAR , HELICAL 40T  1  

405 022 V6544323723 BEARING , NEEDLE.ROLLER KT323723 1  

405 023 15602080093 BUSH , 28X32X31  1  

405 024 15602080224 COUPLING , 51X72X18  1  

405 025 16702210010 HUB , 28X51X21  1  

405 026 16702211200 GEAR ASSY , HELICAL 36T  1  

405 02601 16702210070 .GEAR , HELICAL 36T  1  

405 02602 16702211910 .BUSH , 32X34X28  1  

405 027 14572210030 WASHER , 32X46X3  1  

405 028 16702211500 GEAR ASSY , HELICAL 32T  1  

405 02801 16702210150 GEAR , HELICAL 32T  1  

405 02802 16702211910 BUSH , 32X34X28  1  

405 029 V7041400500 C-RING , SHAFT 50 2  

405 030 16492092001 SYNCHRONIZER ASSY  1 C

405 031 16702211011 SHAFT , MAIN SHIFTER  1  

405 032 16702211900 GEAR ASSY , HELICAL 28T  1  

405 03201 16702211020 .GEAR , HELICAL 28T  1  

405 03202 16702211910 .BUSH , 32X34X28  1  

405 033 15642160041 WASHER , 30X46X3  1  

405 034 V6001106306 BEARING , BALL 6306 1  

405 035 V7051400720 C-RING , HOLE 72 1  

NOTE

103103103103

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 406FIG 406FIG 406FIG 406 SUB CHANGE GEARSSUB CHANGE GEARSSUB CHANGE GEARSSUB CHANGE GEARS P1

NOTE

104104104104



406 001 V5201010022 PIN , PARALLEL/A 10X22 2  

406 002 V2173612030 BOLT , HEX/S M12X30 4  

406 003 V6001106207 BEARING , BALL 6207 1  

406 004 14572420021 GEAR , HELICAL 37T  1  

406 005 16702421010 GEAR , 24-11T  1  

406 006 16702611301 GEAR , SPUR 29-28T ASSY  1  

406 00601 16702611311 .GEAR , SPUR 29-28T  1  

406 00602 16702611320 .BUSH , 30X32X21  1  

406 007 V6001106305 BEARING , BALL  2  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 406FIG 406FIG 406FIG 406

T303NC / T353NC

2008 / 01

P1

REMARKS

SUB CHANGE GEARSSUB CHANGE GEARSSUB CHANGE GEARSSUB CHANGE GEARS

NOTE

105105105105

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 407FIG 407FIG 407FIG 407 PINION GEARSPINION GEARSPINION GEARSPINION GEARS P1

NOTE

106106106106



407 001 V7041400200 C-RING , SHAFT 20 1  

407 002 16702611030 WASHER , 20X30Xx1.0  1  

407 003 V6041106304 BEARING , BALL/HL1 6304HL1 1  

407 004 14602130030 WASHER , 20X34X3  1  

407 005 14572412300 GEAR COMP , HELICAL 14T  1  

407 006 V6544222613 BEARING , NEEDLE.ROLLER KT222613 2  

407 007 V7041400280 C-RING , SHAFT 28 1  

407 008 16702410020 HUB , 28X51X59  1  

407 009 14572411022 GEAR , SPUR 29T  1  

407 010 14572411010 GEAR , SPUR 42T  1  

407 011 V6544283327 BEARING , NEEDLE.ROLLER KT283327 1  

407 012 14572410010 WASHER , 28X46X3  1  

407 013 16702611011 GEAR , SPUR 25T  1  

407 014 V7041400300 C-RING , SHAFT 30 1  

407 015 16703020040 NUT , M33X1.5  1  

407 016 V7051400720 C-RING , HOLE 72 1  

407 017 16703180100 SHIM , P/3.0  1  

407 018 16703180110 SHIM , P/0.1  2  

407 019 V6341130207 BEARING , TAPER-ROLLER 30207J 1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 407FIG 407FIG 407FIG 407

T303NC / T353NC

2008 / 01

P1

REMARKS

PINION GEARSPINION GEARSPINION GEARSPINION GEARS

407 019 V6341130207 BEARING , TAPER-ROLLER 30207J 1  

407 020 16703180130 SPACER , BEARING  1  

407 021 V6341132207 BEARING , TAPER-ROLLER 32207J 1  

407 023 16703180120 SHIM , P/0.2  2  

NOTE

107107107107

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 408FIG 408FIG 408FIG 408 P.T.O DRIVE SHAFTP.T.O DRIVE SHAFTP.T.O DRIVE SHAFTP.T.O DRIVE SHAFT P1

NOTE

108108108108



408 001 16702191021 GEAR , HUB PTO  1  

408 002 V6001106005 BEARING , BALL 6005 1  

408 003 16702212000 CLUTCH ASSY , PTO CLUTCH  1 C

408 004 16702171041 SHAFT , PTO CLUTCH  1  

408 005 V6001106204 BEARING , BALL 6204 2  

408 006 16702200040 COLLAR , 40X46X08  1  

408 007 V7051400950 C-RING , HOLE 95 1  

408 008 16702212030 PLATE ASSY  1  

408 009 14722212040 SPRING  4  

408 010 16342212050 DISK SET , PLATE  6  

408 011 15642212050 DISK SET , PLATE  5  

408 012 15642212060 PLATE  1  

408 013 14722212070 DISC  1  

408 014 14722212090 RING , PISTON  1 B

408 015 14722212020 PISTON  1  

408 016 16702212080 SEAL , A  1 B

408 017 14722212010 CASE  1  

408 018 14462162180 SEAL SET , B  2 B

408 019 V7051400470 C-RING , HOLE 47 1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 408FIG 408FIG 408FIG 408

T303NC / T353NC

2008 / 01

P1

REMARKS

P.T.O DRIVE SHAFTP.T.O DRIVE SHAFTP.T.O DRIVE SHAFTP.T.O DRIVE SHAFT

408 019 V7051400470 C-RING , HOLE 47 1  

NOTE

109109109109

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 409FIG 409FIG 409FIG 409 P.T.O. CHANGE GEARSP.T.O. CHANGE GEARSP.T.O. CHANGE GEARSP.T.O. CHANGE GEARS P1

NOTE

110110110110



409 001 14211340190 COUPLING  1  

409 002 V6001106305 BEARING , BALL 6305 1  

409 003 16702543533 GEAR , SPUR 14-11-18  1  

409 004 V6001106306 BEARING , BALL 6306 1  

409 005 V7081400100 E-RING 10 2  

409 006 15602231610 BOLT , SET M8X16  1  

409 007 14972540020 STAY , PTO SHIFT  1  

409 008 16702540011M FORK ,  PTO  1  

409 009 V6802000010 BALL , STEEL  1  

409 010 13022250030 SPRING , SHIFTER 1  

409 011 V7201024010 O-RING , P P10A 1 B

409 012 V6001106205 BEARING , BALL 6205 1  

409 013 16702543502 GEAR ,SPUR( PTO 1-3)  1  

409 015 V6001106207 BEARING , BALL 6207 1  

409 016 V7051400720 C-RING , HOLE 72 1  

409 017 16703140011 SHAFT , PTO  1  

409 018 16702555102 HOOK SET , RR PTO  1  

409 019 16702553100 ROD , 236  1  

409 020 16702230371 PLATE  1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPTION SPEC.

FIG 409FIG 409FIG 409FIG 409

T303NC / T353NC

2008 / 01

P1

REMARKS

P.T.O CHANGE GEARSP.T.O CHANGE GEARSP.T.O CHANGE GEARSP.T.O CHANGE GEARS

409 020 16702230371 PLATE  1  

409 021 V2173608016 BOLT , HEX/S M8X16 1  

409 022 V5601600008 PIN , SNAP 8 2  

409 023 V4111600080 WASHER , PLAIN M8 2  

409 024 V4011600140 WASHER , SPRING M14 3  

409 025 V2013612085 BOLT , HEX M12X85 1  

409 026 16702440070 HIB(13*17*61)  1  

409 027 16702552102 LEVER COMP , PTO/DOWN  1  

409 028 V4111600120 WASHER , PLAIN M12 1  

409 029 V2013608035 BOLT , HEX M12 1  

409 030 V3042600080 NUT M8 1

409 031 16702552201GB LEVER COMP ,PTO(UP)  1  

409 032 15442190050 GRIP , LEVER 12  1  

409 033 14254330180 CAP , 72  1 C

409 035 79642010080 SHIM , B  2  

409 036 16322730030 SHIM , 0.5  1  

409 037 16322732000 SEAL ASSY , OIL  1 B

409 039 V7201024012 O-RING , P P12 1 B

409 043 14443140041 COLLAR , 35X50X2  1  

409 044 V7041400350 C-RING , SHAFT 35 1  

409 045 16702542102 HOOK COMP , RR PTO  1  

409 046 16702432201 ARM COMP , RANGE  1  

409 047 V5111006036 PIN , TAPER SPLIT 6X36 1  

NOTE

111111111111

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 410FIG 410FIG 410FIG 410 DIFF LOCKDIFF LOCKDIFF LOCKDIFF LOCK P1

NOTE

112112112112



410 001 16703192203 PEDAL COMP , DIFF LOCK  1  

410 002 V5801406032 PIN , SPRING 6X32 3  

410 003 V7201024016 O-RING , P P16 1 B

410 004 16703180153 SHAFT , DIFF LOCK  1  

410 005 V5801408060 PIN , SPRING 8X60 1  

410 006 V6041106011 BEARING , BALL/HL1 6011HL1 1  

410 007 16703180161 HUB , DIFFLOCK  1  

410 008 16703180021M FORK , DIFF LOCK  1  

410 009 V4111600200 WASHER , PLAIN M20 1  

410 010 17973030420 SPRING  1  

410 011 V2173608016 BOLT , HEX/S M8X16 1  

410 012 16703180191 PLATE , STOP  1  

410 013 V7051400750 RING , C TYPE  1  

410 014 16703180511 SHIM , O/0.5  1  

410 015 16703180080 SHIM , O/0.2  2  

410 016 16703180090 SHIM , O/0.1  2  

410 017 16703000002 DIFF ASSY , RR  1  

410 018 16703180011M CASE , DIFF  1  

410 019 16703180030 GEAR , BEVEL 20T(RH)  1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 410FIG 410FIG 410FIG 410

T303NC / T353NC

2008 / 01

P1

REMARKS

 DIFF LOCK DIFF LOCK DIFF LOCK DIFF LOCK

410 019 16703180030 GEAR , BEVEL 20T(RH)  1  

410 020 16703180060 GEAR , BEVEL 20T(LH)  1  

410 021 16703180040 PINION , DIFF 12  2  

410 022 16703180521 WASHER , THRUST  2  

410 023 14443180050 COLLAR , PINION THRUST  2  

410 024 16703180071 SHAFT , DIFF PINION  1  

410 025 V5801405036 PIN , SPRING 5X36 1  

410 026 16703002020 GEAR , BEVEL 52  1  

410 027 V2173608020 BOLT , HEX/S M8X20 10  

410 028 16703181201 CLUTCH COMP , DIFF LOCK  1  

410 029 V6041106009 BEARING , BALL/HL1 6009HL1 1  

410 030 16703002011 PINION , DRIVE 9  1  

410 031 16703180181 SHIM , O/0.1  2  

410 032 16703180171 SHIM , O/0.2  2  

410 033 16703180052M METAL , DIFF CASE R  1  

410 034 V2173610025 BOLT , HEX/S M10X25 4

NOTE

113113113113

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 411FIG 411FIG 411FIG 411 TRANSMISSION REAR CASETRANSMISSION REAR CASETRANSMISSION REAR CASETRANSMISSION REAR CASE P1

NOTE

114114114114



411 001 14942400011M CASE , RR TRANSMISSION  1  

411 002 V3043600120 NUT , HEX/2 M12 4  

411 003 V4011600120 WASHER , SPRING M12 12  

411 004 V2013612040 BOLT , HEX M12X40 8  

411 005 V2514412040 BOLT , STUD/2 M12X40 2  

411 006 V5201010022 PIN , PARALLEL/A 10X22 2  

411 007 V2514412040 BOLT , STUD/2 M12X40 2  

411 010 16003062000 GAUGE ASSY , OIL LEVEL  1 C

411 012 16701015001 PLUG ASSY , DRAIN (MAGNET)  1  

411 013 14273170040 CAP , M14  6  

EFFECTIVE DATE REMARKS KEY NO. PART NO. DESCRIPSTION SPEC. QTY.  REPAIR

Year / Month

2008 / 01

트랜스미션 리어 케이스트랜스미션 리어 케이스트랜스미션 리어 케이스트랜스미션 리어 케이스
TRANSMISSION REAR CASETRANSMISSION REAR CASETRANSMISSION REAR CASETRANSMISSION REAR CASE

FIG 411FIG 411FIG 411FIG 411

T303NC / T353NC

P1

115115115115

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 412FIG 412FIG 412FIG 412 REAR AXLE HOUSINGS (1)REAR AXLE HOUSINGS (1)REAR AXLE HOUSINGS (1)REAR AXLE HOUSINGS (1) P1

NOTE

116116116116



412 001 V2514410060 BOLT , STUD/2 M10X60 4  

412 002 V2514410050 BOLT , STUD/2 M10X50 4  

412 003 V4011600100 WASHER , SPRING M10 10  

412 004 V3043600100 NUT , HEX/2 M10 8  

412 005 V2174610050 BOLT , HEX/S M10X50 28  

412 006 16703210013M HOUSING , LH AXLE  1  

412 007 16703210013M HOUSING , RH AXLE  1  

412 008 V2514410028 BOLT , STUD/2 M10X28 4  

412 009 V5201010022 PIN , PARALLEL/A 10X22 4  

412 010 V2013610130 BOLT , HEX M10X130 2  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 412FIG 412FIG 412FIG 412

T303NC / T353NC

2008 / 01

P1

REMARKS

REAR AXLE HOUSINGS (1)REAR AXLE HOUSINGS (1)REAR AXLE HOUSINGS (1)REAR AXLE HOUSINGS (1)

NOTE

117117117117

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 413FIG 413FIG 413FIG 413 REAR AXLE HOUSINGS (2)REAR AXLE HOUSINGS (2)REAR AXLE HOUSINGS (2)REAR AXLE HOUSINGS (2) P1

NOTE

118118118118



413 001 16703210013M HOUSING , RR AXLE  1  

413 002 V7051400800 C-RING , HOLE 80 2  

413 003 V6041106208 BEARING , BALL/HL1 6208HL1 2  

413 004 V7041400400 C-RING , SHAFT 40 2  

413 005 16703230011 PINION , LH WHEEL  1  

413 006 16703240022 GEAR(SPUR/54) , WHEEL  2  

413 007 V6041106209 BEARING , BALL/HL1 6209HL1 2  

413 008 14443240051 RING , STOP  2  

413 010 14443240070 SEAL , SHAFT  2 B

413 011 14443240061M METAL , AXLE SHAFT SEAL  2  

413 012 16703240101 SHAFT , WHEEL  2  

413 013 15603200010 BOLT , STUD M16X30  4  

413 014 V6041606011 BEARING , BALL/HL1NR 6011HL1N 2  

413 028 V2173608020 BOLT , HEX/S M8X20 8  

413 029 16703210013M HOUSING , RR AXLE  1  

413 030 16703230021 PINION , RH WHEEL  1  

413 033 14443240030 COLLAR , 56X65X240  2  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 413FIG 413FIG 413FIG 413

T303NC / T353NC

2008 / 01

P1

REMARKS

REAR AXLE HOUSINGS (2)REAR AXLE HOUSINGS (2)REAR AXLE HOUSINGS (2)REAR AXLE HOUSINGS (2)

NOTE

119119119119

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 414FIG 414FIG 414FIG 414 MAIN CHANGE LEVERMAIN CHANGE LEVERMAIN CHANGE LEVERMAIN CHANGE LEVER P1

NOTE

120120120120



414 001 14572230330M METAL , MAIN  1  

414 002 V5201010022 PIN , PARALLEL/A 10X22 2  

414 003 V4011600080 WASHER , SPRING M8 4  

414 004 V2013608060 BOLT , HEX M8X60 4  

414 005 14572230320M ARM , CHANGE  1  

414 006 15602231600 BOLT , SET SEAL LOCK  1  

414 007 V7441142508 SEAL , OIL/D D14258 1 B

414 008 V7051400250 C-RING , HOLE 25 1  

414 009 16702244300 ROD COMP , IN CHANGE  1  

414 010 V5801406025 PIN , SPRING 6X25 1  

414 011 16702240060 BUSH , 12X14X08  1 C

414 012 16702234300 BRACKET COMP , MAIN SHIFTER  1  

414 013 16702233500 ROD COMP , OUT CHANGE  1  

414 014 V3002600060 NUT , HEX/1 M6 2  

414 015 V2173608016 BOLT , HEX/S M8X16 1  

414 016 16702230371 PLATE  1  

414 017 16702244202 PIN COMP , MAIN CHANGE  1  

414 018 16702240051 BOLT , M6X45  1  

414 019 15603142910 BUSH , 16X18X15  2  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 414FIG 414FIG 414FIG 414

T303NC / T353NC

2008 / 01

P1

REMARKS

MAIN CHANGE LEVERMAIN CHANGE LEVERMAIN CHANGE LEVERMAIN CHANGE LEVER

414 019 15603142910 BUSH , 16X18X15  2  

414 020 16702244104 LEVER COMP , MAIN RANGE  1  

414 021 V3342600100 NUT , HEX FINE/2 M10 1  

414 022 14502810074 GRIP COMP , MAIN SHIFTER  1  

414 023 V6802000010 BALL , STEEL  2  

414 024 13022250030 SPRING , SHIFTER 2  

414 025 16702230022M FORK , 1ST/2ND  1  

414 026 16702230300 STAY , MAIN SHIFT  1  

414 027 16702230042M FORK , SYNCHRO  1  

414 028 V4111600100 WASHER , PLAIN M10 1  

414 029 16702232001 ROD SET , MAIN SHIFT  1  

414 030 V2173608025 BOLT , HEX/S M8X25 2  

NOTE

121121121121

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 415FIG 415FIG 415FIG 415 SUB CHANGE LEVERSUB CHANGE LEVERSUB CHANGE LEVERSUB CHANGE LEVER P1

NOTE

122122122122



415 001 16702432002 ARM SET, RANGE  1  

415 002 16702432102 HOOK COMP , RANGE  1  

415 003 16702432201 ARM COMP , RANGE  1  

415 004 V5111006036 PIN , TAPER SPLIT 6X36 1  

415 005 16702440021 ROD , RANGE 275  1  

415 006 V5601600008 PIN , SNAP 8 2  

415 007 V4111600080 WASHER , PLAIN M8 2  

415 008 V4011600140 WASHER , SPRING M14 1  

415 009 V2013612085 BOLT , HEX M12X85 1  

415 010 16702440070 HIB(13X17X61)  1  

415 011 V4111600120 WASHER , PLAIN M12 1  

415 012 16702442103 LEVER COMP , RANGE  1  

415 013 V3342600100 NUT , HEX FINE/2 M10 1  

415 014 14572442401 GRIP COMP , SUB SHIFT GRIP  1  

415 015 V6802000010 BALL , STEEL  1  

415 016 13022250030 SPRING , SHIFTER 1  

415 017 16702430010M FORK , RANGE  1  

415 018 V7081400100 E-RING 10 2  

415 019 16702430021 STAY , RANGE SHIFT  1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 415FIG 415FIG 415FIG 415

T303NC / T353NC

2008 / 01

P1

REMARKS

SUB CHANGE LEVERSUB CHANGE LEVERSUB CHANGE LEVERSUB CHANGE LEVER

415 019 16702430021 STAY , RANGE SHIFT  1  

415 020 V2173608016 BOLT , HEX/S M8X16 1  

415 021 16702230371 PLATE  1  

415 022 V4111600100 WASHER , PLAIN M10 1  

415 023 V7201024012 O-RING , P P12 1 B

NOTE

123123123123

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 416FIG 416FIG 416FIG 416 REVERSE LINKREVERSE LINKREVERSE LINKREVERSE LINK P1

NOTE

124124124124



416 001 16702250060 STAY , SHIFTER REVERSE  1  

416 002 V6802000010 BALL , STEEL  1  

416 003 13022250030 SPRING , SHIFTER 1  

416 004 16702140012M FORK , SHIFTER SHUTTLE  1  

416 005 16702230371 PLATE  1  

416 006 V2173608016 BOLT , HEX/S M8X16 1  

416 007 16702252000 ARM SET ,  REVERSE  1  

416 008 V7201024012 O-RING , P P12 1 B

416 009 V5111006036 PIN , TAPER SPLIT 6X36 1  

416 010 16702252500 ARM COMP  1  

416 011 16702252301 HOOK COMP  1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 416FIG 416FIG 416FIG 416

T303NC / T353NC

2008 / 01

P1

REMARKS

REVERSE LINKREVERSE LINKREVERSE LINKREVERSE LINK

NOTE

125125125125

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 417FIG 417FIG 417FIG 417 REVERSE CHANGE LEVERREVERSE CHANGE LEVERREVERSE CHANGE LEVERREVERSE CHANGE LEVER P1

NOTE

126126126126



417 001 16702832002GB LEVER COMP , SHUTTLE  1  

417 002 V7041400140 C-RING , SHAFT 14 1  

417 003 14276010030 WASHER , 15X24X2  2  

417 004 15441170051 GRIP , 10X115  1  

417 005 V5801403016 PIN , SPRING 3X16 1  

417 006 16702152001 CABLE ASSY , REVERSE  1 C

417 007 14322420010 PIN  1  

417 008 V4111600080 WASHER , PLAIN M8 1  

417 009 V5001920020 PIN , SPLIT 2X20 1  

417 010 V2173608016 BOLT , HEX/S M8X16 1  

417 011 16702150013 PLATE , SHUTTLE  1  

417 012 V2183608016 BOLT , HEX/SP M8X16 3  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 417FIG 417FIG 417FIG 417

T303NC / T353NC

2008 / 01

P1

REMARKS

REVERSE CHANGE LEVERREVERSE CHANGE LEVERREVERSE CHANGE LEVERREVERSE CHANGE LEVER

NOTE

127127127127

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 418FIG 418FIG 418FIG 418 4WD CHANGE LEVER4WD CHANGE LEVER4WD CHANGE LEVER4WD CHANGE LEVER P1

NOTE

128128128128



418 001 16703122103 ARM COMP , 4WD  1  

418 002 V7201024012 O-RING , P P12 1 B

418 003 16702622103 ARM COMP , 4WD  1  

418 004 16702230371 PLATE  1  

418 005 V2173608016 BOLT , HEX/S M8X16 1  

418 006 V5801406025 PIN , SPRING 6X25 1  

418 007 V4111600080 WASHER , PLAIN M8 1  

418 008 V5601600008 PIN , SNAP 8 1  

418 009 14942632110 LEVER , 4WD  1  

418 009 14942632110GB LEVER , 4WD  1  

418 010 16702190060 GRIP , 4WD  1  

418 011 V3342600100 NUT , HEX FINE/2 M10 1  

418 012 V4111600100 WASHER , PLAIN M10 1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 418FIG 418FIG 418FIG 418

T303NC / T353NC

REMARKS

2008 / 01

P14WD CHANGE LEVER4WD CHANGE LEVER4WD CHANGE LEVER4WD CHANGE LEVER

NOTE

129129129129

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 501FIG 501FIG 501FIG 501 FRONT AXLE BRACKETFRONT AXLE BRACKETFRONT AXLE BRACKETFRONT AXLE BRACKET P1

NOTE

134134134134



501 001 13014072202GB FRAME COMP , FR AXLE  1  

501 002 13609040222 MODEL , NAME  1  EU

501 002A T0019010020 MODEL , NAME  1  USM

501 003 V5502040093 RIVET , BLIND  4  

501 004 V2024612035 BOLT , HEX FINE M12X35 16  

501 005 V4011600120 WASHER , SPRING M12 18  

501 006 16704100010 SHAFT , DRIVE  1  

501 007 V7041400250 C-RING , SHAFT 25 2  

501 008 14251320150 COUPLING  2  

501 009 14256210040 CLAMP , HARNESS  3  

501 010 V2183608025 BOLT , HEX/SP M8X25 3

501 011 V2113606016 BOLT , HEX /S M6X16 2  

501 012 16704102000GB PIPE COMP , A  1  

501 013 16704102300GB PIPE COMP , B  1  

501 014 V7201035038 O-RING , P P38 1 B

501 015 V7201035041 O-RING , P P41 1 B

501 016 16704102201 PIPE SET(A,B) , 4WD  1  

501 017 V3043600120 NUT , HEX FINE/2  2  

501 020 14824063000GB SHIELD COMP,LOW RAD  1

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 501FIG 501FIG 501FIG 501

T303NC / T353NC

2008 / 01

P1

REMARKS

FRONT AXLE BRACKETFRONT AXLE BRACKETFRONT AXLE BRACKETFRONT AXLE BRACKET

501 020 14824063000GB SHIELD COMP,LOW RAD  1

501 021 V2183608025 BOLT , HEX/SP M8X25 2

501 022 17681040200 PROTECTOR , HOSE  2

501 023 14759132101GB BRACKET COMP , WEIGHT 1

501 024 V2173612030 BOLT , HEX/S 6

NOTE

135135135135

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 502FIG 502FIG 502FIG 502 FRONT DIFF. GEARS & SHAFTFRONT DIFF. GEARS & SHAFTFRONT DIFF. GEARS & SHAFTFRONT DIFF. GEARS & SHAFT P1

NOTE

136136136136



502 001 V7441256210 SEAL , OIL/D D256210 1 B

502 002 16704112000 DIFF ASSY , FF  1  

502 003 16704112010 PINION , BEVEL 8T  1  

502 004 16704112110 GEAR , BEVEL 35T  1  

502 005 16704310030 CASE , FR DIFF  1  

502 006 16704320020 PINION , DIFF(12)  2  

502 007 14273010050 COLLAR , THRUST  2  

502 008 16704310160 GEAR , DIFF SIDE(20)  2  

502 009 16704320050 WASHER , THRUST  2  

502 010 V5801405025 PIN , SPRING 5X25 1  

502 011 16704110060 SHAFT , DIFF PINION  1  

502 012 V5801403025 PIN , SPRING 3X25 1  

502 013 V6001106212 BEARING , BALL 6212 1  

502 014 17994420060 SNAP RING , C TYPE  1  

502 015 V7051400620 C-RING , HOLE 62 1  

502 016 14254310080 SHIM , A  1  

502 017 14152050160 SHIM , B  1  

502 018 15024320020 BEARING , TAPER ROLLER  2  

502 019 16704112120 COLLAR  1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 502FIG 502FIG 502FIG 502

T303NC / T353NC

2008 / 01

P1

REMARKS

FRONT DIFF. GEARS & SHAFTFRONT DIFF. GEARS & SHAFTFRONT DIFF. GEARS & SHAFTFRONT DIFF. GEARS & SHAFT

502 019 16704112120 COLLAR  1  

502 020 14884110090 NUT , M30  1  

502 021 V6001106211 BEARING , BALL 6211 1  

502 022 16704110121 SHIM  2  

NOTE

137137137137

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 503FIG 503FIG 503FIG 503 FRONT AXLE HOUSINGFRONT AXLE HOUSINGFRONT AXLE HOUSINGFRONT AXLE HOUSING P1

NOTE

138138138138



503 001 14524322000M HOUSING , FRONT AXLE  1  

503 002 15184072401 CAP ASSY , OIL  1  

503 003 V7811600008 PLUG , SQUARE R1/2 1  

503 004 17994360221 CONNECTOR  1  

503 005 16991024200 HOSE ASSY , 820  1 C

503 006 14501410050 CLAMP , WORM 14.5  1  

503 007 16704362201 METAL ASSY , PIVOT  1  

503 008 16704362211M METAL , PIVOT RR  1  

503 009 16704362221 BUSH , 75X80X30  1  

503 010 V2004616040 BOLT , HEX M16X40 2  

503 011 V4011600160 WASHER , SPRING M16 2  

503 012 V7201035040 O-RING , P P40 1 B

503 013 V7211031080 O-RING  G G80 1 B

503 014 16704310040 SPACER , R  1  

503 015 16704332101 METAL ASSY , PIVOT  1  

503 016 16704332111M METAL , PIVOT FR  1  

503 017 16704332220 BUSH , 50X55X20  1 C

503 018 16704020020 SPACER (F)  1  

503 019 V7211031055 O-RING , G G55 1 B

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 503FIG 503FIG 503FIG 503

T303NC / T353NC

2008 / 01

P1

REMARKS

FRONT AXLE HOUSINGFRONT AXLE HOUSINGFRONT AXLE HOUSINGFRONT AXLE HOUSING

503 019 V7211031055 O-RING , G G55 1 B

503 020 V2014616050 BOLT , HEX M16X50 1  

503 021 V3052600160 NUT , HEX/3 M16 1  

503 022 14444120090 WASHER , SEAL  1  

503 023 V2013612040 BOLT , HEX M12X40 4  

503 024 V4011600120 WASHER , SPRING M12 4  

503 025 14051060030 WASHER  2  

503 026 V7631500000 NIPPLE , GREASE/B-PT 2

503 027 V7211031075 O-RING , G G75 1 B

NOTE

139139139139

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 504FIG 504FIG 504FIG 504 FRONT GEAR CASE (1)FRONT GEAR CASE (1)FRONT GEAR CASE (1)FRONT GEAR CASE (1) P1

NOTE

140140140140



504 001 16704340010M CASE , FINAL DRIVE(A)  2  

504 002 16704340020 GEAR , BEVEL 9  2  

504 003 V6041106208 BEARING , BALL/HL1 6208HL1 2  

504 004 V5201012020 PIN , PARALLEL/A 12X20 4  

504 005 V2024614090 BOLT , HEX FINE M14X90 10  

504 006 V4011600140 WASHER , SPRING M14 10  

504 007 16704340030 GEAR , BEVEL 16  2  

504 008 V6001106207 BEARING , BALL 6207 2  

504 009 16704130010 SHAFT , 480  1  

504 010 16704130020 SHAFT , 296  1  

504 011 V7051400800 C-RING , HOLE 80 2  

504 012 16704320030 COLLAR , 68X80X2  2  

504 014 16704130080 HOUSING , SEAL  2  

504 015 16704340040 SEAL ASSY  2 B

504 016 V6001106014 BEARING , BALL 6014 2  

504 017 V7231020115 O-RING S115 2 B

504 018 V7051400950 C-RING , HOLE 95 2  

504 019 V6001106012 BEARING , BALL 6012 2  

504 020 V7041400600 C-RING , SHAFT 60 2  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 504FIG 504FIG 504FIG 504

T303NC / T353NC

2008 / 01

P1

REMARKS

FRONT GEAR CASE (1)FRONT GEAR CASE (1)FRONT GEAR CASE (1)FRONT GEAR CASE (1)

504 020 V7041400600 C-RING , SHAFT 60 2  

504 036 V7231020110 O-RING , S  2 B

NOTE

141141141141

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 505FIG 505FIG 505FIG 505 FRONT GEAR CASE (2)FRONT GEAR CASE (2)FRONT GEAR CASE (2)FRONT GEAR CASE (2) P1

NOTE

142142142142



505 001 14514342001M CASE , LH FINAL DRIVE(B)  1  

505 002 14514342101M CASE , RH FINAL DRIVE(B)  1  

505 003 16704130050 SHAFT  2  

505 004 16704130100 GEAR , BEVEL 11  2  

505 005 V6001106308 BEARING , BALL 6308 2  

505 006 16704330180 CAP , 90  2 C

505 007 V7811600006 PLUG , SQUARE R3/8 4  

505 008 16704130060 SHIM , 75X90X2  2  

505 009 V7051400900 C-RING , HOLE 90 2  

505 010 V2014612030 BOLT , HEX M12X30 2  

505 011 V3042600120 NUT , HEX/2 M12 2  

505 012 16704340080 GEAR , BEVEL 41  2  

505 013 V7041400500 C-RING , SHAFT 50 2  

505 014 16004340040 SEAL  2 B

505 015 V6041106208 BEARING , BALL/HL1 6208HL1 2  

505 016 V6001106210 BEARING , BALL 6210 2  

505 017 16704340130M COVER , WHEEL SHAFT  2  

505 018 16704340150 O RING  2 B

505 019 V2173608025 BOLT , HEX/S M8X25 20  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 505FIG 505FIG 505FIG 505

T303NC / T353NC

2008 / 01

P1

REMARKS

FRONT GEAR CASE (2)FRONT GEAR CASE (2)FRONT GEAR CASE (2)FRONT GEAR CASE (2)

505 019 V2173608025 BOLT , HEX/S M8X25 20  

505 020 16704340070 SHAFT , WHEEL  2  

505 021 16709510080 WASHER , 50X60X2  2  

NOTE

143143143143



2008/ 06

Year / Month

T303/353NC

FIG 601FIG 601FIG 601FIG 601 GEAR PUMPGEAR PUMPGEAR PUMPGEAR PUMP P1

NOTE

148148148148



601 001 14945103102 PUMP ASSY , GEAR  1  

601 002 14945100010 BOLT , HEX(M8X195)  2  

601 003 V4011600080 WASHER , SPRING M8 4  

601 004 V3043600080 NUT , HEX/2 M8 4  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 601FIG 601FIG 601FIG 601

T303NC / T353NC

2008 / 01

P1

REMARKS

GEAR PUMPGEAR PUMPGEAR PUMPGEAR PUMP

NOTE

149149149149

NOTE



2008/ 06

Year / Month

T303/353NC

FIG 602FIG 602FIG 602FIG 602 CYLINDER CASECYLINDER CASECYLINDER CASECYLINDER CASE P1

NOTE

150150150150



602 001 16705010015M CASE , CYLINDER  1  

602 002 V2173608045 BOLT , HEX/S M8X45 6  

602 003 V2173610030 BOLT , HEX/S M10X30 10  

602 004 V5201010022 PIN , PARALLEL/A 10X22 2  

602 005 17995010081M COVER , MAIN CONTROL VALVE  1  

602 006 16705010020 BUSH , 45X50X40  2  

602 007 V7211031045 O-RING , G G45 2 B

602 008 16705010110 RING  2  

602 009 17994360221 CONNECTOR  1  

602 010 16601850160 BAND , 20  1  

602 011 17995010150 HOSE . 500  1 C

602 012 V7801000002 PLUG , HEX-SOCKET R1/8 6  

602 013 14586702100 SWITCH ASSY , LIMIT  1 C

602 014 16705060040GB BRACKET , S/W  1  

602 015 V1222604030 SCREW , C/R PAN/SP M4X30 2  

602 016 V2173608016 BOLT , HEX/S M8X16 2  

602 017 37371720090 CLAMP , W/HARNESS  1  

602 018 15184322500 CAP ASSY , OIL  1  

602 019 14466220030 COVER  1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 602FIG 602FIG 602FIG 602

T303NC / T353NC

2008 / 01

P1

REMARKS

CYLINDER CASECYLINDER CASECYLINDER CASECYLINDER CASE

602 019 14466220030 COVER  1  

NOTE

151151151151

NOTE



2008/ 06

Year / Month

T303/353NC

FIG 603FIG 603FIG 603FIG 603 LIFT ARMLIFT ARMLIFT ARMLIFT ARM P1

NOTE

152152152152



603 001 16705020011M LIFT SHAFT  1  

603 002 16705020020M LIFT , CRANK  1  

603 003 17995020030 PLATE  1  

603 004 V2173608016 BOLT , HEX/S M8X16 1  

603 005 16705022100M ARM ASSY , LIFT  1  

603 006 16705022100M ARM ASSY , LIFT  1  

603 007 V7041400450 C-RING , SHAFT 45 2  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 603FIG 603FIG 603FIG 603

T303NC / T353NC

2008 / 01

P1

REMARKS

LIFT ARMLIFT ARMLIFT ARMLIFT ARM

NOTE

153153153153

NOTE



2008/ 06

Year / Month

T303/353NC

FIG 604FIG 604FIG 604FIG 604 CYLINDERCYLINDERCYLINDERCYLINDER P1

NOTE

154154154154



604 001 16705022300M CYLINDER COMP  1  

604 002 V7201024014 O-RING , P P14 1  

604 003 V7201057070 O-RING , P P70 2  

604 004 16705050060 RING  2  

604 005 16705030050M PISTON , HYD  1  

604 006 17995031000 ROD ASSY , PISTON 1

604 00601 17995030061M .ROD , PISTON 1

604 00602 17995030070 .BUSH 1

604 008 V2024612050 BOLT , HEX FINE M12X50 3  

604 009 V4011600120 WASHER , SPRING M12 3  

604 010 V2173608016 BOLT , HEX/S M8X16 1  

604 011 17995031500 PIN COMP , HYD  1  

604 012 15640040000 VALVE , SUB FLOW CONTROL  1 C

604 013 K2310040070 SEAL , DUST DKI11217 1  

604 014 V7201124022 O-RING , P P22 1 B

604 015 V7201124016 O-RING , P P16 1 B

604 016 15605070070 KNOB , SLOW RETURN  1  

604 017 V1112606040 SCREW , C/R PAN M6X40 1  

604 018 V4011600060 WASHER , SPRING M6 1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 604FIG 604FIG 604FIG 604

T303NC / T353NC

2008 / 01

P1

REMARKS

CYLINDERCYLINDERCYLINDERCYLINDER

604 018 V4011600060 WASHER , SPRING M6 1  

604 019 V3042600100 NUT , HEX/2 M10 1  

604 020 16705030030 SHAFT , SLOW RETURN(76)  1  

NOTE

155155155155



2008/ 06

Year / Month

T303/353NC

FIG 605FIG 605FIG 605FIG 605 POSITION LINK (1)POSITION LINK (1)POSITION LINK (1)POSITION LINK (1) P1

NOTE

156156156156



605 001 16705022200 CLEVIS COMP  1  

605 002 V2013608050 BOLT , HEX M8X50 1  

605 003 V3043600080 NUT , HEX/2 M8 3  

605 004 V7081400060 E-RING 6 4  

605 005 17995041100 LINK COMP , VALVE  1  

605 006 17995040121 SPRING  1  

605 007 17995040130 ROLLER  1  

605 008 17995041400 ARM , COMP , LINK  1  

605 009 17995040150 LINK , CRANK LIFT  1  

605 010 17995040160 PIN , LINK  1  

605 011 17995040170 WASHER , LOCK  1  

605 012 17995040140 ROLLER  1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 605FIG 605FIG 605FIG 605

T303NC / T353NC

2008 / 01

P1

REMARKS

POSITION LINK (1)POSITION LINK (1)POSITION LINK (1)POSITION LINK (1)

NOTE

157157157157

NOTE



2008/ 06

Year / Month

T303/353NC

FIG 606FIG 606FIG 606FIG 606 POSITION LINK (2)POSITION LINK (2)POSITION LINK (2)POSITION LINK (2) P1

NOTE

158158158158



606 001 16705011201 SHAFT , COMP , POSITION  1  

606 002 V7201019009 O-RING , P P9 2 B

606 003 17995060050 LINK COMP , B  1  

606 004 V7081400060 E-RING 6 3  

606 005 16705010030 SHAFT , DRAFT  1  

606 006 V7081400090 E-RING 8 4  

606 007 17995060061 LINK  1

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 606FIG 606FIG 606FIG 606

T303NC / T353NC

2008 / 01

P1

REMARKS

POSITION LINK (2)POSITION LINK (2)POSITION LINK (2)POSITION LINK (2)

NOTE

159159159159

NOTE



2008/ 06

Year / Month

T303/353NC

FIG 607FIG 607FIG 607FIG 607 CONTROL VALVECONTROL VALVECONTROL VALVECONTROL VALVE P1

NOTE

160160160160



607 001 17995050100 VALVE ASSY , MAIN CONTROL  1 C

607 002 16700070000 VALVE ASSY , RELIEF  1 C

607 003 V2173608045 BOLT , HEX/S M8X45 3  

607 004 16705060060 UNION  2  

607 005 16705062400 PIPE , CYLINDER COMP  1  

607 006 V7811600006 PLUG,SQUARE R3/8 1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 607FIG 607FIG 607FIG 607

T303NC / T353NC

2008 / 01

P1

REMARKS

CONTROL VALVECONTROL VALVECONTROL VALVECONTROL VALVE

NOTE

161161161161

NOTE



2008/ 06

Year / Month

T303/353NC

FIG 608FIG 608FIG 608FIG 608 POSITION LEVERPOSITION LEVERPOSITION LEVERPOSITION LEVER P1

NOTE

162162162162



608 001 15605110054 GRIP , 3X17X97  1  

608 002 V7081400120 E-RING 12 1  

608 003 V7081400080 E-RING 8 2  

608 004 16705062202 LEVER COMP , POSITION  1  

608 005 16705060051 PIN , POSITION  1  

608 006 16705060010 JOINT POSITION  1  

608 007 V3043600100 NUT , HEX/2 M10 4  

608 008 16705060030 BOLT , SUPPORT2  1  

608 009 16705060020 BOLT , SUPPORT1  2  

608 010 V4011600100 WASHER , SPRING M10 3  

608 011 17995070170 PLATE , D  1  

608 012 17995070180 SPRING  1  

608 013 V7081400090 E-RING 8 1  

608 014 17995070200 PLATE , A  1  

608 015 17995070211 PLATE , FRICTION  2  

608 016 16705062301 ARM , COMP , POSITION  1  

608 017 17995070270 BUSH , 16X18X33  1  

608 018 15603160025 TUBE , STRAIGHT 80  1  

608 019 V1122605012 SCREW , C/R FLAT M5X12 1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 608FIG 608FIG 608FIG 608

T303NC / T353NC

2008 / 01

P1

REMARKS

POSITION LEVERPOSITION LEVERPOSITION LEVERPOSITION LEVER

608 019 V1122605012 SCREW , C/R FLAT M5X12 1  

NOTE

163163163163

NOTE



2008/ 06

Year / Month

T303/353NC

FIG 609FIG 609FIG 609FIG 609 HYDRAULIC PIPE (1)HYDRAULIC PIPE (1)HYDRAULIC PIPE (1)HYDRAULIC PIPE (1) P1

NOTE

164164164164



609 002 14445100080 CLAMP . HOSE  2  EU

609 003 V7201024018 O-RING , P P18 1  EU

609 004 12305180020 FILTER , 80 MESH 1 B EU

609 005 16705100030 ADAPTER , PF1/2 PF1/2  1  EU

609 006 16705104400 PIPE COMP , PUMP  1  EU

609 007 16705104500 PIPE COMP , TANK  1  EU

609 008 16705152330 HOSE , 1400 ASSY  1 C EU

609 009 36527040020 CLAMP . HOSE 1 C EU

609 011 14725100020 HOSE  1  EU

609 012 14835182000 VALVE ASSY , PTO  1 C EU

609 01201 14725182100 .VALVE , PTO  1  EU

609 01202 15640090001 .VALVE ASSY , RELIEF  1 C EU

609 01203 14725182210 .SOLENOID COIL 1 EU

609 013 14444080062 CONNECTOR  1  EU

609 014 14725100100 ELBOW , PF3/8 M18  1  EU

609 015 16705100100 ELBOW UNIT , PF 3/8XM16  1  EU

609 016 16705104201 PIPE COMP , PTO  1  EU

609 017 14945104701 PIPE COMP , RR DELIVERY  1  EU

609 018 V4011600080 WASHER , SPRING M8 3  EU

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 609FIG 609FIG 609FIG 609

T303NC / T353NC

2008 / 01

P1

REMARKS

HYDRAULIC PIPE (1)HYDRAULIC PIPE (1)HYDRAULIC PIPE (1)HYDRAULIC PIPE (1)

609 018 V4011600080 WASHER , SPRING M8 3  EU

609 019 V2013608090 BOLT , HEX M8X90 3  EU

609 020 16994080061 UNION , PT3/8 M18  1  EU

609 021 16705105000 FILTER ASSY , SUCTION  1  EU

609 023 V7211031045 O-RING , G G45 1 B EU

609 024 V2183610025 BOLT , HEX/SP M10X25 2  EU

609 025 16995304000 UNION , O-RING  1  EU

609 026 14944050100 ADAPTER , HIGH-PRESSURE  1  EU

609 027 17995010210 SPRING  1  EU

609 028 13267060022 PLUG , DRAIN  1  EU

NOTE

165165165165

NOTE



2008/ 06

Year / Month

T303/353NC

FIG 609AFIG 609AFIG 609AFIG 609A HYDRAULIC PIPE (1)HYDRAULIC PIPE (1)HYDRAULIC PIPE (1)HYDRAULIC PIPE (1) P1

NOTE

166166166166



609A 002 14445100080 CLAMP . HOSE  2  USM

609A 004 12305180020 FILTER , 80 MESH 1 B USM

609A 005 16705100030 ADAPTER , PF1/2 PF1/2  1  USM

609A 006 13015154400 PIPE COMP , PUMP  1  USM

609A 007 13015154500 PIPE COMP , TANK  1  USM

609A 008 16705152330 HOSE , 1400 ASSY  1 C USM

609A 009 36527040020 CLAMP . HOSE 1 C USM

609A 011 14725100020 HOSE  1  USM

609A 012 14835182000 VALVE ASSY , PTO  1 C USM

609A 01201 14725182100 .VALVE , PTO  1  USM

609A 01202 15640090001 .VALVE ASSY , RELIEF  1 C USM

609A 01203 14725182210 .SOLENOID COIL 1 USM

609A 013 14444080062 CONNECTOR  1  USM

609A 014 14725100100 ELBOW , PF3/8 M18  1  USM

609A 015 16705100100 ELBOW UNIT , PF 3/8XM16  1  USM

609A 016 16705104201 PIPE COMP , PTO  1  USM

609A 017 14945104701 PIPE COMP , RR DELIVERY  1  USM

609A 018 V4011600080 WASHER , SPRING M8 3  USM

609A 019 V2013608090 BOLT , HEX M8X90 3  USM

2008 / 01

P1

REMARKS

HYDRAULIC PIPE (1)HYDRAULIC PIPE (1)HYDRAULIC PIPE (1)HYDRAULIC PIPE (1)

 KEY NO. PART NO. DESCRIPSTION SPEC.

Year / Month

QTY.  REPAIR EFFECTIVE DATE

FIG 609AFIG 609AFIG 609AFIG 609A

T303NC / T353NC

609A 019 V2013608090 BOLT , HEX M8X90 3  USM

609A 020 16994080061 UNION , PT3/8 M18  1  USM

609A 021 16705105000 FILTER ASSY , SUCTION  1  USM

609A 023 V7211031045 O-RING , G G45 1 B USM

609A 024 V2183610025 BOLT , HEX/SP M10X25 2  USM

609A 025 16995304000 UNION , O-RING  1  USM

609A 026 14944050100 ADAPTER , HIGH-PRESSURE  1  USM

609A 027 17995010210 SPRING  1  USM

609A 028 13267060022 PLUG , DRAIN  1  USM

609A 032 13025100020 UNION , M18,PF1/2 2 USM

609A 033 13025100060 ELBOW PF1/2 1 USM

NOTE

167167167167



2008/ 06

Year / Month

T303/353NC

FIG 610FIG 610FIG 610FIG 610 HYDRAULIC PIPE (2)HYDRAULIC PIPE (2)HYDRAULIC PIPE (2)HYDRAULIC PIPE (2) P1

NOTE

168168168168



610 001 V2013608050 BOLT , HEX M8X50 2  

610 002 V4011600080 WASHER , SPRING M8 2  

610 003 14945100020GB PIPE ,FR SCUCTION (PNT)  1  

610 004 V7201124022 O-RING , P P22 1 B

610 005 13267060022 PLUG , DRAIN  1  

610 006 14945104103GB PIPE COMP , FR DELIVERY  1  

610 007 14575100010 HOSE , 26X34X100  1  

610 008 36313530021 ADAPTER , HIGH-PRESSURE  1  

610 010 14945102302GB PIPE COMP , PUMP  1  

610 013 V7201124020 O-RING , P P20 1 B

610 014 V2173608030 BOLT . HEX /S M8X30 3  

610 015 14445100080 CLAMP . HOSE 2  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 610FIG 610FIG 610FIG 610

T303NC / T353NC

2008 / 01

P1

REMARKS

HYDRAULIC PIPE (2)HYDRAULIC PIPE (2)HYDRAULIC PIPE (2)HYDRAULIC PIPE (2)

NOTE

169169169169

NOTE



2008/ 06

Year / Month

T303/353NC

FIG 611FIG 611FIG 611FIG 611 EXTERIOR HYD. VALVE EXTERIOR HYD. VALVE EXTERIOR HYD. VALVE EXTERIOR HYD. VALVE P1

NOTE

170170170170



611 001 21615250020 GRIP , LEVER/RED 2  EU

611 002 16705125100 LEVER COMP , AUX1 1  EU

611 003 16735080151 VALVE ASSY , AUX EXTERIOR 4P 1  EU

611 004 17407362300 ELBOW , PF3/8 PF1/2 1  EU

611 005 16995152360 COUPLING , 1/2 ARM 4  EU

611 006 17995080201 UNION , 1/2 2  EU

611 007 V4011600100 WASHER , SPRING M10 2  EU

611 008 V3043600100 NUT , HEX/2 M10 2  EU

611 009 16705125201 LEVER COMP , AUX2  1  EU

611 010 V2173608025 BOLT , HEX/S M8X25 1  EU

611 011 16705080890 BOLT , STUD 146  2  EU

611 012 17955080931 UNION , 1/2 , 60  2  EU

611 013 17995080960 VALVE , AUX EXTERIOR SPRING  2 C EU

611 014 17995080970M COVER , EXTERIOR HYD  1  EU

611 015 V2173608020 BOLT , HEX/S M8X20 1  EU

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 611FIG 611FIG 611FIG 611

T303NC / T353NC

2008 / 01

P1

REMARKS

EXTERIOR HYD. VALVEEXTERIOR HYD. VALVEEXTERIOR HYD. VALVEEXTERIOR HYD. VALVE

NOTE

171171171171

NOTE



2008/ 06

Year / Month

T303/353NC

FIG 611AFIG 611AFIG 611AFIG 611A EXTERIOR HYD. VALVE EXTERIOR HYD. VALVE EXTERIOR HYD. VALVE EXTERIOR HYD. VALVE P1

NOTE

172172172172



611A 001 21615250020 GRIP , LEVER/RED 1  USM

611A 003 13305080150 VALVE ASSY , AUX EXTERIOR 2P 1  USM

611A 004 17407362300 ELBOW , PF3/8 PF1/2 1  USM

611A 005 16995152360 COUPLING , 1/2 ARM 2 USM

611A 006 17995080201 UNION , 1/2 2  USM

611A 007 V4011600100 WASHER , SPRING M10 2  USM

611A 008 V3043600100 NUT , HEX/2 M10 2  USM

611A 009 13015125201 LEVER COMP , AUX  1  USM

611A 011 13305080890 BOLT , STUD 90  2  USM

611A 013 17995080960 VALVE , AUX EXTERIOR SPRING  1 C USM

611A 014 17995080970M COVER , EXTERIOR HYD  1  USM

611A 015 V2173608020 BOLT , HEX/S M8X20 1  USM

2008 / 01

P1

REMARKS

EXTERIOR HYD. VALVEEXTERIOR HYD. VALVEEXTERIOR HYD. VALVEEXTERIOR HYD. VALVE

 KEY NO. PART NO. DESCRIPSTION SPEC.

Year / Month

QTY.  REPAIR EFFECTIVE DATE

FIG 611AFIG 611AFIG 611AFIG 611A

T303NC / T353NC

NOTE

173173173173

NOTE



2008/ 06

Year / Month

T303/353NC

FIG 612FIG 612FIG 612FIG 612 3333----POINT LINKPOINT LINKPOINT LINKPOINT LINK P1

NOTE

174174174174



612 001 16705020050 PIN , 19X69  2  

612 002 V4111600160 WASHER , PLAIN M16 2  

612 003 16505245500GB LINK ASSY , TOP 1

612 00301 16505245510 .LINK COMP , RH TOP LINK 1

612 00302 16505245520 .LINK COMP , LH TOP LINK  1  

612 00303 14555140250 .TURNBUCKLE COMP 1

612 00304 16505245530 .NUT , HEX/3 1

612 00305 15645220020 .PIN , TOP LINK 1

612 00306 15645220011 .PIN , 19X86  1  

612 00307 14445140051 .PIN , 19 3

612 004 16705142001GB LINK COMP , LH LOW  1  

612 005 13015142500 CHAIN ASSY , CHECK  2  

612 00501 13015142520 BAR COMP , CHECK  2  

612 00502 13015142510 SOCKET COMP , CHECK  2  

612 00503 16735240060 SPRING 2  

612 00504 79636110030 PIN , 12X48  2  

612 00505 13015142530 SHACKLE , CHECK CHAIN 2

612 010 13017020040 PLATE , W/O ROPS 2

612 011 V3013600160 NUT , HEX/2 M16 2  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 612FIG 612FIG 612FIG 612

T303NC / T353NC

2008 / 01

P1

REMARKS

3-POINT LINK3-POINT LINK3-POINT LINK3-POINT LINK

612 011 V3013600160 NUT , HEX/2 M16 2  

612 012 V4011600160 WASHER , SPRING M16 2  

612 015 16705142400GB ROD COMP , LH LIFT  1  

612 016 79636130050 PIN , 16X60  2  

612 017 V4111600160 WASHER , PLAIN M16 2  

612 018 13059310030 PIN 2  

612 019 16705140021 PIN COMP , LOWER LINK  2  

612 020 V2173608020 BOLT , HEX/S M8X20 2  

612 021 16705142101GB LINK COMP , RH LOW  1  

612 022 13015145000GB ROD ASSY , RH LIFT  1  

612 026 15605250030 BAND , 470  1 C

612 027 16703172002GB BRACKET COMP , TOP LINK  1  

612 028 V4011600140 WASHER , SPRING M14 4  

612 029 V3043600140 NUT , HEX/2 M14 2  

612 030 V2014614035 BOLT , HEX/S 2  

612 031 V2514414028 STUD , BOLT 2

612 032 16735240060 SPRING 2  

 

NOTE

175175175175

NOTE



2008/ 06

Year / Month

T303/353NC

FIG 613FIG 613FIG 613FIG 613 HITCH & COVERHITCH & COVERHITCH & COVERHITCH & COVER P1

NOTE

176176176176



613 001 14443140091 CAP , PTO SHAFT  1 C

613 002 V2183608016 BOLT , HEX/SP M8X16 2  

613 003 13605200011GB COVER , SHIELD  1  

613 004 V2173608016 BOLT , HEX/S M8X16 4  

613 005 16703172200GB COMP , DRAW  1  

613 006 V4011600140 WASHER , SPRING M14 4  

613 007 V2014614035 BOLT , HEX M14X35 2  

613 008 15062470050 PIN ASSY , TRAILER  1  

613 009 14215020020 PIN , LINK  2  

613 010 V3043600140 NUT , HEX/2 M14 2  

613 011 V2514414028 STUD , BOLT M14X28 2  

613 012 V2013610030 BOLT , HEX M10X30 1

613 013 V3043600100 NUT , HEX/2 M10X30 1

613 014 S0973063031 PIN ASSY 1

613 015 15252470010 RUBBER , CUSHION 1

613 016 13602470020GB LINK , HITCH 1

613 017 13602470010GB LINK , DRAW BAR 1

613 018 V2003616070 BOLT , HEX M16X70 2

613 019 15189240010 NUT , U 2

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 613FIG 613FIG 613FIG 613

T303NC / T353NC

2008 / 01

P1

REMARKS

HITCH & COVERHITCH & COVERHITCH & COVERHITCH & COVER

613 019 15189240010 NUT , U 2

613 020 V4011600160 WASHER , SPRING M16 2

613 021 V2014614035 BOLT , HEX M14X35 2

613 022 V4011600140 WASHER , SPRING M14 2

NOTE

177177177177

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 701FIG 701FIG 701FIG 701 HOOD (1)HOOD (1)HOOD (1)HOOD (1) P1

NOTE

182182182182



701 001 13016022101GB FRAME COMP , HOOD 1  

701 002 13012060070 RUBBER ,8.5X30X5 2  

701 004 35602010180 WASHER , BIND SHAFT 2  

701 005 16796024601GB BRACKET COMP , FUSE BOX 1  

701 006 V2323606016 BOLT , C/R HEX/SP M6X16 2  

701 008 V2173610025 BOLT , HEX/S M10X25 2  

701 011 13016020010 BOLT,FIX 2  

701 020 13011122000GB BRACKET COMP , BATTERY 1  

701 026 17686020600 LOCK COMP , HOOD 1

701 027 13256014200GB STAY COMP , HOOD 1

701 028 13256020650 CABLE ASSY , HOOD 1

701 029 15601160083 PIN , 06X16 1

701 030 V4111600060 WASHER , PLAIN 1

701 031 V5001920020 PIN , SPLIT 1

701 033 V2053606040 BOLT , HEX C/R M6X40 2

701 034 V4011600060 WASHER , SPRING M6 2

701 035 V3002600060 NUT , HEX/1 M6 2

701 036 V2183608030 BOLT , HEX/SP M8X30 4

701 037 13016400010 SEAL , BATTERY BRACKET 2

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 701FIG 701FIG 701FIG 701

T303NC / T353NC

2008 / 01

P1

REMARKS

HOOD (1)HOOD (1)HOOD (1)HOOD (1)

701 037 13016400010 SEAL , BATTERY BRACKET 2

NOTE

183183183183

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 702FIG 702FIG 702FIG 702 HOOD (2)HOOD (2)HOOD (2)HOOD (2) P1

NOTE

184184184184



702 001 13016202010SR FRONT COVER 1  

702 002 13016202020 NET , FR GRILL 1  

702 003 13016202030 NET , LH SIDE 1  

702 004 13016202040 NET , RH SIDE 1  

702 005 13016202050GB PLATE FR HOOD 1  

702 007 13016202600GB PLATE COMP , HEAD LAMP 2  

702 008 13016202300GB FRAME COMP , DAMPER 1  

702 009 13016202700GB PLATE COMP ,RR HOOD 1  

702 010 13016202802GB PLATE COMP , HOOD HINGE 1  

702 011 13016202060 PIN , HOOD 1

702 012 13016202500GB FRAME COMP , HEAD LAMP 1  

702 013 19959010010 EMBLEM 1  

702 014 14446010150 WASHER , NET(6X14X3) 2  

702 015 V4111600060 WASHER , PLAIN 2  

702 016 V3013600060 NUT .HEX NORMAL /2 2  

702 017 14256210040 CLAMP , HARNESS 3  

702 018 13156012160 NUT , ROUND HEAD 2

702 019 V1122605012 SCREW , C/R FLAT 2

702 020 19956524000 LIGHT , LLH HEAD 1

2008 / 01

P1

REMARKS

BONNETBONNETBONNETBONNET

 KEY NO. PART NO. DESCRIPSTION SPEC.

Year / Month

QTY.  REPAIR EFFECTIVE DATE

FIG 702FIG 702FIG 702FIG 702

T303NC / T353NC

702 020 19956524000 LIGHT , LLH HEAD 1

702 021 19956525000 LIGHT , LRH HEAD 1

702 022 13016684100 HARNESS , LIGHT 1

702 023 V2193606012 BOLT , HEX/SPL 14

702 024 V2193606016 BOLT , HEX/SPL 8

702 025 V2183608020 BOLT , HEX/SP 8

702 026 V2183608016 BOLT , HEX/SP 7

702 027 V1122608012 BOLT , HEX/SP 2

702 028 13016202901 DAMPER ASSY 2

702 029 V3802600080 NUT , HEX FLANGE 2

702 030 16506020050 PIN 2

702 031 13156300030 SPRING 2

702 032 V4111600080 WASHER , PLAIN 2

702 033 V5001925020 PIN , SPLIT 3

702 034 19956024711 INSULATOR , HOOD(PROTECT HEAT) 1

NOTE

185185185185

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 704FIG 704FIG 704FIG 704 FENDER & REAR FRAMEFENDER & REAR FRAMEFENDER & REAR FRAMEFENDER & REAR FRAME P1

NOTE

186186186186



704 001 16706063502SR FENDER COMP , LH  1  EU

704 002 13606060041 FENDER , LH  1  EU

704 003 V2193606016 BOLT , HEX/SPL M6X16 10  EU

704 004 V2123606012 BOLT , HEX /SP M6X12 14  EU

704 005 16606070031 CAP , 9 10 EU

704 006 14726071100 GRIP COMP  1  EU

704 007 35602010150 WASHER , BIND SHAFT M8 4  EU

704 008 V4011600080 WASHER , SPRING M8 4  EU

704 009 V3042600080 NUT , HEX/2 M8 4  EU

704 010 16706063602SR FENDER COMP , RH  1  EU

704 011 13606060051 FENDER , RH MUD GUIDE  1  ~2008.08.24 EU

704 011 13026060050 FENDER , RH 1 2008.08.25~ EU

704 012 13016060020 COVER ,LH RR LAMP  1  EU

704 013 V2183608020 BOLT , HEX/SP M8X20 8  EU

704 014 V4011600080 WASHER , SPRING M8 4  EU

704 015 V3042600080 NUT , HEX/2 M8 4  EU

704 016 16707035403SR FRAME COMP , RR FUEL TANK  1  EU

704 017 14885251100 HOOK , TOPLINK 1 EU

704 018 V5001920015 PIN , SPLIT 2X15 1  EU

2008 / 01

P1

REMARKS

FENDER & REAR FRAMEFENDER & REAR FRAMEFENDER & REAR FRAMEFENDER & REAR FRAME

 KEY NO. PART NO. DESCRIPSTION SPEC.

Year / Month

QTY.  REPAIR EFFECTIVE DATE

FIG 704FIG 704FIG 704FIG 704

T303NC / T353NC

704 018 V5001920015 PIN , SPLIT 2X15 1  EU

704 019 V4111600060 WASHER , PLAIN M6 1  EU

704 020 14256210040 CLAMP , HARNESS  1  EU

704 021 V2123606012 BOLT , HEX /SP M6X12 1  EU

704 022 16997028201 SOCKET ASSY , TRAILER  1  EU

704 023 V1112605030 SCREW , C/R PAN M5X30 3  EU

704 024 V2013612035 BOLT , HEX M12X35 4  EU

704 025 V4111600120 WASHER , PLAIN M12 4  EU

704 026 36217020030 WASHER , PULLEY  4  EU

704 027 V4011600120 WASHER , SPRING M12 4  EU

704 028 V3043600120 NUT , HEX/2 M12 4  EU

704 029 14326510210 CAP , RUBBER 20  4  EU

704 030 V2183608020 BOLT , HEX/S M8X20 4  EU

704 031 V3042600080 NUT , HEX/2 M8 1 EU

704 032 V2183608035 BOLT , HEX/SP M8X35 2 EU

704 033 14777036302SR COVER COMP , TANK 1 EU

704 034 13607010011GB NUMBER PLATE 1 ~08.05.01 EU

704 034 13607010012GB NUMBER PLATE 1 08.05.01~ EU

704 035 V2183608016 BOLT , HEX/SP  2 EU

704 036 13606571000 REAR REFLECTOR 2 EU

704 037 13606630010GB PLATE 2 EU

704 038 V3043600100 NUT , HEX/2 2 EU

704 039 V2183610020 BOLT , HEX/SP M10X20 2 EU

704 040 14326510280 GROMMET , 9X13X2 2 EU

704 041 17687023401 LAMP ASSY . STOP 1 EU

                                  -NEXT-

NOTE

187187187187

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 704FIG 704FIG 704FIG 704 FENDER & REAR FRAMEFENDER & REAR FRAMEFENDER & REAR FRAMEFENDER & REAR FRAME P1

NOTE

188188188188



704 042 14527023300 LAMP ASSY , RR COMBINATION 1 EU

704 043 V2183606016 BOLT , HEX/SP 6 EU

704 044 V2193606020 BOLT , HEX/SPL 2 EU

704 045 13016061300 FIX PLATE , RR LAMP 2 EU

704 046 13016062000GB PLATE COMP , LH RR LAMPCOVER 1 EU

704 047 13016063000GB PLATE COMP , RH RR LAMPCOVER 1 EU

704 048 13015504001 JOYSTICK ASSY 1 2008.08.25~ EU

704 049 V3302600140 NUT , HEX FINE/1 M14 1 2008.08.25~ EU

704 050 13015203900 LEVER COMP . JOYSTICK 1 2008.08.25~ EU

704 051 4IMP500707 GRIP , JOYSTICK 1 2008.08.25~ EU

704 052 13015300010 COVER , JOYSTICK 1 2008.08.25~ EU

704 053 V2193606016 BOLT , HEX/SPL M6X16 3 2008.08.25~ EU

704 054 13015302200 BRACKET COMP , JOYSTICK 1 2008.08.25~ EU

704 055 V2173608085 BOLT , HEX/S 2 2008.08.25~ EU

704 056 V4111600080 WASHER , PLAIN 1 2008.08.25~ EU

704 057 V4011600080 WASHER , SPRING 1 2008.08.25~ EU

704 058 V3043600080 NUT , HEX/2 1 2008.08.25~ EU

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 704FIG 704FIG 704FIG 704

T303NC / T353NC

2008 / 01

P2

REMARKS

FENDER & REAR FRAMEFENDER & REAR FRAMEFENDER & REAR FRAMEFENDER & REAR FRAME

NOTE

189189189189

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 704AFIG 704AFIG 704AFIG 704A FENDER & REAR FRAMEFENDER & REAR FRAMEFENDER & REAR FRAMEFENDER & REAR FRAME P2

NOTE

190190190190



704A 001 16706063502SR FENDER COMP , LH  1  USM

704A 002 13606060041 FENDER , LH  1  USM

704A 003 V2193606016 BOLT , HEX/SPL M6X16 12  USM

704A 004 V2123606012 BOLT , HEX /SP M6X12 14  USM

704A 005 16606070031 CAP , 9 10 USM

704A 006 14726071100 GRIP COMP  1  USM

704A 007 35602010150 WASHER , BIND SHAFT M8 4  USM

704A 008 V4011600080 WASHER , SPRING M8 4  USM

704A 009 V3042600080 NUT , HEX/2 M8 4  USM

704A 010 16706063602SR FENDER COMP , RH  1  USM

704A 011 13026060021 FENDER , RH MUD GUIDE  1  USM

704A 012 13016060020 COVER ,LH RR LAMP  1  USM

704A 013 V2183608020 BOLT , HEX/SP M8X20 8  USM

704A 014 V4011600080 WASHER , SPRING M8 4  USM

704A 015 V3042600080 NUT , HEX/2 M8 4  USM

704A 016 14977035400SR FRAME COMP , RR FUEL TANK  1  USM

704A 017 14885251100 HOOK , TOPLINK 1 USM

704A 018 V5001920015 PIN , SPLIT 2X15 1  USM

704A 019 V4111600060 WASHER , PLAIN M6 1  USM

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 704AFIG 704AFIG 704AFIG 704A

T303NC / T353NC

2008 / 01

P1

REMARKS

FENDER & REAR FRAMEFENDER & REAR FRAMEFENDER & REAR FRAMEFENDER & REAR FRAME

704A 019 V4111600060 WASHER , PLAIN M6 1  USM

704A 020 14256210040 CLAMP , HARNESS  1  USM

704A 021 V2123606012 BOLT , HEX /SP M6X12 1  USM

704A 022 16997028201 SOCKET ASSY , TRAILER  1  USM

704A 023 V1112605030 SCREW , C/R PAN M5X30 3  USM

704A 024 V2013612035 BOLT , HEX M12X35 4  USM

704A 025 V4111600120 WASHER , PLAIN M12 4  USM

704A 026 36217020030 WASHER , PULLEY  4  USM

704A 027 V4011600120 WASHER , SPRING M12 4  USM

704A 028 V3043600120 NUT , HEX/2 M12 4  USM

704A 029 14326510210 CAP , RUBBER 20  4  USM

704A 030 V2183608020 BOLT , HEX/S M8X20 4  USM

704A 031 V2193608020 BOLT , HEX /SP M8X20 1 USM

704A 032 V3042600080 NUT , HEX/2 M8 1 USM

704A 033 14256210040 CLAMP , HARNESS 1 C USM

704A 034 V2183608035 BOLT , HEX/SP M8X35 2 USM

704A 035 14777036302SR COVER COMP , TANK 1 USM

704A 036 V2183610020 BOLT , HEX/SP M10X20 2 USM

704A 037 V2183606016 BOLT , HEX/SP 6 USM

704A 038 V2193606020 BOLT , HEX/SPL 2 USM

704A 039 13016061300 FIX PLATE , RR LAMP 2 USM

704A 040 17687023401 LAMP ASSY . STOP 2 USM

704A 041 14527023300 LAMP ASSY , RR COMBINATION 2 USM

704A 042 13016640010 PLATE , LAMP 2 USM

704A 043 V2014612035 BOLT , HEX 2 USM

704A 044 13015504001 JOYSTICK ASSY 1 USM

704A 045 13015203900 LEVER COMP . JOYSTICK 1 USM

704A 046 4IMP500707 GRIP , JOYSTICK 1 USM

                                  -NEXT-

NOTE

191191191191

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 704AFIG 704AFIG 704AFIG 704A FENDER & REAR FRAMEFENDER & REAR FRAMEFENDER & REAR FRAMEFENDER & REAR FRAME P2

NOTE

192192192192



704A 047 V3302600140 NUT , HEX FINE/1 M14 1 USM

704A 048 13015300010 COVER , JOYSTICK 1 USM

704A 049 V2193606016 BOLT , HEX/SPL M6X16 3 USM

704A 050 13015302200 BRACKET COMP , JOYSTICK 1 USM

704A 051 13016062000GB PLATE COMP , LH RR LAMPCOVER 1 USM

704A 052 13016063000GB PLATE COMP , RH RR LAMPCOVER 1 USM

2008 / 01

P2

REMARKS

FENDER & REAR FRAMEFENDER & REAR FRAMEFENDER & REAR FRAMEFENDER & REAR FRAME

 KEY NO. PART NO. DESCRIPSTION SPEC.

Year / Month

QTY.  REPAIR EFFECTIVE DATE

FIG 704AFIG 704AFIG 704AFIG 704A

T303NC / T353NC

NOTE

193193193193

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 705FIG 705FIG 705FIG 705 DASHPANEL DASHPANEL DASHPANEL DASHPANEL P1

NOTE

194194194194



705 001 13016302000GB PANEL COMP , DASH  1  

705 002 14946300020 INSULATOR , DASHPANEL  1  

705 003 14216020051 RUBBER , CUSHION B  3  

705 004 14326160020 RUBBER , CUSHION  2  

705 005 16606300021 CAP , 4WD  1  

705 006 16996300200 INSULATOR  1  

705 007 16996300210 INSULATOR  1  

705 008 16756300010 BOOT , STEERING HOSE  1  

705 009 16701162101GB LEVER COMP , THROTTLE  1  

705 010 14141170050 LINING , 13X50X3  2  

705 011 V4111600100 WASHER , PLAIN M10 1  

705 012 14041170080 SPRING , COMPRESSION 22  1  

705 013 V3232600100 NUT , HEX SLOT & CASTLE M10 1  

705 014 V5001925020 PIN , SPLIT 2.5X20 1  

705 015 36104400180 WASHER  1  

705 016 14941162300 CABLE ASSY , THROTTLE 720  1 C

705 017 V4111600060 WASHER , PLAIN M6 1  

705 018 V5001920020 PIN , SPLIT 2X20 1  

705 029 V2323606016 BOLT , C/R HEX/SP M6X16 2  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 705FIG 705FIG 705FIG 705

T303NC / T353NC

2008 / 01

P1

REMARKS

DASHPANELDASHPANELDASHPANELDASHPANEL

705 029 V2323606016 BOLT , C/R HEX/SP M6X16 2  

705 030 14946300031 PLATE , CONNECTOR  1  

705 031 V2173608020 BOLT , HEX/S M8X20 2  

705 032 14946300010 CONTROLLER ASSY MONITER  1  

705 033 36707030080 BUSH , 20X23X20  2  

705 034 16606510210 CAP , RUBBER 30  2  

705 035 V2183608020 BOLT , HEX/SP M8X20 8

705 036 17971040551 INSULATOR 3

NOTE

195195195195

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 706FIG 706FIG 706FIG 706 FLOOR PANELFLOOR PANELFLOOR PANELFLOOR PANEL P1

NOTE

196196196196



706 001 16706312004GB PANEL COMP , FLOOR 1  

706 002 36576180050 RUBBER , CUSHION 2  

706 003 14576252200GB PLATE COMP 4  

706 004 V2014612075 BOLT , HEX M12X75 4  

706 005 V4011600120 WASHER , SPRING M12 4

706 006 16606062603GB STEP COMP 1  

706 007 V2183610025 BOLT , HEX/SP M10X25 6  

706 008 13016311101SR SUPPORT , LH DASH FLOOR  1

706 009 15817401130 GROMMET , 13X17X02 4

706 010 13016311010 GLASS, FR SUPPORT 1

706 011 13016311030 INSULATOR, GLASS 2

706 012 14527042500 NUT COMP , GLASS 4

706 013 V2193606012 BOLT , HEX/SPL M6X12 4

706 014 V2183608025 BOLT , HEX/SP M8X25 4

706 015 V2183608016 BOLT , HEX/SP M8X16 4  

706 016 13016312101SR SUPPORT , RH DASH FLOOR  1

706 017 13016311020 GLASS, RH SUPPORT 1

706 018 13016313010GB PLATE, FIXED 2 EU

706 019 V4111600120 WASHER , PLAIN 4

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 706FIG 706FIG 706FIG 706

T303NC / T353NC

2008 / 01

P1

REMARKS

FLOOR PANELFLOOR PANELFLOOR PANELFLOOR PANEL

706 019 V4111600120 WASHER , PLAIN 4

706 020 V4011000100 WASHER , SPRING 2 EU

706 021 V3013600100 NUT .HEX NORMAL /2 2 EU

706 022 V3402600100 NUT , HEX CAP 2 EU

706 023 13606312000 MIRROR 2 EU

706 024 16706310011 MAT 1

706 025 V4111600100 WASHER , PLAIN 4 EU

NOTE

197197197197

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 707FIG 707FIG 707FIG 707 SEATSEATSEATSEAT P1

NOTE

198198198198



707 001 13226112000 SEAT ASSY  1  ~2008.05.15

707 001 13016112000 SEAT ASSY  1 2008.05.16~

707 002 14976312302GB PANEL COMP , SEAT  1  

707 003 V2183608025 BOLT , HEX/SP M8X25 4  

707 006 37371540030 RUBBER , SEAT  1  

707 007 V2183608020 BOLT , HEX/SP M8X20 8  

707 008 14946082200 INSULATOR , MAIN 1  

707 009 15276040020 CLIP , TRIM 3  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 707FIG 707FIG 707FIG 707

T303NC / T353NC

2008 / 01

P1

REMARKS

SEATSEATSEATSEAT

NOTENOTE

199199199199



2008 / 06

Year / Month

T303/353NC

FIG 708FIG 708FIG 708FIG 708 FRONT & REAR MOUNTING FRONT & REAR MOUNTING FRONT & REAR MOUNTING FRONT & REAR MOUNTING P1

NOTE

202202202202



708A 001 14576252101GB BRACKET COMP , FR MOUNTING  1  

708A 002 15966250010 INSULATOR  4  

708A 003 V2173612020 BOLT , HEX/S M12X20 8  

708A 005 V4011600120 WASHER , SPRING M12 6  

708A 006 V2013612030 BOLT , HEX M12X30 6  

708A 007 13015504001 VALVE JOYSTICK ASSY 1  

708A 008 V4011600080 WASHER , SPRING M8 2

708A 009 V3043600080 NUT , HEX/2 M8 2

708A 010 V2512608025 BOLT , STUD/2 M8X25 2

708A 011 16706260011 BRACKET , RR LH MOUNT  1

708A 012 16706260021 BRACKET , RR RH MOUNT  1  

708A 013 14272010160 CAP  8  

708A 014 13016252200GB BRACKET COMP , RH MOUNTING FR 1  

708A 015 V2173608025 BOLT , HEX/S M8X25 1

 

2008 / 01

P1

REMARKS

FRONT & REAR MOUNTINGFRONT & REAR MOUNTINGFRONT & REAR MOUNTINGFRONT & REAR MOUNTING

 KEY NO. PART NO. DESCRIPSTION SPEC.

Year / Month

QTY.  REPAIR EFFECTIVE DATE

FIG 708FIG 708FIG 708FIG 708

T303NC / T353NC

NOTE

203203203203

NOTE



2008 / 06

Year / Month

T303/353NC

FIG 709FIG 709FIG 709FIG 709 ROPSROPSROPSROPS P2

NOTE

204204204204



709 001 13017028000 ROPS SUB , 2 POLES  1  

709 002 14577027303GB FRAME COMP , ROPS/UP  1  

709 003 16707027404GB FRAME COMP , LOW LH  1  

709 004 16707027504GB FRAME COMP , LOW RH  1  

709 005 16507027801 BOLE , SET 2

709 006 16507027500 PIN COMP , FIXED 2

709 007 15186070020 BOLT , KNOB M8X31 2

709 008 V3043600140 NUT , HEX/2 2

709 009 V4111600140 WASHER , PLAIN 2

709 010 V4011600140 WASHER , SPRING 2

709 011 V3043600060 NUT , HEX/2 2

709 012 16705143002GB BRACKET COMP , LH CHECK  1  

709 013 16705143102GB BRACKET COMP , RH CHECK  1  

709 014 V2014612160 BOLT , HEX M12X160 8  

709 015 V4011600120 WASHER , SPRING M12 8  

709 016 V4011600100 WASHER , SPRING M10 2  

709 017 V3043600100 NUT , HEX/2 M10 2  

709 018 V3043600120 NUT , HEX/2 M12 6  

FIG 709FIG 709FIG 709FIG 709

T303NC / T353NC

QTY.  REPAIR KEY NO. PART NO. DESCRIPSTION SPEC.

2008 / 01

P2

REMARKS

ROPSROPSROPSROPS

Year / Month

EFFECTIVE DATE

NOTE

205205205205



2008 / 06

Year / Month 

T303/353NC

FIG 801FIG 801FIG 801FIG 801 BATTERY & MOUNTINGBATTERY & MOUNTINGBATTERY & MOUNTINGBATTERY & MOUNTING P1

NOTE

210210210210



801 001 14216000521 BATTERY ASSY 1

801 002 13016503000 HARNESS 1

801 003 14226870010GB PLATE , BATTERY SET 1

801 004 13151120061 BOLT . BATTERY SET 2

801 005 35605033020 WASHER , WIRE WITH DRAWAL 2

801 006 V3002600060 NUT , HEX/1 M6 4

801 007 14886210020 CABLE ASSY , BATTERY 1

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 801FIG 801FIG 801FIG 801

T303NC / T353NC

2008 / 01

P1

REMARKS

BATTERY & MOUNTINGBATTERY & MOUNTINGBATTERY & MOUNTINGBATTERY & MOUNTING

NOTE

211211211211

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 802FIG 802FIG 802FIG 802 LAMPLAMPLAMPLAMP P1

NOTE

212212212212



802 001 13606522000 LIGHT , LH HEAD  1

802 00101 13606522100 .BLUB 55W/60W 1 B

802 002 13606522000 LIGHT , RH HEAD  1

802 00201 13606522100 .BLUB 55W/60W 1 B

802 003 V1112606025 SCREW , C/R PAN M6X25 6  

802 004 36108010080 SPRING  6  

802 005 13251743000 LIGHT SET , WORKING LAMP 1

802 00501 13251743010 .BULB , 15V 35W 1

802 019 13606642000 LAMP ASSY , COMBINATION LH  1

802 020 13606642010 LAMP ASSY , COMBINATION RH  1

802 021 13606640011GB BRACKET , LH 1

802 022 13606640021GB BRACKET , RH 1

802 023 V2014612035 BOLT , HEX M12X35 2

802 024 V3043600120 NUT , HEX/2 M12 2

802 025 V4011600120 WASHER , SPRING M12 2

802 026 V4111600120 WASHER , PLAIN M12 8

802 027 14886562000 LAMP , POSITION 2 C EU

802 028 14256210040 CLAMP , HARNESS 2 C

802 029 14887024000 LAMP ASSY , NUMBER PLATE 1 C EU

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 802FIG 802FIG 802FIG 802

T303NC / T353NC

2008 / 01

P1

REMARKS

LAMPLAMPLAMPLAMP

802 029 14887024000 LAMP ASSY , NUMBER PLATE 1 C EU

NOTE

213213213213

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 803FIG 803FIG 803FIG 803 INSTRUMENT PANELINSTRUMENT PANELINSTRUMENT PANELINSTRUMENT PANEL P1

NOTE

214214214214



803 001 13016602000 PANEL ASSY , INSTRUMENT  1

803 00101 13156602110 WINDOW GLASS 1 C

803 007 13016031020 LABEL , LH CONTROL  1

803 008 13016031030 LABEL , RH CONTROL  1

803 009 16626582402 SWITCH SET , ROTARY  1 C

803 010 13156642201 SWITCH , COMBI  1 C

803 011 21124481000 SWITCH ASSY  1 C

803 012 15616743300 SWITCH ASSY , ALTERNATOR  1 C

803 01201 36502702140 LAMP COMP , 12V 3.4W  1 C

803 014 36142612400 SWITCH  1 C

803 015 14527078550 LABEL,PTO 1

803 016 V1222604012 SCREW , C/R PAN /SP M4X12 4

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 803FIG 803FIG 803FIG 803

T303NC / T353NC

2008 / 01

P1

REMARKS

INSTRUMENT PANELINSTRUMENT PANELINSTRUMENT PANELINSTRUMENT PANEL

NOTE

215215215215

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 804FIG 804FIG 804FIG 804 ELECTRIC SYSTEMELECTRIC SYSTEMELECTRIC SYSTEMELECTRIC SYSTEM P1

NOTE

216216216216



804 001 15606642500 SWITCH SET , PUSH  1 C

804 002 15606642520 NUT  1  

804 003 14946642101 CASE ASSY . FUSE  1  

804 004 14946642110 BASE SET , FUSE  1  

804 005 14946642120 COVER SET , FUSE  1  

804 006 15756230070 SEAL , FUSE  1  

804 007 15936232030 FUSE , 20A  2 B

804 008 15756230100 FUSE  5 B

804 009 15756230110 FUSE  3 B

804 010 V2323606016 BOLT , C/R HEX/SP M6X16 4  

804 011 15606642401 FLASHER SET label:gold 1 C

804 014 15186213200 SWITCH ASSY , STOP LIGHT  1 C

804 015 14326210061 NUT , LOCK M12  2  

804 018 13016641110 RELAY , PREHEAT  3 C

804 019 V2193606016 BOLT , HEX /SPL 3  

804 020 13266212000 HORN  1 C

804 021 V2113606012 BOLT , HEX /S M6X12 1  

804 027 13424020060 BAND , 250  2  

804 028 13764020030 BAND , 140 2  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 804FIG 804FIG 804FIG 804

T303NC / T353NC

2008 / 01

P1

REMARKS

ELECTRIC SYSTEMELECTRIC SYSTEMELECTRIC SYSTEMELECTRIC SYSTEM

804 028 13764020030 BAND , 140 2  

804 031 V2173608020 BOLT , HEX /S 3  

804 032 14576640010 PLATE  1

804 033 14946212901 RELAY 5P  1 C

NOTE

217217217217

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 805FIG 805FIG 805FIG 805 HARNESS (1)HARNESS (1)HARNESS (1)HARNESS (1) P1

NOTE

218218218218



805 001 13016683000 HARNESS ASSY , MAIN  1  

805 002 13016683601 HARNESS ASSY , RR  1  

805 003 14441010161 CLAMP , RADIATOR HOSE  1  

805 004 15606660040 BAND  1  

805 005 13764020030 BAND , 140 1  

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 805FIG 805FIG 805FIG 805

T303NC / T353NC

2008 / 01

P1

REMARKS

HARNESS (1) HARNESS (1) HARNESS (1) HARNESS (1) 

NOTE

219219219219

NOTE



2008 / 06

Year / Month 

T303/353NC

FIG 806FIG 806FIG 806FIG 806 HARNESS (2)HARNESS (2)HARNESS (2)HARNESS (2) P1

NOTE

220220220220



806 001 13016682001 HARNESS ASSY , E/G 1  

806 002 36502612620 FUSE , GLOW  2 B

806 003 30A8700600 CONNECTOR(3P), MHI  1  

806 004 19026802120 FUSE , SLOW BLOW 1  

806 005 13244020060 BAND , HARNESS 5

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 806FIG 806FIG 806FIG 806

T303NC / T353NC

2008 / 01

P1

REMARKS

HARNESS (2) HARNESS (2) HARNESS (2) HARNESS (2) 

NOTE

221221221221

NOTE



2008/ 06

Year / Month

T303/353NC

FIG 901FIG 901FIG 901FIG 901 WEIGHTWEIGHTWEIGHTWEIGHT P1

NOTE

226226226226



901 001 13019400070GB WEIGHT , 18KG 4 EU

901 002 14579130030 BOLT , WEIGHT FIXED 1 EU

901 003 V4111600140 WASHER , PLAIN M14 2 EU

901 004 V4011600140 WASHER , SPRING M14 2 EU

901 005 V3043600140 NUT , HEX/2 M14 4 EU

901 006 13604073200GB TOWING HOOK COMP 1 EU

901 007 V2023612045 BOLT , HEX FINE 4 EU

901 008 13603063000 PIN ASSY 1 EU

901 009 V3343600120 NUT , HEX FINE/2 M12 4 EU

901 010 14759132101GB BRACKET COMP , WEIGHT 1 EU , USM

901 011 V2173612030 BOLT , HEX/S 6 EU , USM

901 012 V4111600120 WASHER , PLAIN M12 4 EU

901 013 V4011600120 WASHER , SPRING M12 4 EU

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 901FIG 901FIG 901FIG 901

T303NC / T353NC

2008 / 01

P1

REMARKS

WEIGHTWEIGHTWEIGHTWEIGHT

NOTE

227227227227

NOTE



2008/ 06

Year / Month

T303/353NC

FIG 902FIG 902FIG 902FIG 902 TOOL & ACCESSORYTOOL & ACCESSORYTOOL & ACCESSORYTOOL & ACCESSORY P1

NOTE

228228228228



902 001 14509050001 TOOLS SET  1  EU

902 002 14019060050 SPANNER , RING 1  EU

902 003 V9361500150 PLIERS 150 1  EU

902 004 V9201508010 SPANNER , OPEN 8X10 1  EU

902 005 V9201512014 SPANNER , OPEN 12X14 1  EU

902 006 V9201513017 SPANNER , OPEN 13X17 1  EU

902 007 V9201519022 SPANNER , OPEN 19X22 1  EU

902 008 V9201524027 SPANNER , OPEN 24X27 1  EU

902 009 V9451506100 DRIVER , C/R 6X100 1  EU

902 010 V9411506100 DRIVER , SLOT 6X100 1  EU

902 011 37614120021 BAG , TOOLS  1  EU

902 012 14219060010 WRENCH , 22  1  EU

902 013 14219060031 PUMP , GREASE  1  EU

902 014 13019400010 OPERATOR'S MANUAL  1  EU , USM

902 015 13019400020 PARTS CATALOGUE  1  EU , USM

902 016 11930535150 CARTRIDGE , OIL(ENGINE)  1  EU , USM

902 017 14446213202 KEY ASSY  1  EU , USM

Year / Month

QTY.  REPAIR EFFECTIVE DATE KEY NO. PART NO. DESCRIPSTION SPEC.

FIG 902FIG 902FIG 902FIG 902

T303NC / T353NC

2008 / 01

P1

REMARKS

TOOL & ACCESSORY TOOL & ACCESSORY TOOL & ACCESSORY TOOL & ACCESSORY 

NOTE

229229229229

NOTE



2008/ 06

Year / Month

T303/353NC

FIG 903FIG 903FIG 903FIG 903 LABELLABELLABELLABEL P1

NOTE

230230230230



903 001 14726400010 SEAL , HANDBRAKE 1 USM

903 002 13109040031 LABEL , SPEED 1

903 003 12009040040 LABEL , HYDRAULIC CONTROL 1

904 004 12009100080 LABEL , WARNING TILTING 1 USM,EU

903 005 12009100240 LABEL , CAUTION MUFFLER 1

903 006 12009100020 LABEL , WARNING PARKING  1

903 007 12009100120 LABEL , CAUTION FAN  1  

903 008 12009100150 LABEL , WARNING RADIATOR  1  

903 009 12009100230 LABEL , CAUTION OPERATION  2  

903 010 12009100130 LABEL , DANGER PTO  1  

903 011 12009100010 LABEL , WARNING SUB SHIFTER  1  

903 012 12009100030 LABEL , WARNING EXHAUST 1

903 013 12009100160 LABEL , DANGER RIDING 1

903 014 17689100170 LABEL , CAUTION SAFETY 1

903 015 12009100190 LABEL , WARNING BELT 1

903 016 12009100210 LABEL , WARNING THROTTLE 1

903 017 12009100050 LABEL , WARNING  FIRE 1

903 018 17689200050 LABEL , DIFF 1

903 019 12009100060 LABEL , WARNING DIFF 1

PART NO. QTY.  REPAIR EFFECTIVE DATE

LABELLABELLABELLABEL

Year / Month

DESCRIPSTION SPEC.

FIG 903FIG 903FIG 903FIG 903

T303NC / T353NC

2008 / 01

P1

REMARKS KEY NO.

903 019 12009100060 LABEL , WARNING DIFF 1

903 020 12009100140 LABEL , WARNING DRAW 1

903 021 14979020060 LABEL , PTO 1

903 022 17689040920 LABEL . A 1 USM,EU

903 023 17689040930 LABEL . B 1 EU

903 024 15189030060 LABEL , PORT 2 USM,EU

903 025 15189030070 LABEL , PORT 2 EU

903 026 12009100070 LABEL , WARNING BRAKE 1

903 027 14979010070 LABEL , SHIFT 1

903 028 13019040040 MARK ONAMENT , T303 2

903 029 13039040040 MARK ONAMENT , T353 2

903 030 13019040690 LABEL . ROPS 1 EU

903 031 13609040190 LABEL , CONTROL ID 1 EU

903 032 13609040200 LABEL , CONTROL ID 1 EU

903 033 19959040230 LABEL , DRAW BAR 1 EU

903 034 13019100120 LABEL , LOW SULFUL FUEL 1 USM,EU

903 035 12209045020 LABEL , WARNING . ROPS 1 USM,EU

903 036 12209045010 LAVEL , DANGER . ROPS 1 USM,EU

903 037 17699100090 LABEL , WARNING JOYSTICK 1 USM

903 038 17699100100 LABEL , WARNING JOYSTICK 1 USM

903 039 12009430041 LABEL . 4WD 1 USM,EU

231231231231

NOTE



2008/ 06

Year / Month

T303/353NC

FIG 903FIG 903FIG 903FIG 903 LABELLABELLABELLABEL P1

NOTE

232232232232



903 001 14726400010 SEAL , HANDBRAKE 1 USM

903 002 13109040031 LABEL , SPEED 1

903 003 12009040040 LABEL , HYDRAULIC CONTROL 1

904 004 12009100080 LABEL , WARNING TILTING 1 USM,EU

903 005 12009100240 LABEL , CAUTION MUFFLER 1

903 006 12009100020 LABEL , WARNING PARKING  1

903 007 12009100120 LABEL , CAUTION FAN  1  

903 008 12009100150 LABEL , WARNING RADIATOR  1  

903 009 12009100230 LABEL , CAUTION OPERATION  2  

903 010 12009100130 LABEL , DANGER PTO  1  

903 011 12009100010 LABEL , WARNING SUB SHIFTER  1  

903 012 12009100030 LABEL , WARNING EXHAUST 1

903 013 12009100160 LABEL , DANGER RIDING 1

903 014 17689100170 LABEL , CAUTION SAFETY 1

903 015 12009100190 LABEL , WARNING BELT 1

903 016 12009100210 LABEL , WARNING THROTTLE 1

903 017 12009100050 LABEL , WARNING  FIRE 1

903 018 17689200050 LABEL , DIFF 1

903 019 12009100060 LABEL , WARNING DIFF 1

2008 / 01

P1

REMARKS KEY NO.

LABELLABELLABELLABEL

Year / Month

DESCRIPSTION SPEC.PART NO. QTY.  REPAIR EFFECTIVE DATE

FIG 903FIG 903FIG 903FIG 903

T303NC / T353NC

903 019 12009100060 LABEL , WARNING DIFF 1

903 020 12009100140 LABEL , WARNING DRAW 1

903 021 14979020060 LABEL , PTO 1

903 022 17689040920 LABEL . A 1 USM,EU

903 023 17689040930 LABEL . B 1 EU

903 024 15189030060 LABEL , PORT 2 USM,EU

903 025 15189030070 LABEL , PORT 2 EU

903 026 12009100070 LABEL , WARNING BRAKE 1

903 027 14979010070 LABEL , SHIFT 1

903 028 13019040040 MARK ONAMENT , T303 2

903 029 13039040040 MARK ONAMENT , T353 2

903 030 13019040690 LABEL . ROPS 1 EU

903 031 13609040190 LABEL , CONTROL ID 1 EU

903 032 13609040200 LABEL , CONTROL ID 1 EU

903 033 19959040230 LABEL , DRAW BAR 1 EU

903 034 13019100120 LABEL , LOW SULFUL FUEL 1 USM,EU

903 035 12209045020 LABEL , WARNING . ROPS 1 USM,EU

903 036 12209045010 LAVEL , DANGER . ROPS 1 USM,EU

903 037 17699100090 LABEL , WARNING JOYSTICK 1 USM

903 038 17699100100 LABEL , WARNING JOYSTICK 1 USM

903 039 12009430041 LABEL . 4WD 1 USM,EU

233233233233

NOTE



2008.06

902 016 11930535150 704A 044 13015504001 902 014 13019400010

903 003 12009040040 708A 007 13015504001 902 015 13019400020

903 011 12009100010 701 011 13016020010 901 001 13019400070GB

903 006 12009100020 701 001 13016022101GB 404 009 13022250030

903 012 12009100030 308 009 13016031011 409 010 13022250030

903 017 12009100050 803 007 13016031020 414 024 13022250030

903 019 12009100060 803 008 13016031030 415 016 13022250030

903 026 12009100070 704 012 13016060020 416 003 13022250030

904 004 12009100080 704A 012 13016060020 609A 032 13025100020

903 007 12009100120 704 045 13016061300 609A 033 13025100060

903 010 12009100130 704A 039 13016061300 704A 011 13026060021

903 020 12009100140 704 046 13016062000GB 903 029 13039040040

903 008 12009100150 704A 051 13016062000GB 612 018 13059310030

903 013 12009100160 704 047 13016063000GB 903 002 13109040031

903 015 12009100190 704A 052 13016063000GB 201 002 13151032300

903 016 12009100210 707 001A 13016112000 201 001 13151035001

903 009 12009100230 702 001 13016202010SR 201 00101 13151035010

903 005 12009100240 702 002 13016202020 201 00102 13151035020

903 039 12009430041 702 003 13016202030 201 00104 13151035030

903 036 12209045010 702 004 13016202040 201 00103 13151035040

903 035 12209045020 702 005 13016202050GB 801 004 13151120061

609 004 12305180020 702 011 13016202060 307 009 13153409000

609A 004 12305180020 702 008 13016202300GB 306 009 13154179000

202 009 13011040010 702 012 13016202500GB 702 018 13156012160

202 008 13011040020 702 007 13016202600GB 702 031 13156300030

202 017 13011040321 702 009 13016202700GB 803 010 13156642201

202 003 13011042100 702 010 13016202802GB 803 00102 13206602030

202 006 13011042200 702 028 13016202901 803 00106 13206602040

202 007 13011042300GB 708A 014 13016252200GB 803 00105 13206602050

203 004 13011052000DD 705 001 13016302000GB 707 001 13226112000

202 014 13011062100GB 706 010 13016311010 806 005 13244020060

701 020 13011122000GB 706 017 13016311020 201 003 13251030021

401 013 13012011110 706 011 13016311030 201 004 13251030031

701 002 13012060070 706 008 13016311101SR 201 008 13251032201GB

304 031 13013102001 706 016 13016312101SR 204 013 13251113100

304 032 13013102101 706 018 13016313010GB 802 005 13251743000

304 017 13013270090 701 037 13016400010 802 00501 13251743010

309 000 13014055000 801 002 13016503000 701 027 13256014200GB

501 001 13014072202GB 803 001 13016602000 701 028 13256020650

611A 009 13015125201 704A 042 13016640010 804 020 13266212000

612 005 13015142500 804 018 13016641110 401 008 13267060022

612 00502 13015142510 806 001 13016682001 609 028 13267060022

612 00501 13015142520 805 001 13016683000 609A 028 13267060022

612 00505 13015142530 805 002 13016683601 610 005 13267060022

612 022 13015145000GB 702 022 13016684100 611A 003 13305080150

609A 006 13015154400 612 010 13017020040 611A 011 13305080890

609A 007 13015154500 709 001 13017028000 803 00103 13306602021

704A 045 13015203900 903 028 13019040040 205 006 13424020060

704A 048 13015300010 903 030 13019040690 804 027 13424020060

704A 050 13015302200 903 034 13019100120 307 005A 13523312100

307 006A 13523312200 502 017 14152050160 902 017 14446213202

306 005A 13524172000 409 001 14211340190 408 018 14462162180

306 006A 13524172100 613 009 14215020020 602 019 14466220030

307 005 13533312100 801 001 14216000521 306A 008 14474170010

307 006 13533312200 705 003 14216020051 307A 008 14474170010

306 005 13534172000 902 012 14219060010 306A 005 14474172000

306 006 13534172100 902 013 14219060031 307A 005 14474172000

613 017 13602470010GB 801 003 14226870010GB 306A 007 14474172100

613 016 13602470020GB 202 001 14241010040 307A 007 14474172100

901 008 13603063000 501 008 14251320150 306A 010 14474172300

204 004 13603102000 502 016 14254310080 307A 010 14474172300

901 006 13604073200GB 409 033 14254330180 204 003 14481112300

613 003 13605200011GB 501 009 14256210040 405 007 14482092100

704 002 13606060041 702 017 14256210040 204 015 14501410050

704A 002 13606060041 704 020 14256210040 503 006 14501410050

704 011 13606060051 704A 020 14256210040 414 022 14502810074

706 023 13606312000 704A 033 14256210040 902 001 14509050001

802 001 13606522000 802 028 14256210040 505 001 14514342001M

802 002 13606522000 708 013 14272010160 505 002 14514342101M

802 00101 13606522100 708A 013 14272010160 202 019 14521042341

802 00201 13606522100 502 007 14273010050 202 018 14521042360

704 036 13606571000 411 013 14273170040 503 001 14524322000M

704 037 13606630010GB 417 003 14276010030 202 002 14526210301

802 021 13606640011GB 309 016 14321200040 704 042 14527023300

802 022 13606640021GB 301 018 14322420010 704A 041 14527023300

802 019 13606642000 303 009 14322420010 706 012 14527042500

802 020 13606642010 417 007 14322420010 803 015 14527078550

704 034 13607010011GB 308 007 14322420040 612 00303 14555140250

704 034 13607010012GB 705 004 14326160020 202 016 14571020070

903 031 13609040190 804 015 14326210061 402 00302 14571302010

903 032 13609040200 704 029 14326510210 301 001 14571332000

501 002 13609040222 704A 029 14326510210 402 006 14572100030

305 001 13613202100 704 040 14326510280 405 027 14572210030

305 015 13613402100 805 003 14441010161 405 015 14572220020

305 003 13613402110 409 043 14443140041 405 012 14572220050

305 016 13613402201 613 001 14443140091 405 013 14572220060

204 008 13764020030 410 023 14443180050 414 005 14572230320M

204 014 13764020030 413 033 14443240030 414 001 14572230330M

804 028 13764020030 413 008 14443240051 407 012 14572410010

805 005 13764020030 413 011 14443240061M 407 010 14572411010

902 002 14019060050 413 010 14443240070 407 009 14572411022

705 012 14041170080 304 025 14443272021 407 005 14572412300

301 011 14041200080 609 013 14444080062 406 004 14572420021

303 012 14041200080 609A 013 14444080062 415 014 14572442401

303 026 14043120060 503 022 14444120090 303 031 14573282200

204 009 14046210300 609 002 14445100080 303 016 14573283101

503 025 14051060030 609A 002 14445100080 303 017 14573283101

705 010 14141170050 610 015 14445100080 303 032 14573292100

201 005 14151010401 612 00307 14445140051 303 003 14573292302GB

402 008 14151210090 702 014 14446010150 306A 006 14574172201MS

307A 006 14574172201MS 903 001 14726400010 705 030 14946300031

610 007 14575100010 305 004 14753406201 804 003 14946642101

708 007 14575104002 501 023 14759132101GB 804 004 14946642110

708 001 14576252101GB 901 010 14759132101GB 804 005 14946642120

708A 001 14576252101GB 704 033 14777036302SR 409 007 14972540020

706 003 14576252200GB 704A 035 14777036302SR 707 002 14976312302GB

804 032 14576640010 204 002A 14821112100 704A 016 14977035400SR

709 002 14577027303GB 204 001A 14821116200 903 027 14979010070

901 002 14579130030 501 020 14824063000GB 903 021 14979020060

302 005 14581212000 803 00101 14826602010 203 001 15001030011

302 006 14581212100 609 012 14835182000 708 009 15004073200GB

306 008A 14583172110 609A 012 14835182000 708 010 15006210111

306 007 14583172200MS 204 002 14881112100 502 018 15024320020

307 008A 14584172110 204 001 14881116200 613 008 15062470050

307 007 14584172201MS 310 002 14884074101 401 014 15134080020

708 008 14585104303GB 309 007 14884074101 503 002 15184072401

306 008 14585172110 502 020 14884110090 602 018 15184322500

307 008 14586172110 704 017 14885251100 709 007 15186070020

602 013 14586702100 704A 017 14885251100 804 014 15186213200

402 001 14601210050 801 007 14886210020 903 024 15189030060

302 007 14601212200 802 027 14886562000 903 025 15189030070

407 004 14602130030 802 029 14887024000 613 019 15189240010

401 016 14722010040 302 014 14941002021 301 003 15241220010

408 017 14722212010 302 000 14941009800 303 005 15241220010

408 015 14722212020 302 001 14941010010M 613 015 15252470010

408 009 14722212040 302 009 14941010501GB 309 00401 15264074341

408 013 14722212070 202 015 14941040141 309 00901 15264074341

408 014 14722212090 204 017 14941112200 707 009 15276040020

303 023 14723280030 205 002 14941162100 417 004 15441170051

305 010 14723280030 205 014 14941162200 301 013 15441230050

305 005 14723400031 705 016 14941162300 409 032 15442190050

305 017 14723402302 411 001 14942400011M 205 003 15601160083

305 006 14723402603 418 009 14942632110 701 029 15601160083

308 004 14724010052 418 009 14942632110GB 301 012 15601320011

308 001 14724012002 609 026 14944050100 303 013 15601320011

308 00101 14724012100 609A 026 14944050100 301 009 15601320073

309 008 14724040201GB 309 005 14944052300 303 030 15601320073

309 012 14724042401GB 309 001 1494405300GB 305 009 15601320073

309 001 14724043302GB 601 002 14945100010 405 023 15602080093

309 002 14724054000 610 003 14945100020GB 405 024 15602080224

609 011 14725100020 610 010 14945102302GB 414 006 15602231600

609A 011 14725100020 601 001 14945103102 409 006 15602231610

609 014 14725100100 309 003 14945103401 304 026 15603102011

609A 014 14725100100 610 006 14945104103GB 414 019 15603142910

609 01201 14725182100 609 017 14945104701 608 018 15603160025

609A 01201 14725182100 609A 017 14945104701 306 004 15603200010

609 01203 14725182210 707 008 14946082200 306A 003 15603200010

609A 01203 14725182210 804 033 14946212901 307 004 15603200010

704 006 14726071100 705 032 14946300010 307A 003 15603200010

704A 006 14726071100 705 002 14946300020 413 013 15603200010

604 016 15605070070 705 005 16606300021 408 003 16702212000

308 008 15605110054 705 034 16606510210 408 008 16702212030

608 001 15605110054 803 009 16626582402 408 016 16702212080

612 026 15605250030 607 002 16700070000 414 025 16702230022M

804 011 15606642401 411 012 16701015001 414 027 16702230042M

804 001 15606642500 402 005 16701031060 414 026 16702230300

804 002 15606642520 705 009 16701162101GB 409 020 16702230371

805 004 15606660040 402 007 16701200040 414 016 16702230371

803 012 15616743300 402 004 16701210013M 415 021 16702230371

604 012 15640040000 402 002 16701210022M 416 005 16702230371

609 01202 15640090001 402 017 16701300010 418 004 16702230371

609A 01202 15640090001 402 003 16701302003 414 029 16702232001

405 033 15642160041 402 00301 16701302103 414 013 16702233500

408 011 15642212050 301 008 16701330001 414 012 16702234300

408 012 15642212060 301 017 16701333101 414 018 16702240051

201 006 15645100100 301 016 16701333200 414 011 16702240060

612 00306 15645220011 405 006 16702090021 414 020 16702244104

612 00305 15645220020 401 001 16702100014M 414 017 16702244202

804 006 15756230070 405 011 16702110012 414 009 16702244300

804 008 15756230100 403 003 16702110132 416 001 16702250060

804 009 15756230110 402 011 16702121012 416 007 16702252000

706 009 15817401130 402 012 16702121022 416 011 16702252301

804 007 15936232030 405 010 16702130031 416 010 16702252500

708 002 15966250010 405 003 16702131021 407 008 16702410020

708A 002 15966250010 405 008 16702131032 406 005 16702421010

204 010 15991040050 416 004 16702140012M 415 017 16702430010M

309 013 16001200080 405 002 16702142010 415 019 16702430021

205 001 16001220000GB 417 011 16702150013 415 001 16702432002

411 010 16003062000 417 006 16702152001 415 002 16702432102

505 014 16004340040 402 014 16702160090 409 046 16702432201

409 036 16322730030 403 008 16702161011 415 003 16702432201

409 037 16322732000 408 004 16702171041 415 005 16702440021

408 010 16342212050 418 010 16702190060 409 026 16702440070

405 030 16492092001 408 001 16702191021 415 010 16702440070

612 003 16505245500GB 403 009 16702191050 415 012 16702442103

612 00301 16505245510 408 006 16702200040 409 008 16702540011M

612 00302 16505245520 405 017 16702200201M 409 045 16702542102

612 16505245530 405 025 16702210010 409 013 16702543502

241241241241

 KEY NO. PART NO.  KEY NO.

 KEY NO. PART NO.

 KEY NO. PART NO.

 KEY NO. PART NO.  KEY NO. PART NO.

PART NO.  KEY NO.

PART NO.

240240240240

 KEY NO. PART NO.

PART NO.  KEY NO.

242242242242

 KEY NO. PART NO.  KEY NO. PART NO.  KEY NO. PART NO.

CHASSISCHASSISCHASSISCHASSIS

612 00304 16505245530 405 025 16702210010 409 013 16702543502

702 030 16506020050 405 020 16702210020 409 003 16702543533

709 006 16507027500 405 02601 16702210070 409 027 16702552102

709 005 16507027801 405 02801 16702210150 409 031 16702552201GB

301 008 16601220020 405 031 16702211011 409 019 16702553100

303 028 16601220020 405 03201 16702211020 409 018 16702555102

305 007 16601220020 405 021 16702211042 404 006 16702610023

602 010 16601850160 405 026 16702211200 404 004 16702610042

309 00303 16604362230 405 028 16702211500 407 013 16702611011

309 00803 16604362230 405 032 16702211900 407 002 16702611030

706 006 16606062603GB 405 02602 16702211910 406 006 16702611301

704 005 16606070031 405 02802 16702211910 406 00601 16702611311

704A 005 16606070031 405 03202 16702211910 406 00602 16702611320

418 003 16702622103 303 022 16703282302 309 008 16704364201

417 001 16702832002GB 303 020 16703283301GB 602 001 16705010015M

410 017 16703000002 303 021 16703283401GB 602 006 16705010020

410 030 16703002011 303 000 16703292000GB 606 005 16705010030

410 026 16703002020 303 001 16703292200 602 008 16705010110

407 015 16703020040 303 008 16703292501GB 606 001 16705011201

304 031A 16703102001 309 014 16703293303GB 603 001 16705020011M

304 019 16703102011 503 018 16704020020 603 002 16705020020M

304 029 16703102020 309 004 16704052201 612 001 16705020050

304 032A 16703102101 309 021 16704052701 603 005 16705022100M

418 001 16703122103 309 004 16704074300 603 006 16705022100M

409 017 16703140011 309 009 16704074300 605 001 16705022200

612 027 16703172002GB 501 006 16704100010 604 001 16705022300M

613 005 16703172200GB 501 012 16704102000GB 604 020 16705030030

410 018 16703180011M 501 016 16704102201 604 005 16705030050M

410 008 16703180021M 501 013 16704102300GB 604 004 16705050060

410 019 16703180030 502 011 16704110060 608 006 16705060010

410 021 16703180040 502 022 16704110121 608 009 16705060020

410 033 16703180052M 502 002 16704112000 608 008 16705060030

410 020 16703180060 502 003 16704112010 602 014 16705060040GB

410 024 16703180071 502 004 16704112110 608 005 16705060051

410 015 16703180080 502 019 16704112120 607 004 16705060060

410 016 16703180090 504 009 16704130010 608 004 16705062202

407 017 16703180100 504 010 16704130020 608 016 16705062301

407 018 16703180110 505 003 16704130050 607 005 16705062400

407 023 16703180120 505 008 16704130060 611 011 16705080890

407 020 16703180130 504 014 16704130080 609 005 16705100030

410 004 16703180153 505 004 16704130100 609A 005 16705100030

410 007 16703180161 502 005 16704310030 609 015 16705100100

410 032 16703180171 503 014 16704310040 609A 015 16705100100

410 031 16703180181 502 008 16704310160 609 016 16705104201

410 012 16703180191 502 006 16704320020 609A 016 16705104201

410 014 16703180511 504 012 16704320030 609 006 16705104400

410 022 16703180521 502 009 16704320050 609 007 16705104500

410 028 16703181201 505 006 16704330180 609 021 16705105000

410 001 16703192203 503 015 16704332101 609A 021 16705105000

412 006 16703210013M 503 016 16704332111M 611 002 16705125100

412 007 16703210013M 503 017 16704332220 611 009 16705125201

413 001 16703210013M 504 001 16704340010M 612 019 16705140021

413 029 16703210013M 504 002 16704340020 612 004 16705142001GB

413 005 16703230011 504 007 16704340030 612 021 16705142101GB

413 030 16703230021 504 015 16704340040 612 015 16705142400GB

413 006 16703240022 505 020 16704340070 709 012 16705143002GB

413 012 16703240101 505 012 16704340080 709 013 16705143102GB

304 023 16703270011 505 017 16704340130M 609 008 16705152330

304 024 16703270021 505 018 16704340150 609A 008 16705152330

304 034 16703270030 503 007 16704362201 308 010 16706031020

304 028 16703270040 503 008 16704362211M 704 001 16706063502SR

304 017A 16703270090 503 009 16704362221 704A 001 16706063502SR

304 020 16703272030 309 003 16704363201 704 010 16706063602SR

704A 010 16706063602SR 503 004 17994360221 705 015 36104400180

708 011 16706260011 602 009 17994360221 802 004 36108010080

708A 011 16706260011 502 014 17994420060 803 014 36142612400

708 012 16706260021 602 005 17995010081M 704 026 36217020030

708A 012 16706260021 602 011 17995010150 704A 026 36217020030

706 024 16706310011 609 027 17995010210 610 008 36313530021

706 001 16706312004GB 609A 027 17995010210 205 007 36502200050

204 006 16706642301 603 003 17995020030 806 002 36502612620

709 003 16707027404GB 604 00601 17995030061M 803 01201 36502702140

709 004 16707027504GB 604 00602 17995030070 204 004A 36523102201

704 016 16707035403SR 604 006 17995031000 609 009 36527040020

505 021 16709510080 604 011 17995031500 609A 009 36527040020

611 003 16735080151 605 006 17995040121 706 002 36576180050

612 00503 16735240060 605 007 17995040130 301 002 36707030080

612 032 16735240060 605 012 17995040140 303 004 36707030080

309 010 16754042100GB 605 009 17995040150 705 033 36707030080

705 008 16756300010 605 010 17995040160 707 006 37371540030

205 008 16791162004GB 605 011 17995040170 602 017 37371720090

205 020 16791220010 605 005 17995041100 204 016 37481850030

701 005 16796024601GB 605 008 17995041400 902 011 37614120021

503 005 16991024200 607 001 17995050100 704A 046 4IMP500707

308 00102 16994012020 606 003 17995060050 612 00504 79636110030

609 020 16994080061 606 007 17995060061 612 016 79636130050

609A 020 16994080061 608 011 17995070170 409 035 79642010080

611 005 16995152360 608 012 17995070180 604 013 K2310040070

611A 005 16995152360 608 014 17995070200 302 002 MD040556

609 025 16995304000 608 015 17995070211 302 004 MD952231

609A 025 16995304000 608 017 17995070270 613 014 S0973063031

204 007 16996210370 611 006 17995080201 501 002A T0019010020

705 006 16996300200 611A 006 17995080201 704 023 V1112605030

705 007 16996300210 611 013 17995080960 704A 023 V1112605030

205 021 16997021960 611A 013 17995080960 802 003 V1112606025

704 022 16997028201 611 014 17995080970M 604 017 V1112606040

704A 022 16997028201 611A 014 17995080970M 308 012 V1122605012

611 004 17407362300 806 004 19026802120 608 019 V1122605012

611A 004 17407362300 702 034 19956024711 702 019 V1122605012

501 022 17681040200 702 020 19956524000 702 027 V1122608012

309 012 17682600140 702 021 19956525000 803 016 V1222604012

701 026 17686020600 702 013 19959010010 602 015 V1222604030

704 041 17687023401 903 033 19959040230 613 018 V2003616070

704A 040 17687023401 803 011 21124481000 503 010 V2004616040

903 022 17689040920 308 006 21615250020 301 006 V2013608025

903 023 17689040930 611 001 21615250020 301 004 V2013608030

903 014 17689100170 611A 001 21615250020 409 029 V2013608035

903 018 17689200050 806 003 30A8700600 605 002 V2013608050

903 037 17699100090 204 011 35602010150 610 001 V2013608050

903 038 17699100100 704 007 35602010150 414 004 V2013608060

611 012 17955080931 704A 007 35602010150 609 019 V2013608090

705 036 17971040551 701 004 35602010180 609A 019 V2013608090

410 010 17973030420 801 005 35605033020 613 012 V2013610030

412 010 V2013610130 414 015 V2173608016 309 007 V2183608020

708 006 V2013612030 415 020 V2173608016 702 025 V2183608020

708A 006 V2013612030 416 006 V2173608016 704 013 V2183608020

704 024 V2013612035 417 010 V2173608016 704 030 V2183608020

704A 024 V2013612035 418 005 V2173608016 704A 013 V2183608020

411 004 V2013612040 602 016 V2173608016 704A 030 V2183608020

503 023 V2013612040 603 004 V2173608016 705 035 V2183608020

401 010 V2013612045 604 010 V2173608016 707 007 V2183608020

401 002 V2013612060 613 004 V2173608016 501 010 V2183608025

401 012 V2013612080 201 007 V2173608020 501 021 V2183608025

409 025 V2013612085 203 003 V2173608020 706 014 V2183608025

415 009 V2013612085 205 022 V2173608020 707 003 V2183608025

505 010 V2014612030 303 018 V2173608020 701 036 V2183608030

704A 043 V2014612035 304 021 V2173608020 704 032 V2183608035

802 023 V2014612035 410 027 V2173608020 704A 034 V2183608035

706 004 V2014612075 413 028 V2173608020 202 013 V2183608040

709 014 V2014612160 611 015 V2173608020 704 039 V2183610020

612 030 V2014614035 611A 015 V2173608020 704A 036 V2183610020

613 007 V2014614035 612 020 V2173608020 609 024 V2183610025

613 021 V2014614035 705 031 V2173608020 609A 024 V2183610025

306 001 V2014616030 708 014 V2173608020 706 007 V2183610025

306A 001 V2014616030 804 031 V2173608020 702 023 V2193606012

307 001 V2014616030 203 002 V2173608025 706 013 V2193606012

307A 001 V2014616030 204 012 V2173608025 702 024 V2193606016

503 020 V2014616050 302 003 V2173608025 704 003 V2193606016

901 007 V2023612045 414 030 V2173608025 704A 003 V2193606016

302 018 V2024610030 505 019 V2173608025 704A 049 V2193606016

302 015 V2024612030 611 010 V2173608025 804 019 V2193606016

501 004 V2024612035 708A 015 V2173608025 704 044 V2193606020

604 008 V2024612050 610 014 V2173608030 704A 038 V2193606020

504 005 V2024614090 602 002 V2173608045 202 012 V2193606025

309 014 V2034612090 607 003 V2173608045 704A 031 V2193608020

204 005 V2053605010 410 034 V2173610025 202 005 V2323606016

701 033 V2053606040 701 008 V2173610025 701 006 V2323606016

309 009 V2113606010 602 003 V2173610030 705 029 V2323606016

308 013 V2113606012 708 003 V2173612020 804 010 V2323606016

804 021 V2113606012 708A 003 V2173612020 708A 010 V2512608025

501 011 V2113606016 401 004 V2173612030 401 007 V2513412032

704 004 V2123606012 406 002 V2173612030 401 015 V2514410025

704 021 V2123606012 501 024 V2173612030 412 008 V2514410028

704A 004 V2123606012 901 011 V2173612030 412 002 V2514410050

704A 021 V2123606012 412 005 V2174610050 412 001 V2514410060

302 011 V2144610030 704 043 V2183606016 411 005 V2514412040

302 017 V2144612035 704A 037 V2183606016 411 007 V2514412040

308 011 V2163808020 417 012 V2183608016 612 031 V2514414028

402 013 V2173608012 613 002 V2183608016 613 011 V2514414028

305 020 V2173608016 702 026 V2183608016 414 014 V3002600060

309 011 V2173608016 704 035 V2183608016 701 035 V3002600060

409 021 V2173608016 706 015 V2183608016 801 006 V3002600060

410 011 V2173608016 305 002 V2183608020 702 016 V3013600060

706 021 V3013600100 901 009 V3343600120 306 002 V4011600160

612 011 V3013600160 304 015 V3343600160 306A 002 V4011600160

205 015 V3042600080 309 005 V3343600160 307 002 V4011600160

301 005 V3042600080 309 010 V3343600160 307A 002 V4011600160

301 007 V3042600080 706 022 V3402600100 308 005 V4011600160

301 010 V3042600080 202 004 V3802600080 503 011 V4011600160

305 008 V3042600080 702 029 V3802600080 612 012 V4011600160

409 030 V3042600080 706 020 V4011000100 613 020 V4011600160

704 009 V3042600080 604 018 V4011600060 205 004 V4111600060

704 015 V3042600080 701 034 V4011600060 301 015 V4111600060

704 031 V3042600080 402 009 V4011600080 701 030 V4111600060

704A 009 V3042600080 414 003 V4011600080 702 015 V4111600060

704A 015 V3042600080 601 003 V4011600080 704 019 V4111600060

704A 032 V3042600080 609 018 V4011600080 704A 019 V4111600060

604 019 V3042600100 609A 018 V4011600080 705 017 V4111600060

505 011 V3042600120 610 002 V4011600080 205 016 V4111600080

709 011 V3043600060 704 008 V4011600080 301 019 V4111600080

303 029 V3043600080 704 014 V4011600080 303 010 V4111600080

601 004 V3043600080 704A 008 V4011600080 305 013 V4111600080

605 003 V3043600080 704A 014 V4011600080 409 023 V4111600080

708A 009 V3043600080 708A 008 V4011600080 415 007 V4111600080

412 004 V3043600100 412 003 V4011600100 417 008 V4111600080

608 007 V3043600100 608 010 V4011600100 418 007 V4111600080

611 008 V3043600100 611 007 V4011600100 702 032 V4111600080

611A 008 V3043600100 611A 007 V4011600100 303 024 V4111600100

613 013 V3043600100 709 016 V4011600100 305 011 V4111600100

704 038 V3043600100 302 016 V4011600120 414 028 V4111600100

709 017 V3043600100 309 015 V4011600120 415 022 V4111600100

401 006 V3043600120 401 003 V4011600120 418 012 V4111600100

411 002 V3043600120 411 003 V4011600120 705 011 V4111600100

501 017 V3043600120 501 005 V4011600120 706 025 V4111600100

704 028 V3043600120 503 024 V4011600120 401 017 V4111600120

704A 028 V3043600120 604 009 V4011600120 409 028 V4111600120

709 018 V3043600120 704 027 V4011600120 415 011 V4111600120

802 024 V3043600120 704A 027 V4011600120 704 025 V4111600120

612 029 V3043600140 706 005 V4011600120 704A 025 V4111600120

613 010 V3043600140 708 005 V4011600120 706 019 V4111600120

709 008 V3043600140 708A 005 V4011600120 802 026 V4111600120

901 005 V3043600140 709 015 V4011600120 901 012 V4111600120

306 003 V3043600160 802 025 V4011600120 709 009 V4111600140

306A 004 V3043600160 901 013 V4011600120 901 003 V4111600140

307 003 V3043600160 409 024 V4011600140 304 013 V4111600160

307A 004 V3043600160 415 008 V4011600140 309 015 V4111600160

503 021 V3052600160 504 006 V4011600140 612 002 V4111600160

705 013 V3232600100 612 028 V4011600140 612 017 V4111600160

704A 047 V3302600140 613 006 V4011600140 303 006 V4111600200

 KEY NO. PART NO.

 KEY NO. PART NO.

246246246246

 KEY NO. PART NO.  KEY NO. PART NO.

 KEY NO. PART NO.

 KEY NO. PART NO.  KEY NO. PART NO.

 KEY NO. PART NO.  KEY NO. PART NO.

 KEY NO. PART NO.

 KEY NO. PART NO.  KEY NO. PART NO.

243243243243

244244244244

245245245245

704A 047 V3302600140 613 006 V4011600140 303 006 V4111600200

414 021 V3342600100 613 022 V4011600140 410 009 V4111600200

415 013 V3342600100 709 010 V4011600140 205 017 V5001918015

418 011 V3342600100 901 004 V4011600140 305 014 V5001920015

401 018 V3343600120 304 016 V4011600160 704 018 V5001920015

704A 018 V5001920015 505 016 V6001106210 413 004 V7041400400

205 005 V5001920020 502 021 V6001106211 603 007 V7041400450

301 014 V5001920020 502 013 V6001106212 405 029 V7041400500

303 027 V5001920020 406 007 V6001106305 505 013 V7041400500

417 009 V5001920020 409 002 V6001106305 504 020 V7041400600

701 031 V5001920020 405 034 V6001106306 414 008 V7051400250

705 018 V5001920020 409 004 V6001106306 403 006 V7051400320

301 020 V5001925020 505 005 V6001106308 402 020 V7051400420

303 011 V5001925020 403 004 V6001106908 404 002 V7051400470

702 033 V5001925020 402 019 V6041106004 408 019 V7051400470

705 014 V5001925020 410 029 V6041106009 502 015 V7051400620

303 025 V5001930020 410 006 V6041106011 405 035 V7051400720

305 012 V5001930020 403 002 V6041106206 407 016 V7051400720

409 047 V5111006036 405 016 V6041106206 409 016 V7051400720

415 004 V5111006036 413 003 V6041106208 410 013 V7051400750

416 009 V5111006036 504 003 V6041106208 413 002 V7051400800

303 002 V5111008050 505 015 V6041106208 504 011 V7051400800

401 005 V5201010022 413 007 V6041106209 505 009 V7051400900

406 001 V5201010022 405 018 V6041106304 408 007 V7051400950

411 006 V5201010022 407 003 V6041106304 504 018 V7051400950

412 009 V5201010022 405 001 V6041106305 605 004 V7081400060

414 002 V5201010022 413 014 V6041606011 606 004 V7081400060

602 004 V5201010022 407 019 V6341130207 608 003 V7081400080

504 004 V5201012020 407 021 V6341132207 606 006 V7081400090

302 008 V5211008016 403 010 V6544141813 608 013 V7081400090

501 003 V5502040093 405 005 V6544202612 409 005 V7081400100

409 022 V5601600008 407 006 V6544222613 415 018 V7081400100

415 006 V5601600008 405 009 V6544283313 608 002 V7081400120

418 008 V5601600008 407 011 V6544283327 606 002 V7201019009

417 005 V5801403016 405 022 V6544323723 409 011 V7201024010

502 012 V5801403025 404 005 V6802000010 409 039 V7201024012

502 010 V5801405025 409 009 V6802000010 415 023 V7201024012

305 021 V5801405036 414 023 V6802000010 416 008 V7201024012

410 025 V5801405036 415 015 V6802000010 418 002 V7201024012

414 010 V5801406025 416 002 V6802000010 604 002 V7201024014

418 006 V5801406025 304 027 V6802000019 305 018 V7201024016

410 002 V5801406032 417 002 V7041400140 410 003 V7201024016

247247247247

PART NO.  KEY NO. PART NO. KEY NO. PART NO.  KEY NO.



410 005 V5801408060 309 017 V7041400160 609 003 V7201024018

402 018 V5901012150 303 007 V7041400200 304 014 V7201024021

404 003 V6001106005 305 019 V7041400200 402 010 V7201035022

408 002 V6001106005 407 001 V7041400200 501 014 V7201035038

504 019 V6001106012 303 014 V7041400250 503 012 V7201035040

504 016 V6001106014 501 007 V7041400250 501 015 V7201035041

403 007 V6001106204 404 007 V7041400280 604 003 V7201057070

404 008 V6001106204 405 019 V7041400280 604 015 V7201124016

408 005 V6001106204 407 007 V7041400280 610 013 V7201124020

409 012 V6001106205 407 014 V7041400300 604 014 V7201124022

406 003 V6001106207 405 014 V7041400350 610 004 V7201124022

409 015 V6001106207 409 044 V7041400350 602 007 V7211031045

504 008 V6001106207 405 004 V7041400400 609 023 V7211031045

609A 023 V7211031045

503 019 V7211031055

503 027 V7211031075

503 013 V7211031080

504 036 V7231020110

504 017 V7231020115

414 007 V7441142508

403 005 V7441203208

304 018 V7441253506

404 001 V7441254708

502 001 V7441256210

403 001 V7441304508

402 016 V7611500000

303 015 V7631500000

503 026 V7631500000

303 019 V7641500000

402 015 V7641500000

602 012 V7801000002

505 007 V7811600006

607 006 V7811600006

503 003 V7811600008

902 004 V9201508010

902 005 V9201512014

902 006 V9201513017

902 007 V9201519022

902 008 V9201524027

902 003 V9361500150

902 010 V9411506100

902 009 V9451506100

306A 009 V9993000010

307A 009 V9993000010

 KEY NO. PART NO.

249249249249

 KEY NO. PART NO.  KEY NO. PART NO.

248248248248


	GROUP 00- foreword
	GROUP 01-engine S4L S4L2
	GROUP1 engine S4L S4L2 [Compatibility Mode]
	T303 T353NC Engine S4L S4L2.pdf

	GROUP 02-engine accessories
	GROUP 03-clutch,brake,steering
	GROUP 04-transmission
	GROUP 05 front axle
	GROUP 06-hydraulic 3P link
	GROUP 07-sheet metal
	GROUP 08-electrical
	GROUP 09-weight label tools
	GROUP9 weight label tools [Compatibility Mode]
	Binder10.pdf


